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WHO-PQ RECOMMENDED
PATIENT INFORMATION LEAFLET

This patient information leaflet focuses on uses of the medicine covered by WHQ's Prequalification Team -
Medicines. The recommendations for use are based on WHQO guidelines and on information from stringent

regulatory authorities.”

The medicine may be authorised for additional or different uses by national medicines regulatory authorities.

* https://extranet. who.int/pgweb/sites/default/files/documents/75%20SR A %20clarification_Feb2017_newtempl.pdf
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Information for the patient

[TB230 trade name]’
Moxifloxacin (hydrochloride)

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have questions about the medicine, ask your health care provider.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if
their signs of illness seem to be the same as yours.

- If you are concerned about any side effects, talk to your health care provider. This includes unwanted
effects not listed in this leaflet. See section 4.

What is in this leaflet

What [TB230 trade name] is and what it is used for

What you need to know before you take [TB230 trade name]
How to take [TB230 trade name]

Possible side effects

How to store [TB230 trade name]

Contents of the pack and other information

o bnj gl B, e

1 ‘What [TB230 trade name] is and what it is used for

[TB230 trade name] contains moxifloxacin as the active ingredient. This belongs to a group of antibiotics
called fluoroquinolones.

[TB230 trade name] is indicated in combination with other antituberculosis agents for the treatment of
tuberculosis.

[TB230 trade name] is only indicated as a second-line antimycobacterial drug when use of first line drugs is
not appropriate due to resistance or intolerance.

To help clear up your TB completely, you must keep taking this medicine for the full time of treatment, even
if you begin to feel better before. This is very important. It is also important that you do not miss any doses.

2. ‘What you need to know before you take [TB230 trade name]

Do not take [TB230 trade name]:
- If you are allergic (hypersensitive) to the active ingredient moxifloxacin, to any other quinolone
antibiotics or to any of the other ingredients of [TB230 trade name].
- If you have previously had problems with your tendons related to treatment with quinolone antibiotics
(see section “Warnings and precautions’ and section 4, ‘Possible side effects”).
- If you were born with or have
* acondition with certain abnormalities in the electrocardiogram (ECG, electrical recording of
the heart), so called QT-prolongation
* asalt imbalance in the blood, especially low concentrations of potassium in the blood
(hypokalaemia)
« avery slow heart rate (bradycardia)

" Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibility.
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= aweak heart (heart failure)

= a history of abnormal heart rhythms (arrhythmias)

»  Severe liver disease or increased liver enzymes (transaminases) higher than 5 times the upper
normal limit.

Warnings and precautions

[TB230 trade name] can change your heart’s ECG, especially if you are female or elderly. If you
experience palpitations or an irregular heartbeat during treatment, you should tell your health care
provider immediately. He/she may wish to perform an ECG to measure your heart rhythm.

« if you are taking other medicines that result in certain ECG abnormalities (see section “Other
medicines and [TB230 trade name]”) your health care provider may adjust the dose of your
medicine and will closely monitor your heart rhythm and your blood potassium levels. This is
because [TB230 trade name] can cause QT-prolongation, a certain change on the ECG.

» If you are taking any medicine that decreases your blood potassium levels, talk to your health
care provider before taking [TB230 trade name].

The risk of heart problems may increase with higher doses. Therefore, you should keep to the
prescribed dose.

You should not take fluoroquinolone/quinolone antibacterial medicines, including moxifloxacin,

if you have experienced any serious adverse reaction in the past when taking a quinolone or
fluoroquinolone. In this situation, you should inform your health care provider as soon as possible.
If you suffer from epilepsy or a condition which makes you likely to have convulsions, talk to your
health care provider before taking [TB230 trade name]. Quinolone antibiotics, including [TB230 trade
name], may cause convulsions. If this happens, stop taking [TB230 trade name] and contact your
health care provider immediately.

You may experience mental health problems even when taking quinolone antibiotics, including
[TB230 trade name], for the first time. In very rare cases depression or mental health problems have
led to suicidal thoughts and self-endangering behaviour such as suicide attempts (see section
4,‘Possible side effects”). If you develop such reactions, stop taking [TB230 trade name] and inform
your health care provider immediately.

If you have or have ever had any mental health problems, consult your health care provider before
taking [TB230 trade name].

If you suffer from myasthenia gravis (abnormal muscle fatigue leading to weakness and in serious
cases paralysis), taking [TB230 trade name] may worsen the symptoms of your disease. If you think
you are affected, consult your health care provider immediately.

Tell your health care provider:

« If you have been diagnosed with an enlargement or “bulge” of a large blood vessel (aortic
aneurysm or large vessel peripheral aneurysm).

« Ifyou have experienced a previous episode of aortic dissection (a tear in the aorta wall) or
heart valve disease.

« If you have a family history of aortic aneurysm or aortic dissection, heart valve disease, or other
risk factors or predisposing conditions (e.g. connective tissue disorders such as Marfan
syndrome, or vascular Ehlers-Danlos syndrome, or vascular disorders such as Takayasu arteritis,
giant cell arteritis, Behcet s disease, high blood pressure, rheumatoid arthritis, or known
atherosclerosis).

Sudden, severe pain in your abdomen, chest or back, or developing breathlessness, palpitations
or swelling (fluid build-up) in your belly or legs may be signs of aortic dissection or heart valve
disease. If you get any of these, go immediately to an emergency room.
If you or any member of your family have glucose-6-phosphate dehydrogenase deficiency (G6PD, a
rare hereditary disease), tell your health care provider, who will advise whether
[TB230 trade name] is suitable for you.
There 1s a small risk that you may experience a severe, sudden allergic reaction (an anaphylactic
reaction/shock) even with the first dose. Symptoms include tightness in the chest, feeling dizzy,
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feeling sick or faint, or dizziness when standing up. If so, stop taking [TB230 trade name] and seek
medical help immediately.
- If you have a liver disease, consult your health care provider before taking [TB230 trade name].

- [TB230 trade name] may cause a rapid and severe inflammation of the liver which could lead to life-
threatening liver failure (including fatal cases, see section 4, Possible side effects’). If you suddenly
feel unwell and/or are being sick and also have yellowing of the whites of the eyes (jaundice), dark
urine, itching of the skin, a tendency to bleed or liver induced disease of the brain (symptoms of a
reduced liver function or a rapid and severe inflammation of the liver) please contact your health care
provider before taking any more tablets.

- If you develop a skin reaction or blistering / peeling of the skin and/or mucosal reactions (see
section 4, ‘Possible side effects’), contact your health care provider immediately before you continue
treatment.

- Quinolone antibiotics may make your skin become more sensitive to sunlight or UV light. You should
avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed or any other UV
lamp while taking [TB230 trade name].

- You may rarely experience symptoms of nerve damage (neuropathy) such as pain, burning, tingling,
numbness and/or weakness especially in the feet and legs or hands and arms. If this happens, stop
taking [TB230 trade name] and inform your health care provider immediately in order to prevent the
development of potentially irreversible condition.

- You may develop diarrhoea whilst or after taking antibiotics including [TB230 trade name)]. If this
becomes severe or persistent or you notice that your stool contains blood or mucus you should stop
taking [TB230 trade name] immediately and consult your health care provider. In this situation you
should not take medicines that stop or slow down bowel movement.

- Pain and swelling in the joints and inflammation or rupture of tendons may occur rarely. Your risk is
increased if you are clderly (above 60 years of age), have received an organ transplant, have kidney
problems or if you are being treated with corticosteroids. Inflammation and ruptures of tendons may
occur within the first 48 hours of treatment and even up to several months after stopping of
moxifloxacin therapy. At the first sign of pain or inflammation of a tendon (for example in your ankle,
wrist, elbow, shoulder or knee), stop taking [TB230 trade name], contact your health care provider and
rest the painful area. Avoid any unnecessary exercise as this might increase the risk of a tendon
rupture.

- If you are elderly and have kidney problems, make sure that you drink plenty whilst taking [TB230
trade name]. If you get dehydrated, this may increase the risk of kidney failure.

= If you have diabetes, fluoroquinolone antibiotics such as [TB230 trade name] can make it harder to
keep your blood sugar under control. Check your blood sugar regularly and speak to your health care
provider if you get any problems.

- If your eyesight becomes impaired or if your eyes seem to be affected whilst taking [TB230 trade
name], consult an eye specialist.

Prolonged, disabling and potentially irreversible serious side effects

Fluoroguinolone/quinolone antibacterial medicines, including [TB230 trade name], have been associated
with very rare but serious side effects, some of them being long lasting (continuing months or years),
disabling or potentially irreversible. This includes tendon, muscle and joint pain of the upper and lower
limbs, difficulty in walking, abnormal sensations such as pins and needles, tingling, tickling, numbness or
burning (paraesthesia), sensory disorders including impairment of vision, taste and smell, and hearing,
depression, memory impairment, severe fatigue, and severe sleep disorders. If you experience any of these
side effects after taking [TB230 trade name], contact your health care provider immediately prior to
continuing treatment. You and your health care provider will decide on continuing the treatment.

Children and adolescents

In children, [TB230 trade name] may cause damage to the cartilage. Therefore, children should only take
[TB230 trade name] when the health care provider considers the benefit to outweigh the risks.

Other medicines and [TB230 trade name]
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Please tell your health care provider if you are taking, have recently taken or might take any other medicines,

including medicines obtained without a prescription. These may affect the action of
[TB230 trade name] or [TB230 trade name] may affect their action.

You must tell your health care provider if you are taking;

*  Other medicines that can affect your heart rhythm, such as:

- medicines that affect your heart rate or rhythm (e.g. quinidine, hydroguinidine,
disopyramide, amiodarone, sotalol, dofetilide, ibutilide),

- medicines used to treat severe mental disorders (e.g. phenothiazines, pimozide,
sertindole, haloperidol, sultopride),

- tricyclic antidepressants (treatments for depression such as amitriptyline, clomipramine,
doxepin, imipramine, nortriptyline),

- other drugs used to treat infections (e.g. sparfloxacin, intravenous erythromycin,
pentamidine, antimalarials, particularly halofantrine),

- some antihistamines (e.g. terfenadine, astemizole, mizolastine),

- other medicines (e.g. cisapride, bepridil).

*  Other medicines that lower your blood potassium levels (e.g. some diuretics [medicines that
make you pass water], some laxatives and enemas [high doses], corticosteroids [anti-
inflammatory drugs], amphotericin B).

*  Any medicine containing magnesium or aluminium (such as antacids for indigestion), iron,
zinc or didanosine or any medicine containing sucralfate (to treat stomach disorders) can
reduce the action of [TB230 trade name]. Take your tablet of [TB230 trade name] 6 hours
before or after taking the other medicine.

* Any medicine containing charcoal at the same time as [TB230 trade name]. Charcoal reduces
the action of [TB230 trade name]. It is recommended that these medicines are not used
together.

* If'you are currently taking drugs to thin your blood (oral anticoagulants such as warfarin), it
may be necessary for your health care provider to monitor your blood clotting time.

[TB230 trade name] with food
You can take [TB230 trade name] with food or between meals.

Pregnancy and breast-feeding
If you become pregnant, or are planning to become pregnant, you must contact your health care provider to
discuss the potential benefits and risks of your tuberculosis therapy to you and your child.

Since the safety of taking [TB230 trade name] during pregnancy has not been investigated in humans, you
should avoid becoming pregnant during treatment. You or your partner need to use a reliable form of barrier
contraception (for example, a condom), or oral (pill) or other hormonal contraceptives (for example, implant
or injection).

Since moxifloxacin passes over into the mother’s milk and might hurt the development of your child’s
skeleton, you should not breastfeed while taking [TB230 trade name].

Driving and using machines

[TB230 trade name] may make you feel dizzy or light-headed, you may experience a sudden, transient loss
of vision, or you may faint for a short period. If you are affected, do not drive or operate machines.

[TB230 trade name] contains lactose.

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor or
health care provider before taking this medicinal product.
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3. How to take [TB230 trade name]

Always take [TB230 trade name] exactly as your health care provider told you. You should check with your
health care provider if you are not sure.

The recommended dose for adults and children weighing at least 30 kg is one 400 mg tablet once daily.

In certain cases your health care provider may prescribe a higher dose, as in the table below:.

. Body weight ~ Number of 400-mg Daily dose

' tablets

' 30tolessthan  1orl.5 400-600 mg
| 36 kg j

36 tolessthan 1.5 | 600 mg

46 kg
| 46tolessthan | 1.50r2 | 600-800 mg

56 kg | |

56 kg and over 2 ' 800 mg

You can take [TB230 trade name] with food or between meals.

[TB230 trade name] is for oral use .You may split a tablet in 2 along the score line to obtain a dose of 1.5
tablets, but do not crush the tablet or chew it when swallowing as it has a bitter taste; swallow it with plenty
of liquid. Try to take the tablet at approximately the same time each day.

Children weighing 24 to 30 kg may be given one 400-mg tablet of [TB230 trade name] daily.

Children weighing less than 24 kg should be given other formulations, e.g. dispersible tablets containing
100 mg moxifloxacin. If these formulations are not available, you may prepare a mixture for the child using
a 400-mg tablet of [TB230 trade name] in 10 mL of liquid as explained below, to achieve the following
doses:

- Child’s weight How much mixture
to draw up
5 to less than 7 kg | 2mL

3mL

7 to less than 10 kg

10 to less than 16 kg 5mL
16tolessthan24kg  SmL"to 7.5 mL

- (Use tablet)

- 24 kg and over

*For children needing a 5 mL dose you can split the
tablet in half along the score line and give half a tablet
instead.
For preparing this mixture you need:

- Two small bowls

- drinking water

- ateaspoon and

- a 10 mL oral syringe (dispenser), showing measurements of 0.5 mL

The following steps should be applied:
1. Measure out 10 mL drinking water using the dispenser and put it in the first bowl.
2. Add one [TB230 trade name] tablet.
3. Stir gently until dispersed.
4. Look up the child’s weight on in the above table (left hand column).
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5. Then look to the right under “How much mixture to draw up”, which shows how much of the liquid
mixture you need to draw up.

6. Use the dispenser to draw up the correct amount of liquid mixture from the first bowl. Make sure
there are no bubbles in the mixture when you measure the amount drawn up.

7. Add a small amount of sweet food—no more than one teaspoon—to the second bowl. This is to hide
the bitter taste of the medicine.

8. Mix the sweet food and medicine-containing liquid well.

. Give the whole contents of the second bowl (medicine in the sweet food) to the child straight away.

10. If there is anything left in the second bowl, rinse the bowl with a small amount of water and get the
child to drink it all. If the child cannot drink from the bowl, use a spoon or use a bottle to feed the
child the remaining liquid. This is to make sure that the child gets the full dose.

11. Give the child something to drink after taking the medicine.

12. Throw away any liquid left in the first bowl.

Repeat these steps every time you need to give the medicine.
If you take more [TB230 trade name] than you should

If you take more than the prescribed dose, get medical help immediately. Try to take any remaining tablets,
the packaging or this leaflet with you to show the health care provider what you have taken.

If you forget to take [TB230 trade name]

If you forget to take your tablet, you should take it as soon as you remember on the same day. If you do not
remember on the same day, take your normal dose (one tablet) on the next day. Do not take a double dose to
make up for a forgotten dose. If you are unsure about what to do ask your health care provider.

If you stop taking [TB230 trade name]

It is important that you complete the course of treatment even if you begin to feel better. If you stop taking
[TB230 trade name] too soon, your infection may not be completely cured and the infection may return or
your condition may get worse. The bacteria causing your infection may become resistant to [TB230 trade
name].

If you have any further questions on the use of this product, ask your health care provider.

4. Possible side effects

Like all medicines, [TB230 trade name] can cause side effects, although not everybody gets them. When
treating tuberculosis, it is not always possible to differentiate between unwanted effects caused by [TB230
trade name], or those caused by any other medicines you may be taking at the same time, or by the disease
itself. For this reason, it is important that you inform your health care provider of any change in your health.

If you notice

* abnormal heart rhythms including heart beating too fast (rare side effect) or irregular heart beat
(torsade de pointes) or stopping of heart beat (both very rare and potentially life-threatening side
effects)

* that you suddenly start feeling unwell or notice yellowing of the whites of the eyes, dark urine,
itching of the skin, a tendency to bleed or disturbances of thought or wakefulness (these can be signs
and symptoms of fulminant inflammation of the liver potentially leading to life-threating liver failure
(a very rare side effect, fatal cases have been observed))

¢ rashes, reddening, peeling or blistering of the skin and mucous membranes (the lining of eyes, nose,
mouth and genitals), especially with fever or chills, which could be due to very rare and potentially
life-threatening side effects called Stevens-Johnson syndrome and toxic epidermal necrolysis, or
another condition of unknown frequency called acute generalised exanthematous pustulosis which
mainly affects armpits, groin and face.

 inflammation of blood vessels, signs of which could be red spots on your skin, usually on your lower
legs or effects like joint pain (very rare side effect)

Page 7 of 12



(3 P
oV
Moxifloxacin (hydrochloride) 400mg tablets WHOPAR Part 3 July 2021
(Macleods Pharmaceuticals Ltd) TB230

® asevere, sudden generalised allergic reaction incl. very rarely a life-threatening shock, e.g. difficulty
in breathing, drop of blood pressure, fast pulse (rare side effect)

e swelling including swelling of the airway (rare side effect, potentially life-threatening)

¢ convulsions (rare side effect)
troubles associated with the nervous system such as pain, burning, tingling, numbness and/or
weakness in extremities (rare side effect)

* depression, in very rare cases leading to self-harm, such as suicidal ideations/thoughts, or suicide
attempts (rare side effect)

* insanity, potentially leading to self-harm, such as suicidal ideations/thoughts, or suicide attempts
(very rare side effect)

® severe diarrhoea containing blood and/or mucus, so called antibiotic associated colitis incl.
pseudomembranous colitis, which in very rare circumstances, may develop into complications that
are life-threatening (rare side effects)

* pain and swelling of the tendons, i.e. tendinitis (rare side effect) or a tendon rupture (very rare side
effect)

* muscle weakness and tenderness or pain, especially with high temperature and passing dark urine,
which may be due to muscle breakdown (frequency not known) stop taking [TB230 trade name]
and tell your health care provider immediately as you may need urgent medical advice.

Also inform your healthcare provider immediately if:

* you suffer from myasthenia gravis and notice a worsening of the symptoms (very rare
* you suffer from diabetes and you notice that your blood sugar is increased or decreased (rare or very
rare side effect).

If you get transient loss of vision (very rare side effect) see an eye specialist immediately.

If you are elderly with existing kidney problems and you notice decrease in urine output, swelling in your
legs, ankles or feet, fatigue, nausea, drowsiness, shortness of breath or confusion (these can be signs and
symptoms of kidney failure, a rare side effect), consult your health care provider immediately.

Other side effects which have been observed during treatment with [TB230 trade name] are listed below by
how likely they are:

Common side effects (may affect up to 1in 10 people):

* Infections caused by resistant bacteria or fungi, e.g. thrush or vaginitis (oral and vaginal infections
caused by Candida)

Headache

Dizziness

Feeling sick (nausea)

Being sick (vomiting)

Stomach and abdominal ache

Diarrhoea

Increase of special liver enzymes in the blood (transaminases)

change of the heart thythm (ECG) in patients with low blood potassium level

Uncommon side effects (may affect up to 1 in 100 people):

* Allergic reactions

Changes in the electrical activity of the heart (ECG), palpitations, irregular and fast heartbeat
Low red blood cell count (anaemia)

Low white blood cells count

Low numbers of special white blood cells (leukocytes, neutrophils)

Decrease or increase of special blood cells necessary for blood clotting (platelets)

Increased specialised white blood cells (cosinophils)

Decreased blood clotting

Increased blood lipids (fats)
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Feeling anxious, restless, or agitated

Tingling sensation (pins and needles) and/or numbness

Changes in taste (in very rare cases loss of taste)

Feeling confused and disorientated

Sleep problems (e.g. sleeplessness or sleepiness)

Shaking

Sensation of dizziness (spinning or falling over)

Problems with vision (including double or blurred vision)

Chest pain (angina)

Widening of the blood vessels (flushing)

Difficulty in breathing (including asthmatic conditions)

Decreased appetite and food intake

Wind and constipation

Stomach upset (indigestion or heartburn)

Inflammation of the stomach

Increase of a special digestive enzyme in the blood (amylase)

Problems with liver function (increase of bilirubin in the blood, increase of special liver enzymes in
the blood, such as gamma-glutamyl-transferase and/or alkaline phosphatase)
Itching, rash, skin hives, dry skin

Joint pain, muscle pain

Dehydration

Feeling unwell (usually weakness or tiredness), aches and pains such as back, chest, pelvic pains and
pains in the extremities

Confusion and disorientation

Sweating.

Rare side effects (may affect up to 1 in 1,000 people):

Severe, sudden allergic reaction including very rarely life-threatening shock (e.g. difficulty in
breathing, drop of blood pressure, fast pulse),swelling (including potentially life-threatening swelling
of the airway)

Severe diarrhoea containing blood and/or mucus (antibiotic associated colitis including
pseudomembranous colitis), which very rarely, may develop into complications that are life-
threatening

Jaundice (yellowing of the whites of the eyes or skin), inflammation of the liver

Pain and swelling of the tendons (tendinitis)

Increased blood sugar

Increased blood uric acid

Feeling particularly emotional

Depression (which in very rare cases may lead to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

Hallucination

Problems with skin sensations

Changes in smelling

Unusual dreams

Problems with balance and co-ordination (due to dizziness)

Convulsions

Disturbed concentration

Problems with speech

Partial or total loss of memory

Ringing or noise in the ears, hearing impairment including deafness (usually reversible)
Faster heart rate than normal

Fainting
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High or low blood pressure
* Difficulty in swallowing
e Inflammation of the mouth
e Muscle cramps or twitching
* Muscle weakness

¢ Kidney problems (including an increase in special kidney laboratory test results like urea and
creatinine), kidney failure
¢ Swelling (of the hands, feet, ankles, lips, mouth or throat).

Very rare side effects (may affect up to 1in 10,000 people):

¢ Severe heart rthythm problems (torsade de Pointes), stopping of heart (cardiac arrest) (see section 2,
What you need to know before you take [TB230 trade name])

¢ Severe inflammation of the liver, potentially leading to life-threatening liver failure (including fatal
cases)

* rashes, reddening, peeling or blistering of the skin and mucous membranes (the lining of eyes, nose,
mouth and genitals), especially with fever or chills, (Stevens-Johnson-Syndrome, toxic epidermal
necrolysis)

* Rupture of tendons

® Increased blood clotting, significant decrease of special white blood cells (agranulocytosis), low
levels of all blood cells (pancytopenia)

e abnormally low sodium levels in the blood due to retaining too much water (syndrome of
inappropriate ADH secretion, SIADH)

* Low blood sugar, sometimes severe enough to lead to coma

* A feeling of self-detachment (not being yourself)

* Feeling mentally unwell (potentially leading to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

¢ Transient loss of vision

e Skin feeling more sensitive

* Inflammation of joints

¢ Muscles feeling stiff
*  Worsening of the symptoms of myasthenia gravis (abnormal muscle fatigue leading to weakness and
in serious cases paralysis)

Side effects whose frequency is not known:

¢ Red skin with many small pustules, especially in armpits, groin and face (acute generalised
exanthematous pustulosis)

* muscle breakdown associated with muscle weakness and tenderness or pain, especially with high
temperature and passing dark urine (rhabdomyolysis)

Very rare cases of long lasting ( up to months or years) or permanent adverse drug reactions, such as tendon
inflammations, tendon rupture, joint pain, pain in the limbs, difficulty in walking, abnormal sensations such
as pins and needles, tingling, tickling, burning, numbness or pain (neuropathy), depression, fatigue, sleep
disorders, memory impairment, as well as impairment of hearing, vision, and taste and smell have been
associated with administration of quinolone and fluoroquinolone antibiotics, in some cases irrespective of
pre-existing risk factors.

Also, there have been very rare cases of the followin g side effects reported following treatment with other
quinolone antibiotics, which might possibly also occur during treatment with [TB230 trade name]:
e Increased blood sodium levels
e Increased blood calcium levels
* A special type of reduced red blood cell count (haemolytic anacmia)
® Muscle reactions with muscle cell damage
Increased sensitivity of the skin to sunlight or UV light
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¢ Troubles associated with the nervous system such as pain, burning, tingling, numbness and/or
weakness in extremities

Reporting of side effects

If you get any side effects,talk to your health care provider. This includes unwanted effects not listed in this
leaflet. If available, you can also report side effects dircctly through the national reporting system. By
reporting side effects, you can help improve understanding about the safety of this medicine.

5. How to store [TB230 trade name]

Keep this medicine out of the sight and reach of children.
Store below 30°C in a dry place. Protect from light. Store in the original container,

Do not use this medicine after the expiry date which is stated on the label. The expiry date refers to the
last day of that month.

Do not throw away any medicines via wastewater or houschold waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What [TB230 trade name] contains

The active ingredient is moxifloxacin (as hydrochloride). Each tablet contains moxifloxacin
hydrochloride equivalent to 400 mg moxifloxacin.

The other ingredients are:

Core tablet: Croscarmellose sodium, hydroxypropyl cellulose, lactose monohydrate, magnesium
stearate and microcrystalline cellulose.

Film coat: Hydroxypropyl methylcellulose, iron oxide red, polyethylene glycol, purified talc and titanium
dioxide.

What [TB230 trade name] looks like and contents of the pack

Moxifloxacin 400mg tablets is a brick red coloured, capsule shaped, biconvex film coated tablets having
lip break line on one side and plain on the other side.

Moxifloxacin 400mg tablets is provided in Alu-Alu blister pack made of blister aluminium foil and
cold blister foil. Each blister pack contains 5 tablets and 1 or 20 such blister packs are packed in a carton
along with the leaflet.

Moxifloxacin 400mg tablets is also provided in Alu-Alu strip pack made of plain and printed aluminium
foil. Each strip pack contains 5 tablets and 1 or 20 such strip packs are packed in a carton along with the
leaflet.

Moxifloxacin 400mg tablets is provided in Alu-Alu blister pack made of blister aluminium foil and
cold blister foil. Each blister pack contains 7 tablets and 10 such blister packs are packed in a carton along
with the leaflet.

Moxifloxacin 400mg tablets is also provided in Alu-Alu strip pack made of plain and printed aluminium
foil. Each strip pack contains 7 tablets and 10 such strip packs are packed in a carton along with the leaflet.

Moxifloxacin 400mg tablets is provided in Alu-Alu blister pack made of blister aluminium foil and
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cold blister foil. Each blister pack contains 10 tablets and 10 such blister packs are packed in a carton
along with the leaflet.

Moxifloxacin 400mg tablets is also provided in Alu-Alu strip pack made of plain and printed aluminium
foil. Each strip pack contains 10 tablets and 10 such strip packs are packed in a carton along with the
leaflet.

Moxifloxacin 400mg tablets is provided in Alu-PVC blister pack made of blister aluminium foil and

PVC blister . Each blister pack contains 10 tablets and 10 such blister packs are packed in a carton along
with the leaflet.

Supplier and Manufacturer

Supplier Manufacturer
Macleods Pharmaceuticals Limited Macleods Pharmaceuticals Limited
Atlanta Arcade, 3rd Floor, Church Road, near Unit I, Plot No. 25-27
Leela Hotel, Survey No. 366, Premier Industrial Estate
Andheri-Kurla Road Kachigam, Daman (U.T.)
Andheri (East) India
400 059 Mumbai Telephone: + 91 0260 2244337
India Fax: + 91 0260 2241565
Phone: +91-22-66762800
Fax: +91-22-2821 6599 Macleods Pharmaceuticals Ltd
E-mail: vijay@macleodsPharma.com Block No. N-2, Village Theda, P.O. Lodhi Majra,
sjadhav@macleodspharma.com Tehsil Nalagarh, Baddi,
Dist. Solan,
Himachal Pradesh 174 101,
India

TEL: +91 01795 661400,
Fax: +91 01795 661452
Email: jayaramk@macleodspharma.com

For any information about this medicine, contact the local representative of the supplier.
This leaflet was last revised in June 2021

Detailed information on this medicine is available on the World Health Organization (WHO) website:
https:/lextranet.who.int/pgweb/medicines
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WHO-PQ RECOMMENDED
SUMMARY OF PRODUCT CHARACTERISTICS

This summary of product characteristics focuses on uses of the medicine covered by WHO's
Prequalification Team - Medicines. The recommendations for use are based on WHO guidelines and

on information from stringent regulatory authorities.”
The medicine may be authorised for additional or different uses by national medicines regulatory

authorities.

“https://extranet. who.int/pqweb/sites/default/files/documents/75%20SR A%20clarificati on_Feb2017_newtempl.pdf
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1. NAME OF THE MEDICINAL PRODUCT

[TB230 trade name] ¥

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains moxifloxacin hydrochloride equivalent to 400 mg moxifloxacin.

Excipients with known effects: 50 mg lactose monohydrate per tablet.

For the full list of excipients, see section 6.1.

3 PHARMACEUTICAL FORM
Film-coated tablet,

Brick red coloured, capsule shaped, biconvex film coated tablets having lip break line on one side and plain
on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

[TB230 trade name] is indicated in combination with other antituberculosis agents for the treatment of
tuberculosis caused by Mycobacterium tuberculosis.

[TB230 trade name] is only indicated as a second-line antimycobacterial drug when use of first line drugs is
not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities’ guidance.

4.2 Posology and method of administration

Posology

Adults, adolescents and children weighing at least 30 kg, and above 15 Years of age:

The recommended dose is one 400 mg tablet once daily.

A higher dose may be used in certain MDR/RR-TB regimens. Unless there is risk of toxici ty, the high dose

may be used if antimicrobial levels may be lowered because of pharmacokinetic interactions, malabsorption
or other metabolic reasons or if the strain has low-level fluoroquinolone resistance.

" Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibility.
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Dosing recommendations for high dose moxifloxacin treatment

Body weight Number of 400-mg Daily dose
tablets
30 toless thaﬁ 36 kg | lor1s 400-600 mg
35 t(.} ]ess e - (I —~ mg .............
46tolessthanS6kg  150r2  600-800mg
56 kg and over 2 " 800 m"g

Therapeutic drug monitoring is advised when the dose is at the upper and lower ends of the range to
minimize the adverse therapeutic consequences of over-and under-exposure, respectively.

Children weighing less than 30 kg and under 15 years of age:

The recommended daily dose in children is 10 to 15 mg/kg bodyweight. The daily dose should be restricted
to 10 mg/kg in those less than 6 months old.

Children weighing 24 to 30 kg may be given one 400-mg tablet of [TB230 trade name] daily.

Children weighing less than 24 kg should be given other formulations, e.g. dispersible tablets containing 100
mg moxifloxacin. If such formulations are not available, an extemporaneous formulation may be prepared
from a moxifloxacin 400-mg tablet in 10 mL of water to achieve the following daily doses:

' Child’s weight ' Volume of Daily dose*
f extemporaneous

! formulation

' 5toless than 7 kg 2mL 80 mg
7tolessthan10kg 3 mL 120 mg
10tolessthanl6kg 5 mL 200 mg

16tolessthan24kg S5mL'to7.5mL  200-300 mg
' 400 mg (1 tablet) !

24 kg and over (Use tablet)
N Dispersing the tablet in water may facilitate administration in patients in lower
weight-bands and avoids fractioning solid formulations, although bioavailability is
uncertain (use of dispersible tablets is preferred if available).

“Children requiring a 200-mg dose may alternatively be given half a tablet of

[TB230 trade name]by breaking it along the score line.

For detailed instructions for preparing such a formulation, see section 6.6: “Method of administration,
extemporaneous formulation for children”.
Renal impairment

No adjustment of dosage is required in patients with impaired renal function or in patients on chronic
dialysis, including haemodialysis and continuous ambulatory peritoneal dialysis (see section 5.2).

Hepatic impairment
No dosage adjustment is recommended in hepatic impairment (see also section 4.4).

Elderly
No dosage adjustment is required in the elderly.

Missed dose and vomiting after a dose
It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase the risk
of resistance to [TB230 trade name] and reduce its effectiveness.

The patient should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours have
passed since the dose was due, the patient should omit the missed dose and take the next scheduled dose at
the usual time. The patient should not take a double dose.
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If the patient vomits within 1 hour of taking [TB230 trade name], the patient should take an extra dose. If
vomiting occurs more than an hour afier taking the dose, the patient does not need to take an extra dose and
can take the next dose as usual when it is due.

Method of administration
Oral use

[TB230 trade name] should be swallowed whole with sufficient liquid, and may be taken with food or
between meals.

4.3 Contraindications

[TB230 trade name] is contraindicated in:
-Patients with hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed in section
6.1.

* Patients with a history of tendon disease/disorder related to quinolone treatment

¢ Patients with transaminases increase >5 fold ULN

Both in preclinical investigations and in humans, changes in cardiac electrophysiology have been observed
following exposure to moxifloxacin, in the form of QT prolongation. For reasons of drug safety,
moxifloxacin is therefore contraindicated in patients with:

*  Known QT prolongation (congenital or acquired)

* Electrolyte disturbances, particularly uncorrected hypokalaemia

¢ Clinically relevant bradycardia

e Clinically relevant heart failure with reduced left-ventricular ejection fraction

¢ History of symptomatic arrhythmias

4.4 Special warnings and precautions for use

The use of moxifloxacin should be avoided in patients who have experienced serious adverse reactions in the
past when using quinolone or fluoroquinolone containing products (see section 4.8). Treatment of these
patients with moxifloxacin should only be initiated in the absence of alternative treatment options and after
carcful benefit/risk assessment (see also section 4.3).

Prolongation of QTc interval and potentially QTc-prolongation-related clinical conditions

Moxifloxacin has been shown to prolong the QTec interval on the electrocardiogram in some patients, In the
analysis of ECGs obtained in the clinical trial program, QTc prolongation with moxifloxacin was 6 msec +
26 msec, 1.4% compared to baseline. As women tend to have a longer baseline QTc interval compared with
men, they may be more sensitive to QTe-prolonging medications. Elderly patients may also be more
susceptible to drug-associated effects on the QT interval.

Other drugs that prolong the QT interval (see also section 4.5) should be used only when strictly needed and
with caution in patients receiving moxifloxacin. High dose therapy with moxifloxacin should be avoided.
ECGs and serum potassium levels should be closely monitored.

Medication that can reduce potassium levels should be used with caution in patients receiving moxifloxacin
(see also sections 4.3 and 4.5).

Moxifloxacin should be used with caution in patients who are taking medications associated with clinically
significant bradycardia (see also section 4.3).

Moxifloxacin should be used with caution in patients with ongoing proarrhythmic conditions (especially
women and elderly patients), such as acute myocardial ischaemia or QT prolongation as this may lead to an
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increased risk for ventricular arthythmias (including torsade de pointes) and cardiac arrest (see also section
4.3). The magnitude of QT prolongation may increase with increasing concentrations of the drug. Therefore,
the recommended dose should not be exceeded.

If signs or symptoms of cardiac arrhythmia occur during treatment with moxifloxacin, treatment should be
stopped and an ECG should be performed.

Prolonged, disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible serious
adverse drug reactions affecting different, sometimes multiple, body systems (musculoskeletal, nervous,
psychiatric and senses) have been reported in patients receiving quinolones and fluoroquinolones irrespective
of their age and pre-existing risk factors. Moxifloxacin should be discontinued immediately at the first signs
or symptoms of any serious adverse reaction and patients should be advised to contact their health care
provider for advice.

Hypersensitivity / allergic reactions

Hypersensitivity and allergic reactions have been reported for fluoroquinolones including moxifloxacin after
first administration. Anaphylactic reactions can progress to a life-threatening shock, even after the first
administration. In these cases moxifloxacin should be discontinued and suitable treatment (e.g. treatment for
shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liver failure (including fatal cases) have been reported
with moxifloxacin (see section 4.8). Patients should be advised to contact their health care provider prior to
continuing treatment if signs and symptoms of fulminant hepatic disease develop such as rapidly developing
asthenia associated with jaundice, dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of liver dysfunction occur.

Patients with pre-existing impaired liver function
No dosage adjustment is recommended for mild, moderate, or severe hepatic insufficiency. However, some
changes in the metabolism of moxifloxacin were observed in patients with hepatic insufficiency. Therefore,
moxifloxacin should be used with caution in these patients.

Serious bullous skin reactions

Cases of severe or life-threatening skin reactions like Stevens-Johnson syndrome, toxic epidermal necrolysis
or acute generalised exanthematous pustulosis (AGEP) have been reported with moxifloxacin. Patients
should be advised to contact their health care provider immediately if skin or mucosal reactions occur, before
continuing treatment.

Patients predisposed to seizures

Quinolones are known to trigger scizures. They should be used with caution in patients with CNS disorders
or in the presence of other risk factors which may predispose to seizures or lower the seizure threshold. In
case of seizures, treatment with moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesias, hypoaesthesias, dysaesthesias,
or weakness have been reported in patients receiving quinolones including moxifloxacin. Patients receiving
moxifloxacin should be advised to inform their health care provider prior to continuing treatment if
symptoms of neuropathy such as pain, buming, tingling, numbness, or weakness develop, in order to prevent
the development of an irreversible condition.

Psychiatric reactions

Psychiatric reactions may occur even after the first administration of quinolones, including moxifloxacin. In
very rare cases depression or psychotic reactions have progressed to suicidal thoughts and self-endangering
behaviour such as suicide attempts. In the event that the patient develops these reactions, moxifloxacin
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should be discontinued and appropriate measures instituted. Caution is recommended if moxifloxacin is to be
used in psychotic patients or in patients with history of psychiatric disease.

Antibiotic-associated diarrhoea including colitis

Antibiotic-associated diarrhoea (AAD) and antibiotic-associated colitis (AAC), including
pseudomembranous colitis and Clostridioides difficile-associated diarrhoea, have been reported in
association with the use of broad spectrum antibiotics including moxifloxacin and may range in severity
from mild diarrhoea to fatal colitis. Therefore it is important to consider this diagnosis in patients who
develop serious diarrhoea during or after the use of moxifloxacin, If AAD or AAC is suspected or confirmed,
ongoing treatment with antibacterial agents, including moxifloxacin, should be discontinued and adequate
therapeutic measures should be initiated immediately. Furthermore, appropriate infection control measures
should be undertaken to reduce the risk of transmission. Medicines inhibiting peristalsis are contraindicated
in patients who develop serious diarrhoea.

Patients with myasthenia gravis

Moxifloxacin should be used with caution in patients with myasthenia gravis because the symptoms can be
exacerbated.

Tendinitis, tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon), sometimes bilateral, may occur
as early as within 48 hours of starting treatment with quinolones and fluoroquinolones and may occur even
several months after discontinuation of treatment. The risk of tendinitis and tendon rupture is increased in
older patients, patients with renal impairment, patients with solid organ transplants, and those treated
concurrently with corticosteroids. Therefore, concomitant use of corticosteroids should be avoided.

At the first sign of tendinitis (e.g. painful swelling, inflammation) treatment with moxifloxacin should be
discontinued and alternative treatment should be considered. The affected limb(s) should be appropriately
treated (e.g. immobilisation). Corticosteroids should not be used if signs of tendinopathy occur.

Aortic aneurysm and dissection and heart-valve regurgitation/incompetence

Epidemiologic studies report an increased risk of aortic aneurysm and dissection and of aortic or mitral valve
regurgitation or incompetence after intake of fluoroquinolones, particularly in the older population.
Therefore, fluoroquinolones should only be used after careful benefit-risk assessment and after consideration
of other therapeutic options in patients with positive family history of aneurysm disease or congenital heart
disease, or in patients diagnosed with pre-existing aortic aneurysm or dissection or heart valve disease, or in
presence of other risk factors or conditions predisposing for these conditions (e.g. Marfan syndrome,
vascular Ehlers-Danlos syndrome, Takayasu arteritis, giant cell arteritis, Behcet's discase, hypertension,
rheumatoid arthritis, atherosclerosis).

In case of sudden abdominal, chest or back pain, patients should be advised to immediately consult a health
care provider in an emergency department. Patients should also be advised (o seek inmmediate medical
attention if they develop acute dyspnoea, new onset of heart palpitations, or oedema of the abdomen or lower
extremities.

Patients with pre-existing renal disorders

Elderly patients with renal disorders should use moxifloxacin with caution if they are unable to maintain
adequate fluid intake, because dehydration may increase the risk of renal failure.

Vision disorders

If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be consulted
immediately.

Dysglycaemia

As with all fluoroquinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported with moxifloxacin. In moxifloxacin-treated patients, dysglycaemia
occurred predominantly in elderly diabetic patients receiving concomitant treatment with an oral

hypoglycaemic agent (e.g. sulfonylurea) or with insulin. In diabetic patients, careful monitoring of blood
glucose is recommended.
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Prevention of photosensitivity reactions

Quinolones have been shown to cause photosensitivity reactions in patients. However, studies have shown
that moxifloxacin has a lower risk to induce photosensitivity. Nevertheless patients should be advised to
avoid exposure to UV irradiation or extensive/strong sunli ght during treatment with moxifloxacin.
Patients with glucose-6-phosphate dehydrogenase deficiency

Patients with a family history of, or actual glucose-6-phosphate dehydrogenase deficiency are prone to
haemolytic reactions when treated with quinolones. Therefore, moxifloxacin should be used with caution in
these patients.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited documentation of
the safety, moxifloxacin should only be used in children and adolescents with

M. tuberculosis infection if the benefit is considered to exceed the risk and there are no treatment
alternatives.

Excipients

[TB230 trade name] contains a small amount of lactose. Patients with rare hereditary problems of
galactose intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption may
experience symptoms of intolerance.

It is important to consider the contribution of excipients from all the medicines that the patient is taking.

4.5 Interaction with other medicinal products and other forms of interaction

Cytochrome P450 mediated interactions

In vitro studies with cytochrome P450 isoenzymes (CYP) indicate that moxifloxacin does not inhibit
CYP3A4, CYP2D6, CYP2C9, CYP2C19, or CYP1A2, suggesting that moxifloxacin is unlikely to alter the
pharmacokinetics of drugs metabolized by these enzymes. Also, CYP450 isoenzymes are not known to be
involved in the metabolism of moxifloxacin. Considering these results, metabolic interactions via
cytochrome P450 enzymes are unlikely.

Clinical studies have shown that there are no interactions following concomitant administration of
moxifloxacin with ranitidine, probenecid, oral contraceptives, calcium supplements, morphine administered
parenterally, theophylline, ciclosporin or itraconazole.

Rifampicin

When co-administered with multiple doses of rifampicin, moxifloxacin AUC decreases by approximately
30%. The clinical consequences of this are unknown, and no dose adjustment is recommended on co-
administration.

Rifapentine

When co-administered with multiple doses of rifapentine, moxifloxacin AUC decreased by 17%. The clinical
consequences of this are unknown, and no dose adjustment is recommended on co-administration.

Rifabutin

No data are available on the effect of co-administration on the exposure to moxifloxacin and rifabutin.
OT-prolonging agents

An additive effect on QT interval prolongation of moxifloxacin and other agents that prolong the QT interval
cannot be excluded. This effect might lead to an increased risk of ventricular arrhythmias, notably torsade de

pointes. Therefore moxifloxacin should be used with caution in patients treated with any of the following
drugs (see also section 4.4):

- antiarthythmics class IA (e.g. quinidine, hydroguinidine, disopyramide),

- antiarrhythmics class I1T (e.g. amiodarone, sotalol, dofetilide, ibutilide),
Page 7of 18
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- antipyschotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride),
- tricyclic antidepressants (e.g. amitriptyline, clomipramine, doxepin, imipramine, nortriptyline),

- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin (intravenous), pentamidine,
antimalarials, particularly halofantrine),

- certain antihistamines (terfenadine, astemizole, mizolastine),
- others (e.g. cisapride, intravenous vincamine, bepridil, diphemanil).
Potassium lowering agents

Moxifloxacin should be used with caution in patients who are taking medication that can reduce potassium
levels (e.g. loop and thiazide-type diuretics, laxatives and enemas [high doses], corticosteroids, amphotericin
B) or medication that is associated with clinically significant bradycardia.

Concomitant use with corticosteroids may also increase the risk of tendon disorders (see section 4.4).

Bivalent and trivalent cations

Formation of chelates with iron, aluminium and magnesium may inhibit the absorption of moxifloxacin.
Taking agents containing these cations at the same time as, or close to, the intake of moxifloxacin may
decrease moxifloxacin exposure by 25-60%. An interval of at least 6 hours should be left between
administration of agents containing bivalent or trivalent cations (e.g. antacids containing magnesium or
aluminium, didanosine tablets, sucralfate and agents containing iron or zine) and administration of
moxifloxacin.

Concomitant administration of charcoal with an oral dose of 400mg moxifloxacin led to a pronounced
prevention of drug absorption and a reduced systemic availability of the drug by more than 80%. Therefore,
the concomitant use of these two drugs is not recommended (except for overdose cases, see also section 4.9).

Glibenclamide

In studies conducted in diabetic volunteers, concomitant administration of oral moxifloxacin with
glibenclamide resulted in a decrease of approximately 21% in the peak plasma concentrations of
glibenclamide. However, the observed pharmacokinetic changes for glibenclamide did not result in any
clinically relevant changes of the pharmacodynamic parameters (blood glucose, insulin).

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been reported in patients
receiving antibiotics, especially fluoroquinolones, macrolides, tetracyclines, cotrimoxazole and some
cephalosporins. The infectious and inflammatory conditions, age and general status of the patient appear to
be risk factors. Under these circumstances, it is difficult to evaluate whether the infection or the antibiotic
therapy caused the INR (international normalised ratio) disorder. A precautionary measure would be to more
frequently monitor the INR in patients on warfarin or any similar anticoagulants.

4.6 Fertility, pregnancy and breastfeeding

Pregnancy
The safety of moxifloxacin in human pregnancy has not been investigated. Moxifloxacin should only be used

in pregnancy if the benefit is considered to outweigh the risks, and there are no available treatment
alternatives. Reversible joint injuries are described in children receiving some quinolones; however this
effect has not been reported as occurring on exposed foetuses. Animal studies have shown reproductive
toxicity (see section 5.3). The potential risk for humans is unknown. Pregnancy should be avoided in women
treated with moxifloxacin. Adequate contraceptive measures should be taken.

Breast-feeding
The use of moxifloxacin during breast-feeding is contraindicated. As with other quinolones, moxifloxacin

has been shown to cause lesions in the cartilage of the weight bearing joints of immature animals. Preclinical
data indicate that small amounts of moxifloxacin passes into breast milk.
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Fertility
No specific studies with moxifloxacin in humans have been conducted to evaluate effects on fertility. Animal
studies do not indicate impairment of fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines have been performed.
However, fluoroquinolones including moxifloxacin may cause impairment of the patient's ability to drive or
operate machinery due to CNS reactions (e.g. dizziness; acute, transient loss of vision, see section 4.8) or
acute and short lasting loss of consciousness (syncope, see section 4.8). Patients should be advised to see
how they react to moxifloxacin before driving or operating machinery.

4.8 Undesirable effects

Adverse reactions based on all clinical trials with moxifloxacin 400 mg (oral and sequential therapy) sorted
by frequencies are listed below. Of note, the maj ority of available safety data on moxifloxacin has been
generated in patients with conditions other than tuberculosis in studies of less than three weeks duration.

Adverse events considered at least possibly related to moxifloxacin treatment are listed below by body
system, organ class and frequency. Apart from nausea and diarrhoea all adverse reactions were observed at
frequencies below 3%.

Frequencies are defined as very common (>1/10), common (=1/100 to <1/10), uncommon (>1/1,000 to
<1/100), rare (=1/10,000 to <1/1,000), very rare (<1/10,000), not known (cannot be estimated from available
data).

System Organ | Common Uncommon Rare Very Rare Not known
Class
Infections and | Superinfections
infestations due to resistant

bacteria or fungi

e.g. oral and

vaginal

candidiasis
Blood and the Anaemia Prothrombin level
lymphatic Leucopenia increased/INR
system Neutropenia Eainiscd ‘
disorders Thrombocytopenia Agranulocytosis

Thrombocythaemia Funcylopenia

Blood eosinophilia
Prothrombin time

prolonged/INR

increased
Immune system Allergic reaction Anaphylaxis incl.
disorders (see section 4.4) very rarely life-

threatening shock
(see section 4.4)

Allergic oedema /
angioedema
(including laryngeal
oedema, potentially
life-threatening, see
section 4.4)
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System Organ | Common Uncommon Rare Very Rare Not known
Class
Endocrine Syndrome of
disorders inappropriate
antidiuretic
hormone secretion
(STIADH)
Metabolic and Hyperlipidaemia Hyperglycaemia Hypoglycaemia
nutrition Hyperuricaemia Hypoglycaemic
disorders coma
Psychiatric Anxiety reactions Emotional lability Depersonalisation
disorders* Psychomotor Depression (in very | Psychotic
hyperactivity/ rare cases reactions
agitation potentially (potentially
culminating in self- | culminating in
injurious behaviour, | self-injurious
such as suicidal behaviour, such as
ideation/thoughts, suicidal
or suicide attempts, ideation/thoughts,
see section 4.4) or suicide
Hallucination attempts, sce
- section 4.4)
Delirium
Nervous system | Headache Paraesthesia-and Hypoaesthesia Hyperaesthesia
disorders* Dizziness dysaesthesia Smell disorders
Taste disorders (incl.
(incl.ageusia in anosmia)
Eeryﬁt;alje casc;) Abnormal dreams
SRS Disturbed
disorientation D
) coordination (incl.
Sleep disorders gait disturbances,
(predominantly esp. due to
insomnia) dizziness or
Tremor vertigo)
Vertigo Seizures incl. grand
Somnolence mal convulsions
(see section 4.4)
Disturbed attention
Speech disorders
Amnesia
Peripheral
neuropathy and
polyneuropathy
Eye disorders* Visual disturbances | Photophobia Transient loss of

incl. diplopia and
blurred vision
(especially in the
course of CNS
reactions, see
section 4.4)

vision

(especially in the
course of CNS
reactions, sec
sections 4.4 and
4.7)

Uweitis and
bilateral acute iris
transillumination

(see section 4.4)
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System Organ | Common Uncommon Rare Very Rare Not known
Class
Ear and Tinnitus
labyrinth Hearing impairment
disorders* incl. deafness
(usually reversible)
Cardiac QT prolongation QT prolongation Ventricular Unspecified
disorders®* n patients with (see section 4.4) tachyarrhythmias arrhythmias
hypokalqemla Palpitations Syncope (i.c., acute | Torsade de
(Se; :?;10“5 4.3 Tachycardia and short lasting pointes (see
dn £ 2
Atiial Ghrillation l~oss o_f section 4.4)
P — consciousness) Cardiac arrest (see
gD section 4.4)
Vascular Vasodilatation Hypertension Vasculitis
disorders Hypotension
Respiratory, Dyspnoea
thoracic and (including
mediastinal asthmatic
disorders conditions)
Gastrointestina | Nausea Decreased appetite | Dysphagia
I disorders Vomiting and food intake Stomatitis
Gastrointestinal Constipation Antibiotic
and abdominal Dyspepsia associated colitis
pains (incl. pseudo-
Flatulence .
Diarrhoea - membranous colitis,
Gastritis in very rare cases
Increased amylase associated with life-
threatening
complications, see
section 4.4)
Hepatobiliary Increase in Hepatic impairment | Jaundice Fulminant
disorders transaminases (incl. LDH Hepatitis hepatitis,
increasc) (predominantly potentially
Increased bilirubin | cholestatic) leading to life-
Ysiicoed iidiine. threatening liver
& failure (incl. fatal
glutamyl- :
cases, see section
transferase 4.4)
Increase in blood
alkaline
phosphatase
Skin and Pruritus Bullous skin Acute generalisec
subcutaneous Rash reactions like exanthematous
tissue disorders Yiticatia Stevens-J ohnson_ pustulosis (AGEF
) syndrome or toxic
Dry skin epidermal
necrolysis
(potentially life-
threatening, see
section 4.4)
Musculoskeleta Arthralgia Tendinitis (see Tendon rupture Rhabdomyolysis
I and Myalgia section 4.4) (see section 4.4)
connective Muscle cramp Arthritis
tissue Muscle twitching Muscle rigidity
disorders*

Muscle weakness
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5

System Organ | Common Uncommon Rare Very Rare Not known
Class

Exacerbation of
symptoms of
myasthenia gravis
(sce section 4.4)

Renal and Dechydration Renal impairment
urinary (including increase
disorders in BUN and

creatinine)
Renal failure (sce

section 4.4)
General Feeling unwell Oedema
disorders and (predominantly
administration asthenia or fatigue)
site conditions* Painful conditions

(incl. pain in back,
chest, pelvis and
extremities)

Sweating

*Very rare cases of prolonged (up to months or years), disabling and potentially irreversible serious drug reactions
affecting several, sometimes multiple, system organ classes and senses (including reactions such as tendinitis, tendon
rupture, arthralgia, pain in extremities, gait disturbance, neuropathies associated with paraesthesia, depression, fatigue,
memory impairment, sleep disorders, and impairment of hearing, vision, taste and smell) have been reported in
association with the use of quinolones and fluoroquinolones in some cases irrespective of pre-existing risk factors (see
section 4.4).

** Cases of aortic aneurysm and dissection, sometimes complicated by rupture (including fatal ones), and of
regurgitation/incompetence of any of the heart valves have been reported in patients receiving fluoroquinolones (see
section 4.4),

There have been very rare cases of the following side effects reported following treatment with other
fluoroquinolones, which might possibly also occur during treatment with moxifloxacin: increased
intracranial pressure (including pseudotumor cerebri), hypernatraemia, hypercalcaemia, haemolytic anaemia,
rhabdomyolysis, photosensitivity reactions (see section 4.4),

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Health care providers are asked to
report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the national
reporting system.

4.9 Overdose

Symptoms
Single oral overdoses up to 2.8 g were not associated with any serious adverse events.

Therapy

No specific countermeasures after accidental overdose are recommended. General symptomatic therapy
should be initiated. ECG monitoring should be undertaken, because of the possibility of QT interval
prolongation. Concomitant administration of charcoal with a dose of 400mg oral moxifloxacin will reduce
systemic availability of the drug by more than 80%. The administration of activated charcoal as soon as
possible after oral overdose may prevent excessive increase of systemic moxifloxacin exposure. About 3%
and 9% of the dose of moxifloxacin, as well as about 2% and 4.5% of its glucuronide metabolite are removed
by continuous ambulatory peritoneal dialysis and haemodialysis, respectively.
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- PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code: JO1 MA 14

Mechanism of action

Moxifloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-positive
and Gram-negative pathogens.

The bactericidal action of moxifloxacin against M. tuberculosis results from the inhibition of the DNA
gyrase, encoded by the gyr4 and gyrB genes.

The wild-type moxifloxacin MIC distribution for clinical isolates of M. tuberculosis has been reported by
different investigators to range between 0.03-1 mg/L. 0.5 mg/L has been suggested as a susceptibility
breakpoint. When resistance to fluoroquinolones arises, it is generally caused by mutations in gyr4. Cross-
resistance within the fluoroquinolone drug class is extensive, though not universal.

Clinical experience

An individual patient data meta-analysis of 50 observational and experimental studies from 25 countries
showed that of 12 030 patients, 7346 (61%) had treatment success, 1017 (8%) had failure or relapse, and
1729 (14%) died. Compared with failure or relapse, treatment success was positively associated with the use
of linezolid (adjusted risk difference 0-15, 95% CI 0-11 to 0-18), levofloxacin (0-15, 0-13 to 0-18),
carbapenems (0-14, 0-06 to 0-21), moxifloxacin (0-11, 0-08 to 0-14), bedaquiline (0-10, 0-05 to 0-14), and
clofazimine (0-06, 0-01 to 0-10). There was a significant association between reduced mortality and use of
linezolid (-0-20, -0-23 to -0-16), levofloxacin (-0-06, -0-09 to -0-04), moxifloxacin (-0-07, -0-10 to -0-04), or
bedaquiline (-0-14, -0-19 to -0-10). It was concluded that, although inferences are limited by the
observational nature of the data, treatment outcomes of multidrug-resistant tuberculosis were si gnificantly
better with use of later generation fluoroquinolones, such as moxifloxacin, as well as with use of linezolid,
bedaquiline, clofazimine, and carbapenems.

52 Pharmacokinetic properties

The absorption characteristics of [TB230 trade name] have been determined in healthy volunteers for
moxifloxacin and summarised in the following table

Moxifloxacin

Characteristic Arithmetic mean L Standard deviation

(Geometric mean)
Maximum concentration (Cyax) 2.123 £0.679

(2.039)

Area under the curve (AUCy...), a measure of the 29.4£5.7
extent of absorption (28.9)
Time to attain maximum concentration (Tmaw) 2.30 £+ 1.09 hours
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Pharmakokinetics of Moxifloxacin

Moxifloxacin

Absorption

Absolute bioavailability

91%

Oral bioavailability

Rapid and almost complete absorption after oral administration

Food effect Absorption not affected by concomitant food intake (high fat meal)
Distribution
General Rapid distribution to extravascular spaces

Steady-state within 3 days (with 400mg once daily regimen)

Volume of distribution at
steady state (mean)

Approximately 2 L/kg

Plasma protein binding

Approximately 40-42 %, independent of the concentration of the drug.
Mainly bound to serum albumin

Tissue Concentration Site: Plasma ratio
Plasma 3.1 mg/L -
Saliva 3.6 mg/L 0.75-1.3
Blister fluid 1.6' mg/L 1.7'
Bronchial mucosa 5.4 mg/kg 1.7-2.1
Alveolar macrophages 56.7 mg/kg 18.6 —70.0
Epithelial lining fluid 20.7 mg/L 5-7
Maxillary sinus 7.5 mg/kg 2.0
Ethmoid sinus 8.2 mg/kg 2.1
Nasal polyps 9.1 mg/kg 2.6
Interstitial fluid 1.0 mg/L 0.8 — 1.4>°
Female genital tract* 10.2° mg/kg L72¢
*intravenous administration of a single 400mg dose

' 10 h after administration

2 unbound concentration

3 from 3 h up to 36 h post dose

4 at the end of infusion

Metabolism

Phase II biotransformation: 52% of an oral dose as glucuronide and
sulfate conjugation

Active metabolites

None

Elimination

Elimination half life

Approximately 12 hours

Mean systemic clearance
(CI/F)

179 to 246 mL/min (following a 400 mg dose)
Renal clearance about 24 — 53 mL/min suggesting partial tubular
reabsorption of the drug from the kidneys

% of dose excreted in urine

Approximately 19 % for unchanged drug
Approximately 2.5 % for the sulfate-metabolite
Approximately 14 % for the glucuronide-metabolite

% of dose excreted in facces

Approximately 25 % of unchanged drug
Approximately 36% for the sulphate-metabolite
No recovery for the glucuronide-metabolite
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Pharmacokinetic linearity Linear in the range of 50 - 1200 mg after single dose and up to 600 mg
after once daily dosing over 10 days.

Drug interactions

Metabolizing enzymes No interactions with drugs undergoing Phasc 1 biotransformation
involving cytochrome P450 enzymes
No indication of oxidative metabolism

Elderly and patients with low body weight
Higher plasma concentrations are observed in healthy volunteers with low body weight (such as women) and
in elderly volunteers.

Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in patients with renal
impairment (including creatinine clearance> 20 mL/min/1.73 m’). As renal function decreases,
concentrations of the M2 metabolite (glucuronide) increase by up to a factor of 2.5 (with a creatinine
clearance of < 30 mL/min/1.73 m?).

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver failure (Child Pugh A, B,
C), it is not possible to determine whether there are any differences compared with healthy volunteers.
Impaired liver function was associated with higher exposure to M1 in plasma, whereas exposure to parent
drug was comparable to exposure in healthy volunteers.

53 Preclinical safety data

Effects on the haematopoetic system (slight decreases in the number of erythrocytes and platelets) were seen
in rats and monkeys. As with other quinolones, hepatotoxicity (elevated liver enzymes and vacuolar
degeneration) was seen in rats, monkeys and dogs. In monkeys, CNS toxicity (convulsions) occurred. These
effects were seen only after treatment with high doses of moxifloxacin or after prolonged treatment.

Moxifloxacin, like other quinolones, was genotoxic in in vitro tests using bacteria or mammalian cells. Since
these effects can be explained by an interaction with the gyrase in bacteria and - at hi gher concentrations - by
an interaction with the topoisomerase IT in mammalian cells, a threshold concentration for genotoxicity can
be assumed. In in vivo tests, no evidence of genotoxicity was found despite the fact that very high
moxifloxacin doses were used. Thus, a sufficient margin of safety to the therapeutic dose in man can be
provided. Moxifloxacin was non-carcinogenic in an initiation-promotion study in rats.

Moxifloxacin was proven to be devoid of phototoxic and photogenotoxic properties when tested in a
comprehensive programme of in vitro and in vivo studies. Under the same conditions other quinolones
induced effects.

At high concentrations, moxifloxacin is an inhibitor of the rapid component of the delayed rectifier
potassium current of the heart and may thus cause prolongations of the QT interval. Toxicological studies
performed in dogs using oral doses of 90 mg/kg leading to plasma concentrations 16 mg/L caused QT
prolongations, but no arrhythmias. Only after very high cumulative intravenous administration of more than
50-fold the human dose (> 300 mg/kg), leading to plasma concentrations of > 200 mg/L (more than 40-fold
the therapeutic level), reversible, non-fatal ventricular arrhythmias were seen.

Quinolones are known to cause lesions in the cartilage of the major diarthrodial joints in immature animals.
The lowest oral dose of moxifloxacin causing joint toxicity in Juvenile dogs was four times the maximum
recommended therapeutic dose of 400 mg (assuming a 50 kg bodyweight) on an mg/kg basis, with plasma
concentrations two to three times higher than those at the maximum therapeutic dose.

Toxicity tests in rats and monkeys (repeated dosing up to six months) revealed no indication regarding an
oculotoxic risk. In dogs, high oral doses (> 60 mg/kg) leading to plasma concentrations > 20 mg/L caused
changes in the electroretinogram and in isolated cases an atrophy of the retina.
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Reproductive studies performed in rats, rabbits and monkeys indicate that placental transfer of moxifloxacin
occurs. Studies in rats (p.o. and i.v.) and monkeys (p.o.) did not show evidence of teratogenicity or
impairment of fertility following administration of moxifloxacin. A slightly increased incidence of vertebral
and rib malformations was observed in foetuses of rabbits but only at a dose

(20 mg/kg 1.v.) which was associated with severe maternal toxicity. There was an increase in the incidence of
abortions in monkeys and rabbits at human therapeutic plasma concentrations. In rats, decreased foetal
weights, an increased prenatal loss, a slightly increased duration of pregnancy and an increased spontaneous
activity of some male and female offspring was observed at doses which were 63 times the maximum
recommended dose on an mg/kg basis with plasma concentrations in the range of the human therapeutic
dose.

6. PHARMACEUTICAL PARTICULARS
6.1 List of Excipients

Core tablet: Croscarmellose sodium, hydroxypropyl cellulose, lactose monohydrate, magnesium stearate
and microcrystalline cellulose.

Film coat: Hydroxypropyl methylcellulose, iron oxide red, polyethylene glycol, purified talc and
titanium dioxide.
6.2 Incompatibilities

Not applicable

6.3 Shelf life

60 months: Alu-Alu strip packs
36 months: Alu-Alu blister packs
60 months: Alu-PVC blister pack
6.4 Special precautions for storage
Store below 30°C in a dry place. Protect from light. Store in the original container.

6.5 Nature and contents of container

_Alu-Alu blister pack made of blister aluminium foil and cold blister foil. Each blister pack contains 5
tablets and 1 or 20 such blister packs are packed in a carton along with the leaflet.

Alu-Alu strip pack made of plain and printed aluminium foil. Each strip pack contains 5 tablets and 1
or 20 such strip packs are packed in a carton along with the leaflet.

_Alu-Alu blister pack made of blister aluminium foil and cold blister foil. Each blister pack contains 7
tablets and 10 such blister packs are packed in a carton along with the leaflet.

Alu-Alu strip pack made of plain and printed aluminium foil. Each strip pack contains 7 tablets and
10 such strip packs are packed in a carton along with the leaflet.

Alu-Alu blister pack made of blister aluminium foil and cold blister foil. Each blister pack contains 10
tablets and 10 such blister packs are packed in a carton along with the leaflet.

Alu-Alu strip pack made of plain and printed aluminium foil. Each strip pack contains 10 tablets and
10 such strip packs are packed in a carton along with the leaflet.

"~ Alu-PVC blister pack. Pack size: 10x10 tablets
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6.6 Method of administration, extemporaneous formulation for children.

Extemporaneous formulation for children
Two small bowls, drinking water, a teaspoon and a 10 mL oral syringe with | mL markings are needed for
preparing the extemporaneous formulation, The following steps should be applied:

I. One 400 mg tablet should be disintegrated in a small bowl in 10 mL of drinking water by stirring
gently.

2. The required portion of the mixture (see dosing table above) should be withdrawn with the syringe.

3. The withdrawn mixture should be mixed with additional liquid or semi-solid food to mask the bitter
taste.

4. The mixture should be administered immediately to the child.
Any unused mixture must be discarded.
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Macleods Pharmaceuticals Limited
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Fax: +91-22-2821 6599

E-mail: vijay@macleodsPharma.com
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IHeTpyKkuis npo 3actocyBanus JiKapeeKoro 3acoby abo indopmartis mpo
3aCTOCYBaHHsl JIIKAPCHKOTO 3ac00y, 3aTBEpIKEHA 3I1/1HO 3 HOPMaTHUBHUMH
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JHCTOK-BKJIA/IAII 3 IHOOPMAIIIECIO JAJISI ITATIIEHTIB

Ipesverom mboro meTka-Bkamuma 3 indopmarticio st namicHTis € 3aCTOCYBaHHA Nperapary,
1o posraanacTees Biutiom nonepeanboi oninkm mxapeskix 3aco6is BOO3. Pexomenanii
IHOZO 3aCTOCYBAHHA TPYHTYIOTbCS HA KepiBHUX npuHImnax BOO3 Ta na indopmanii PEryIrolYHX
oprasig. *

Jlikapebkuit 3aci6 Moske GyTu 3apeecTpoBaHHit IS T0AATKOBOrO a0 IHIIOro 3aCTOCYBaHHs
HALIOHAILHUMH PErYIIOIOYAMH OPraHaMH.

*hutps://extranet. who int/pgweb/sites/default/files/documents/75%20SR A%2 Oclarification_Feb2017_newtempl.pdf
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Mokcudnokcauun (rizpoxnopnn) 400 mMr Tabnerkn WHOPAR, Jlunens 2021
(Makneonc ®apmacsiotnkanc Jlimiten), TB230 YacTHHa 3

ITHOOPMAIIISA JULSL TAIIICHTA

[TB230 roprosa nassal*
Moxkeuduiokeannn (rigpoxaopm)

IMepm nix noyaru npuiimarTn uei Npenapar, yBakHo NPOYHTANTE BeCh JIHCTOK-BRIATNII,
OCKIILKH BiH MICTHTB BaAIHBY 175 BAC inopmanir.

- 36epiraiite nucTok-BKIaaMI. MOXKIMBO, BAM JOBeIeTHCS NPOYMTATH HOr0 Ie pas.

- FIKINO y BaC € 3anMTaHHA 00 NiKApCHKOro 3ac00y, 3BEpHITHCS /10 CBOTO JIKApA.

- Le# nikapcekuii 3aci6 npusnavennii nume pam. He rnepejiasaiTe Horo iHwMM ocobam. [le
MOJKE 3aBJIaTH IM IIKOAH, HABITL AKIO IXHI O3HAKH XBOpoOH Taki kK, K y Bac.

- Skuo y Bac cnoctepiranuck siki —HeGyap noGivmi peaxLLii, 3BepHiTLCA 10 cBOTO Nikaps. Jlo
HUX BITHOCATBCS i Gy/Ib-Ki MOKIMBI NOGiuH] PCaKILT, HE 3a3HAUEH] B LILOMY JTHCTKY.
Husitecs Po3nin 4.

o MicTHTBCS B HBOMY JTHCTRY:

Ilo rake [TB230 Toproea nasea] Ta s yoro 3aCTOCOBYETHCSA

Ilo notpiGHo 3naTh, nepu Hix npuitmar [TB230 TOproea Ha3gpa]
Ax npuiimatu [TB230 Toproea nassa)

Mosxnei noGiuni peaxuii

Sk 36epiratu TaGaerku [TB230 Toproa Ha3Ba]

BwmicT ynakosky 1a inwma indopmaris

AW =

1. Mo rake [TB230 roprosa nassa| Ta aas 4oro ix NpHIMAKTE

[TB230 ToproBa Ha3Ba) MicTATb B SKOCTi aKTHBHOT PCHOBHHH MOKcHrokcaumH. Mokcudokcarmn
HAJIEHKHUTE 10 TPYNH aHTHOIOTHKIB, AKi HA3HBAIOTBCA BTOPXIHONOHAMH.

[TB230 Toprosa Ha3ga] npusHavaeTes B KOMGIHALLT 3 iHIMMH MPOTHTYOEPKYIbO3HUMH JTiKapCHKAMM
3acobaMu NpH JiKyBaHHi TyGepkynbo3y.

[TB230 Toproa Ha3Ba] npu3HayaeThes SK aHTMMikoGakTepianbHuii npenapat Apyroi ninii iuie TOMI,
KOJIH JIIKH MepIwoii iHii He NiaXoaaTs Yepes crifikicTs a60 HEMEePEeHOCHMICTb.

Llo6 mnosuicTio BHiikyBaTH TYGEpKy/nb03, BH MOBHHHI NPOJIOBKYBATH MpHiiMaTH Lel npenapar
MPOTATOM YCLOrO TePMiHy JIIKyBaHHS, HABITH AKLIO BH NI0YYBATHMETECS Kpalue 10 3aKiH4eHHA TEPMiHy
nikyBauus. Ile myse paxnupo. Takoxk BaKIMBO, 106 BH He TIPOITYCTHITH KOTHOT I03H.

2, Lo notpi6uo snatu, nepw nix npuiimarn [TB230 TOproBa Ha3Ba|

He npuiimaiite [TB230 Toproea naseal:

- JKuto y Bac anepris (niBuIIeHa YyTAHBICTL) Ha filogy PeYOBHHY MOKCH(IOKCALHH, OYAL-AK] iHI]
XIHOJIOHOBi aHTHGIOTHKM a60 Gyb-aKHil iHIMH iHrpeaienT TabreToK [TB230 Toprosa nassa].

- Sxkmo y eac panitue 6ynu npoGremMu 3 CyXoKIIAME, NOB’3aH] 3 JKYBaHHAM XiHOTOHOBUMH
auTHbioTHKaMH (mmBiThes Posain «[lonmepemkenns Ta 3ano6ikHi 3axoau» 1a po3ain 4 «Moxnusi noGivni
peakitiin),

- SIKILO BH HAPOAMINCS 3 HACTYMHUMH CTaHaMu abo ¥ Bac € HacTYINHI CTaAHH;

* NEBHI BIIXWICHHS B enexktpokapaiorpami (EKT, CNCKTPHYHHI 3aMHC CepLLt), MONOBKEHHA iHTepBany QT
* aucbananc conli B KpoBi, 0co6nHBO HU3bKA KOHICHTpaUis Kanilo B KpoBi (rinokaniemis)
* Hy:Ke MOBUIBHMIA nysbe (bpannkapis)

* Toprosi uassu we npoxonsTs nonepemno kpamidikauivo BOO3. 3a ue sianosisac Hawionamsmi Oprax perymosanus & oepi ofiry mkaperkux sacobis
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* cnabke cepue (ceplieBa HeI0CTaTHICTE)

* B alaMHe3i TopyeHIs cepleroro pUTMY (apHTMmiT)

* TsxKe 3aXROPIOBAHHS NeYiHKN 260 1iABMILEN s PIBHA NCYiHKOBHX hepmenTis (tpancaminas) Ginblu, Hix y
5 pasiB BuIIE BEPXHBLOT MeKi HOPMH.

IMonepemkenns Ta sanoGixui 3axoan

- [TB230 toproea nassa) MoxkyTs 3Minnt EKT cepus, ocobmBo y kiHOK aGo siroaei noxunoro siky. Skuio nix

Yac JKYBAaHHA BM BiIuyBaere NpHCKOpeHe cepueOutTs abo HeperynspHe cepueSuTTH, c1iA  Herafiso
NOBIZIOMHTH NPO Lie Nikaps. Jlikap, MOXHBO, npusHaunts EKT i BumipioBanns cepuesoro purmy.

® AKIIO BH NMPHIMACTE ilwui JikH, 110 NPHIBOAATL A0 NEBIUX Biaxmiens ma EKT (aup. posain «liwi nmixn
1a [TB230 Toprosa Ha3sa]) Bau jikap mMoxe CKOperyBaTH 03y BalUMX JiKiB i Gyzie yBamHO CTEKHTH 33
CEpLEBHM PHTMOM Ta piBHEM Kanilo B Kpoei, ockinbku [TB230 Toprosa Ha3Ba] MOKYTb CIPHYHHHTH
HoJ0BKeHHA inTepany QT, nesni 3minn va EKT.

® Jlxwmo Bu npuiimaete Gynb-sKi NiKi, 10 3HIKVIOTH PiBEHb Kailo B KPOBI, MPOKOHCYbTYiiTecs 3i CBOIM
JiKkapem, nepur Hix npuiimatu [TB230 Toproea nassa).

- Pu3nk cepuesnx npoGiem Moske 3poctaTh i3 36inbIeHHAM D03H. Tomy cnin noTpuMyBaTHCS NpuUsHAYEHOT 03N
- He cnin npuitmati antuGakrepianshi npenaparn ¢ropxiHononis / XiHoNOHIB, BKIOYAIOUN MOKCH(IOKCALIH,

AKWO y Bac paHiiie Oy cepiiosni noGiuui peakuii npu npuiiomi XiHoNOHIB 260 (hropxiHonouis. V wii
CHTYyaLlii BaM ¢/1ijl AKOMOra NIBH/IIIE TTOB JOMHTH TNpo 1€ CBOTO JiKaps .

- fIKuio Bu cTpakjacte eminenciero aGo CTaHOM, WO BHKJIMKAC CYIOMH, NPOKOHCY/ILTYATECH 31 CBOIM JiKapeM

nepenl THM AK npuiivati [TB230 Toprosa massal. AwtnGakrepiansui npenapar TPYNH XiHONOHIB,
smoyatoun [TB230 ToproBa Hassa] MOXKYTb BHKTHKATH cynomu. SIKWIO Take cTanocs, HeoOXiaHo
Heraiiso npuniHuTH npuiiom [TB230 ToproBa Ha3ea) Ta 3BepHYTHCS 10 CBOrO nikaps.

- Bn Moxere siTkHyTHCA 3 npoGnemMamMu ncHxivHOro 3/I0POB'S HaBiTh MiJl YaC NEpIIOro NMPHIIOMY XiHONOHOBHX

aHTHOIOTHKIB, BKMIOYaKoun [Toproa Hassa TB230).Y JyKe PUIKICHUX BHTIafkax aenpecis a6o npoGaemn
3 NCHXIYHMM 310POB'AM NPH3BOAATL [0 AYMOK MpO caMoryGecTBO Ta NOBEJiHKH, HAnpaBieHoi Ha
cnpytHienns cobi wKoaM, HanpuKia, cnpoGu camoryGeTsa (AMB po3ain 4 "MoxIHBi no6iuHi edextn").
JIKIO y Bac PO3BMBAIOTHLCA Taki peakwii, mpunmmiTe npuitom [TB230 TOproBa Hasea] Ta HeraiiHo
MOBIIOMTE NPO Lie CBOTO JiKaps.

- SKuwo Bu konu HeGyas manu Gyae ski nmeuxidHi posnazm, mosizomTe cBOro NKaps repes 3acTOCYBAHHAM

[TB230 Toprosa Hasga].

- SIkio BM cTpak/aeTe MiacTeHicio rpasic (aHOMabHA BTOMTIOBAHICT M’43iB, 110 NPH3BOAUTE 10 clabKocTi Ta

Y cepio3nux Bunajkax napaniuy), npuiiom [TB230 Toprosa Hassa] Moxe NOTIPUIHTH CHMITTOMH BalIOTo
3axXBOpIOBaHHA. SIKILO BH BBaXKacTe, 10 CHMITOMH TNOTiPIIHIACA, HEraiiHO 3BEPHITLCA 10 Nikaps.

- [oBinomTe cBoOro Mikaps:

L

+JIKWo y Bac aiarHoctoBaHo 36inbLICHHA a6o «OMYKJICTB» BENHKO! KPOBOHOCHOT CYIHHH (aHeBpH3Ma
aopTH ab0 nepudepHIHa aHEBPH3MA BETHKHX CYIHH).

* Sdxwo y Bac Oy nonepeamwiii emizoa amucexuii aopTH (PO3pMB CTiHKH aopT) abo 3aXBOPIORAHHSA
CEpLEBHX KNalaHIB.

* SlKmo y Bac € ciMeiiHmii aHaMHe3 aHeBPHIMM a0pTH a60 IHCeKLil a0pTH, XBOpoOU cepleBHX KianaHis
abo iHuwmMx dakropis pusmuky aGo nepeaymoBH (HanmpHKiaz, po3naaM CHONYYHOI TKAHMHHM, Taki Sk
cnHapom Mapdana, abo cymunumii cunapom Enepca-Jlanoca, abo CYAMHHI pO3NnajH, Taki sk aprepiit
Takascy, riranTokniTiHHmii aprepiiT, xBopoba bexueTa, BucoKuii KPOB'SHUI THCK, peBMATOTIHMIT apTpuT
a0o Bizomuii aTepockiepos).

*PantoBuii cunbuumii 6itb y sxuBOTI, rpyasx abo cnuui, abo PO3BHBACTbCA 3aAHIIKA, CepUeOHTTS

abo Habpsk (HaKONMWYEHHA PIAHIN) B KUBOTI G0 HOrax MOXe GYTH O3HAKAMH po3niapyBaHHs aopTH abo
3aXBOPIOBAHHA KianaHa cepld. SKILO y Bac CnocTepiracThes WOCh i3 nepesiueHoro, Heraiito 3BEPHITHCH
A0 BIAJINICHHS WBHAKOT I0MTOMOTH.

Axwo y Bac aGo Oyab-aK0ro uneHa Bawoi poauny ¢ aediuut rmoko30-6-octaraerinporenasn (G6PD,

PLAKIiCHE ClIafikoBe 3aXBOPIOBaHH#), OBIIOMTE CBOIO nikaps, AKuii npuiiMe pillieHHs, LOJ0 MOKITHBOCTI
sactocyBadisa [TB230 Toprosa Hasea].

lerye Hesenmkmii pusuk Toro, mo y Bac Moxke PaNTOBO BHHHKHYTH TAKKa alepriuba peakuis (avadinakriana
PeaKLiA/IIOK) HABITH NPH nepuIiil 103i. CHMITOMH BKIIOYAIOTH CTHCKAHHSA B IPYyAsX, 3anaMopoYeHHs, Hy 0Ty
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abo HernpuToMHicTh 260 3anaMopoUeHHs NPH BCTaBaHHi.

IKIIO CTIOCTEPIralThes TaKi CHMITTOMM, PHITHHITS npuiiom [TB230 Toprosa nassa) i Heraiino 3BEPHIThCH 3a

MEAMYHOIO I0MOMOT 010,

- JKWO y BAC 3aXBOPIOBAHHS NEYiHKH, NPOKOHCYNBTYATECA 31 CBOTM niKapeM nepen TiM, Ak npuiimarn [TB230
TOpPropa Haseaj.

- [TB230 r1oproBa Ha3zea] MoXKe CHPHYMHHTH MIBHIKE Ta THKKE 3aNaJICHHA MEYiHKM, MO0 MOKE NPU3BECTH [0
HeGe3neyHoT sl JKUTTS NeUiHKOBOT HEA0CTATHOCTI (BKIIOYAI0UM NeTANIbHI BUNAAKH, AMBIThCS Posain 4
«Moxausi nobiyni peakuii»). Skuo By panToBo nouyBAa€TECh NOTaHO Ta/abo XBOPHM, a TAaKOX Y Bac
KOBTIIOTH GiKM oueii (KOBTAHMUA), MoTeMHina ceua, 3YAMTH WKipa, € CXHIBHICTh 0 KpoBoTedi aGo
3aXBOpIOBaHHA TOMOBHOTO MO3KY, CNPHYMHCHE PO3NAfaMH TNEYiHKH (CHMOTOMH 3HHKCHOT GyHkuii
neyiHkK abo WBHIKE i THKKE 3ananeHns neuinku), Oyab-nacka, 38’sKiThCA 3i CBOIM Jlikapem, NepL Hix
NpuiiMaTi TabneTku,

- ko y Bac po3BHBaeThCA WIKipHA peakwis abo YTBOPIOIOTLCA MyXMpi / NyWHTLCA 1Kipa Ta/abo € peakuii
C1M30B01 06ononkH (muBiThea Po3nin 4 «Moxkaugsi nobiymi peakwuii»), HeraiiHo 3BepHiTLCA 110 MiKaps nepen
THM, AK NPOAOBAKHTH JIIKYBAHHA.

- XiHOJIOHOBI aHTMGIOTHKH MOXYTh 3poGHTH Bawy WKipy OGifbll YYTAMBOIO /10 COHAYHOrO a6o
yaeTpadionetooro citia. Cnia yHukatu TPHBAIOr0 BIUIMBY COHAYHOrO CBiTNa a00 CHIBHHMX COHSYHMX
NMPOMEHIB, a TAKOX He CIIiJ KOPHCTYBATHCA consipiem abo Oyab-axoi0 iHLIOW Y®-nammowo mia yac npuitomy
[TB230 Toprosa Hasgal.

- Bu MoskeTe pinko BimuyBaTH cHMITOMH YpakeHHs HepBiB (HeBponartii), Taki Ak Ginb, NEYiHHA, NOKOMIOBAHHS,

OHIMiHHA Ta/abo cnabkicTs 0coGAMBO B cTOMax i Horax a6o pykax i KicTAX. fIKIIO ue cTanocs, NpHNHHITH

npuitom [Toproeoi Hassu TB230] i neraiiHo nosizoMmTe cBoro nikapa o6 3anobirtu po3BUTKY NoTeHuiiiHo

HE3BOPOTHOTO CTaHy.

Y Bac Moxke BHHHKHYTH jiapes nin wac a6o micns npuiiomy auTnGioTnkis, skmovaoun [TB230 TOpropa

Hassa]. fIKlo BOHA cTae TakKO abo cTilikoio, abo BH NOMivacTe, 11O Y BUIOPOKHEHHI MICTHTHCSH KpoB abo

CNU3, CNiA HeraiftHO NpUNMHATH npuiiom [TB230 TOProBa Ha3Ba] Ta NPOKOHCYNBLTYBATHCS 3 JlikapeM. YV wiif

CHTYauii He CJIil NPHAMATH KM, SKi 3YNUHAIOTH 260 VIOBUILHIOKTS edekaltiio.

- Moyt piako Bunnkath Ginb i HabpsK y cyrinobax, 3ananenns a6o PO3pHB cyxoummns. Pusnk 30inbiuyerses
0coOMHBO y maUieHTiB JMiTHROTO Biky (moHan 60 pokiB), maicnTis 3 TPAHCILUIAHTOBAHUMH OpraHamH,
3aXBOPIOBAHHAM HHPOK a0 SIKILO NPHIMAIOTECA KOPTHKOCTEPOIIH. 3anaieHns Ta PO3PHBH CYXOKHIbL MOKYTh
BUHUKHYTH MPOTATOM NEpUIMX 48 rOAMH MiCiA 3acTOCYBaHHs npemapaty afo HapiTh NPOTATrOM AEKiNBKOX
MICAUIB MiCIA NPHIMHEHHA Tepamii Mokcu(prokcauuHoM. IlpH nepmmx o3Hakax Gomo a6o 3amaneHns
CYXOKHNA (HAaNpUKIaAd WMKOJOTKH, 3aI’icTs, NiKTA, Tnneva, KOJIiHa) cnin npumisuTi npuiiom [TB230
TOProBa Ha3Ba), HeraiiHo 3BEPHYTHCA /10 NiKAPA TA 3AMHITATH Y CIOKOI ypaxeHy AinsHKy. YHHKaiiTe 3ailBuX
GizmyENX Bripas, ockiibky 1e Moxke 36LIBIHTH PH3HK PO3PHBY CYXOKHILIA.

- SIKuio BM mauicHT NiTHBOrO BiKY i Y Bac HaABHI npoGieMn 3 HUPKaMy, 060B’A3K0BO NuiiTe Garato pinuUHM mix
yac npuiiomy [Toprosa Hassa TB230]. 3ueBoaHeHHs MOKe 30LTBIIHTH PH3HK HHPKOBOT HEIOCTATHOCTI.

- Skuwo y pac niaGer, dropxinononosi antuGiotukn Taki sk [TB230 TOProBa Ha3Ba] MOKYTb YCKIaIHUTH
KOHTpOIIL LKpy B KpoBi. [Tepesipsiite perynspHo piseHb 1yKpy Y KPOBi Ta MOBiOMJIAITE BALIOro JMiKaps npo
Oyme siki npoGremu.

- Axwmo nin vac npuiiomy [TB230 Toprosa nasa] TNOTipWYEThCs 3ip ab0 AKIO 3ACTHCS, WO IO Balli Ogi

YpaxeHi, HeraiiHo 3BepHiThCs 10 nikapa-odransmorora.

Tpusani, wo cnpusunsioms inéanionicms ma nomenyiiino He360pomHI cepitosni nobiuni peaxyit
AnrnbakTepianbui ikapeski 3aco6u rpynu (ropxiHonouis/xiononis, Bkmouaoun [TB230 TOpProBa Ha3ea]
NOB’A3YI0Th 3 AYHKE PiAKICHUMH BUNIAIKAMH TPHBAIHX (TpHBANMX MicALAMH Yu pokamu), CIPHAIOYUX iHBATiHOCTI TA
NOTEHUIHHO HE3BOPOTHIX CepHOIHMX MOGIYHMX peakwiii Ha-#ik#- Bon BKmOYaoTs Gk Y CYXOKHINAX, M’A3axX Ta
cyrnoGax BepXHIX Ta HHAKHIX KiHLIBOK, TPYAHOULI MpH X0ab6i, aHOMaNbHI BiAYYTTH, TaKi AK WIMHILKH Ta TOJIKH,
TIOKOMOBAHHA, JIOCKOT, OHIMiHHA abo neviHHA (napecresis), posnann YYTTA, BKITIOYAIOUH MOTipUIEHHS 30pYy, CMAKYy,
HIOXY Ta CIlyXY, JAeTIPecid, NOripLIeHHs naM’ AT, CHIIbHA BTOMA Ta cepiios3Hi posnany cHy. SIKIIO BH BituyBacTe 1IOCH
13 nepeniyenoro micaa npuiomy [TB230 Toprosa Ha3Ba], 3BEPHITLCA 10 CBOTO JIiKAPA Mepes THM sk IIPOJOBKYBATH
JAikysanus. Bi ta amr nikap npuiiMete piteHHs npo npoosxeHHs TKYBaHHs.

Jitn Ta mianitkn

V nireit [TB230 Toproea nassa] moxe CNPHYMHHTH NOWKOKEHHA Xpawis. OTKe, JiTH NOBMHHI NpHiiMaTh
[TB230 Toproea Ha3ga] iauwe TOAi, KOmH nikap abo MeamdHHil NpauiBHUK BBakae, 110 KOPHCTB NEPEBUILYE
PH3HK.

Iimii meanyni npenapati ta [TB230 trade name)
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byab nacka, nosinomte cBoro ikaps, skmo Bu mpuiiMacte 3apas, HewonasHo npuiimanrn abo nnanyere
npuiiMaTi Gyab-aAKi iHII JiKK, BKIIOYAKOYH THKH, 110 BIAMyCKalOThCA Ge3 penenta. Bous MoxyTh BInMBaTH Ha
aio [TB230 trade name] aGo [TB230 trade name]mozxke BrumMBATH HA IXHIO k0.

By noBuHHI NOBILOMHTH CBOTO Jlikaps, AKIIO B NpuiivacTe:

* IHwi nikM, 110 BNAHBAIOTH HA BAlL CEepLEBHIi pUTM, TaKi AK:

- JIKH, 110 BIUIMBAIOTh HA YaCTOTY CEPLEBHX CKOpO4€Hb abo PUTM (HanpuKnan, xiniduw, 2idpoxinioun,
ouzonipamio, amiodapon, comanon, dodemunio, ibymunio),

- JiKH, 1O 33CTOCOBYIOTBCA /UIA JNiKYBAHHA THKKHUX MCHXIUHIHX poznanis (Hanpuknan, genomiazunu,
NiMO3UD, CepmMUHOON, 2anonepudon, cyrbmonpuo),

- TPHMUMKIIYHI aHTHAenpecant# ( 3aco0M JiKyBaHHS Aenpecii, Taki AK amimpunmunin, Krominpamin,
doxcenin, iminpamin, HOpmpunmuiin),

- IHWI m§pcnapati, IO BUKOPHCTOBYIOTHCA MUTS nikysanna iHdekuiii (Hanpmknan, cnapdgaoxcaiun,
BHYTPIUIHBOBEHHII epumporiyun, nenmamioun, npomumaiApini 3acobu, 0cobnuBo 2aroganmpun),

- JIesiki aHTHriCTaMiHHI Npenapati (Hanpuknan, mepghenadun, acmemizon, Mizonacmun),

- IH1Wi KK (HanpuKnaz, yusanpuod, Genpuoun).

¢ Iumi nikM, WO 3HMAYIOTH piBeHb Kaiiio B KpOBi (Hanpukian, Aeski AiypeTkw [niku, 1o 3MYIIYIOTh
NponycKaTH BOAY], JeAKi NPOHOCHI Ta Kai3Mu [BucOKi 703m], KOPTHKOCTEPOINH  [npoTH3ananbHi
npenaparu], amporepuun B).

*  Bymb-axi niku, o MIiCTATL Maewii a60 amominiii (anpuknan, avmayudu npu poznai TpasieHHA LLTYHKY),
3anizo, yunk abo oudanoszun, abo GyIb-5AKi MKH, 1O MICTATH cyKpansgham (Ins NKyBaHHSA LLTYHKOBHX
posnanis), MOKyTE 3MeHwMTH Tifo [TB230 Toprosa Ha3sal. Ipuiimaiite [TB230 Toprosa nassa] 3a 6 roaun
1o abo micns NpUitoMy THIINX MiKiB.

* Byae-saxi niku, mo mictats Byrinns oxnowacko 3 [TB230 TOproBa HasBa]. Byrinng amenmye
aito [TB230 roprosa na3ssa). PekoMeHIyeTbCs He 3aCTOCOBYBATH ILi JTIKM pazom.

¢ Skwo Bu 3apa3s npuiimaere npenapath wIs PO3PI/UKEHHA KPOBi (NepopaibHi AHTHKOATYNSHTH, TaKi K
6appapun), MOAKIMBO NiKapro NOTPIGHO Gy/e KOHTPOIOBATH uac 3TOPTaHHS KPOBI.

[TB230 Toprosa nasea) Ta BKHBaHHS ii

[TB230 Toprosa Ha3sa] MoxHa npuitMaTH He3aeKHO Bill BIKUBAHHS Ti.

BarituicTs Ta ronyeanus rpyamo

Ao By BariTHi a00 nnaHyeTe BariTHiCTL, BaM CITia 38’ S3aTHCA 31 CBOIM Jikapewm , 106 06roBOPUTH MOTEHLfiHi
NEPEBark Ta pU3HKMN Tepanii TyGepKysb03y [UIs Bac Ta BAlO] AHTHHM.

Ockinbku Gesneka npuitomy [TB230 ToproBa Hassa] mia uac BariTHOCTI He HOCHimKyBanack y ymoaei, ciin
YHHUKATH BariTHocTi mig 4ac jikysanHa. Bu aGo sam MapTHep MOBHHHI BHKOPHCTOBYBaTH Hamiiiny dopmy
Oap’epHoi koHTpauenuii (Hanpmkmaz, npe3epBaTtiB), abo nepopanbHi (Tabnerkn), abo imwi FOPMOHAIbHI
KOHTPALENTHBH (HANPHKNaJ, iMILIaHTaT a00 iK' €KI1i10).

Ockinbki MOKCH(IOKCAUMH MPOHHKAE Y MOJIOKO Matepi Ta MOXe 3aLIKOMTH PO3BHTKY CKeJleTa Balloi AMTHHY,
HE CIILL FOXYBATH IPYABMH, NMia Yac npuiiomy [TB230 TOprosa Hassal.

Brine Ha 3saatuicts KepyBaTi aBTOTPaHCIOPTOM Ta 11 paulBaTH 3 MeXaHi3MaMu

[TB230 Toprosa Ha3Ba] MOXKYTh BUKTHKATH 3a1aMOPOYEHHA, NPH3BOAHMTH 10 BHHHKHEHHSA PANTOBOT THMYacoBOT
BIPAaTH 30py abo KOPOTKOYACHOI BTpaTH CBiOMOCTi. SIKIIO y Bac BHHMKAIOTH MONIGHI peakuii, He Kepyiite
aBTOMOOLIEM Ta He NpaLoiiTe 3 MeXaHi3MaMH.

[TB230 Toproea nHassa) MicTHTH 1aKTO3Y.

SIKIIO Baw JiKap TMOBIZOMIIAB, IO Y BAC HEMEPeHOCHMICTh NeSKHX LYKPpIB, 3B'SKiTbCA 31 CBOIM nikapem a6o
MEINYHAM NPALBHUKOM MEPea THM, SK NPHIIMaTH Lieii niKapchLKHii npenapar.
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3. AKPMAMATH [TB230 toprosa naseal.

3aeskan npuiimaiite [TB230 Toprosa H43B4] TOYHO Tak,

BaM CITiJl NIPOKOHCYNILTYBATHCS 31 CBOTM JikapeM.

Pekomenosana nosa s gopocnux ta miteii is Mmacoro Tina 30 kr i binbiue - oaHa TabneTka 400 Mr o

ACHE,

K PeKOMEHIOBAHO BaM Jikapem. SIKIIO BH HE BIICBHCHI,

V AesKuX BUNAAKAX Balll Jikap MOKE NPUIHAYNTH BHILY H03Y, 5K IOKa3aHo B TaGnuL Huxkye;

Maca mina Kinvkicmes mabnemox no 400 m2 JHoboga do3a
Bio 30 k2 00 36 ke Juul.5 400-600 a2
Bio 36 kz 0o 46 k2 L5 600 m2

Bio 46 k2 00 56 ke 1.5yu?2 600-800 m2
56 ke ma suwye 2 800 me

[TB230 Toprosa HasBa] MOKHa NPHIIMATH HE3ANEXKHO Bi/l BAHBAHHA DKi.

[TB230 Toprosa Hassa] nmpmsHaueni mis TNIEPOPATLHOTO 3acTOCYBaHHA. Bi Mokere posninuTu TabneTky HaBmin
B3JI0BXK NiHil po3namy, mwo6 orpumati nosy 1.5 taGnerku, ane He moapiGHioiite TabneTky i we xyiite ii npu
KOBTaHHi, OCKiIbKM BOHA M€ MipKuii cMaK; KOBTATH ii 3 BETUKOIO KLILKICTIO pianan. PekoMenaosano npuiimars
TabneTKy NpUGIH3HO B 0AMH i TOI e Yac WoHs.

Jlitam 3 Macoio Tina Bix 24 10 30 Kr peKOMEHIOBAHO IOAHA AABATH oaHy Tabnetky no 400 mr [TB230 Toprosa
Ha3Ba).

Hitam 3 macoro Tina menme 24 kr cig zaBatH npenapar B iHLIii AikapcbKiit dopmi, Hanpuknan TabneTku, o
AHCMEPTYIOTLCS Y POTOBIH NMOPOKHMHI, MO MicTTh 100 Mr MoKcH(pOKcaunny. SAKmo naui nikaperki hopmu
HEJIOCTYIHI, B MOKeTe NPUrOTYBaTH CyMill A1 ANTHHM BHKOPHCTOBYI0YM TabneTky no 400 mr [TB230 toproepa
Ha3Ba] siKy pO3UMHAIOTE B 10 MN pinuuu, K BKa3aHo HHKYE, V1A JOCATHEHHA NEBHUX KOHICHTPALliii:

Maca Tina piteit

06’eM cymiwi

5-7 kr 2 mn
7-10 kr 3 Mn
10-16 kr 5 M
16-24 kr 5 Mn*-7.5 mn

24 kr 1a 6inbLie

BukopucroBysath TabneTku

* JlitaM, axuM noTpibua n03a S M1, MokHa PpO3AiMHUTH

Ta0NeTKy HaBMLT B3NOBK NiHil po3namy i nati HaTOMicTs NOJOBHHY TabneTkH.
Jns npuroTyBasHs wici cymimi notpicHo:

- ABI MaJICHbKI €EMHOCTI

- MHTHA BOJa

- yaiiHa JIoXkKKa i

- IIPHLL 14 nepopanbHOTro npuiioMy Ha 10 ma (no3atop), mwo mae mitky 0,5 M

Heobxinuo BukoHath HacTynui kpoki:

Binmipstit 10 M nuTHOI Bomn BHKOPHCTOBYIOUH J103aTOP Ta NOMICTHTH Y NEPUIY EMHICTb.
Honatit onny Tabnerky [TB230 Toprosa Ha3ea].

PeTenbio smilnati 10 posunHeHHs.

3HaitniTe BIANIOBIAHY Macy Tila AMTHHAM y HaBeAeHiil BuiLe TaGNuL] (niBa KonowHka).

el
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5. Tlorim noameiThes y KonOHKY npasopyy “06’em CyMili”, /1€ MokasaHo, CKiNLKH PianHN HeoOXiHO HaOpaTu.

6. Buxopucrosyiite no3atop ans BIIMIPIOBAHHA TOYHOT KiNLKOCTI Cymini 3 nepwoi emuocTti. Breenithes, 1o
Hemac Gyne0awok Kou BiMIPHOETe BIMORIIHY KitbLKICTL cymiti,

7. [lonaiiTe HeBeaMKY KiJIBKICTB CONOAKOI iki, ame He GinLIN Hik YaliHy JOKKY 10 apyroi emuocti. Lle
HeoOXiIHO 117 TOTO, 106 NpHXOBATH TipKHii cMak mikie.

8. loGpe smiwmaiite conoaxy ixy Ta PiZIMHY, WO MICTHTE JKH.

- Maiie Heraiino AMTHHI BCIO cymitm 3 xpyrot emuocTi (nikn B conokiii 1),

10. Skmo nepennka KinbKicTh cyMimn sanmmmnacs Y Apyriii €MHOCTI, OOMONOCHITE CMHICTh HEBENMKOM
KUILKICTIO BOJH 1 AaiiTe BHIMTH TUTHHI. SIKILO ANTHHA He MOXe BUITHTH 3 €MHOCTI, BHKOPHCTOBYIiTE NOKKY
abo muAwWKy A rOayBaHHA, W00 AaTH AWTHHI pianHy, mo 3ammmmnaca. lle weobxiaxo wia TOTO, 1O
BOCBHUTHCA, 1O ANTHHA OTPHMANA [IOBHY /103Y.

11. Jaiite AMTHHI mOCH BHINTH nicis npuiiomMy mnikis.

12. BUKuHbTE 3aNHIIKH PIAHHK B nepimiii eMHOCTI.

ITosTopioiire ui Aii mopasy, koau Bam noTpiGHO AaTH MiKkNK
Ilepenosysanus [TB230 Toprosa nassal

SIKuto BH NpuitHANM 103y Ginbuly, Hixk HeoGXiaHO, Heraiino 3BEPHITLCH 32 MeANUHOI0 A0noMoroK. Cripobyiite
B3ATH 3 00010 TabeTkH, WO 3aMHUIIHES, YNakoBKy a6o ueif JIHCTOK-BKIaANLI, o6 noxasaT Jikapesi mo B
NIPHHHAH,

Sxwo By 3aGyau npuiinatu [TB230 Toproea Ha3Ba|

Sxmo Bu 3abynn npuitnati TaGreTky, mpuiiMiTe i, SK TLTLKH 3rajacre Toro caMoro ausi. SKuwo BH He
3rajacTe TOro Camoro JH#, MPHIMITL CBOIO HOPMaJbHY 103y (0AHY TabneTky) HacTymnHoro aus. He npuiimaiite
noasifiny 103y, mo6 komnexcysath 3a6yTy 103y, SIKIIO B HE BICBHEH Y TOMY 110 POOHTH, 3BEPHITLCA 10 CBOTO
nixkaps.

Slkuo Bu npunuunTe npuiimatu [TB230 Toprosa HasBal

Ilponosskyiite npuiiMaTi Miku CTiNBKH, CKLTLKH BaM PEKOMEHYBaB JIiKap, HABITh AKILO BH N0YYBAETECh Kpallle.
SIKIwIO BM NPUNHHKTE NpuiioM npenapaty [Toproa Hassa TB230] sanaaro paHo, Bama iHdekuis Moxe OyTH He
NOBHICTIO BUNiKyBaHa aGo ingekiis Mmoxe MOBEPHYTHCA ab0 Ball cTaH MoXke mnoripmuruca. Bakrepii, mo
BHKJIMKAIOTh Bauty iHQeKLiI0, MOKYTh cTaTh crifikumu 10 [TB230 TOprosa Ha3gal.

AKo y Bac BHHHKHYTh M0JaTKOBI 3alHTaHHA 100 3aCTOCYBaHHSA JAHOTO JIiKapcLKOro 3acoby, 3BepHITHCA 10
CBOTO JIiKap4.

4. MOKJIUBI IOBIYHI PEAKLIIT

Sk 1 Bei nikn, [TB230 Toproea Hassa] MOXYTb BHKIHKaTH noGiuni peaxlii, MpoTe BOHU BUHMKAIOTH He V BCiX.
Tlpu nikyBaHHi TYGepkynb03y He 3aBKIH MOKIMNBO BIAPI3HATH HebaxaHi peakuii, cnpuunneni [TB230 TOpProsa
Ha3Ba), Bil THX, WO BUKIHKaHI OyAb-SKHMH IHITHMH JTiKaMH, AKi BH MOKeTe npuiiMaTH 0 HOYacHo, aGo camolo
XBOp00010. 3 L€l MPHYHHK Ba#UTHBO MOBIIOMHTH CBOIO Jikaps npo Oyab-ski 3MinK Bamoro 310pOB’A.

Axmo Bu noMmitHnm:

* MOPYLICHHA CCPLCBOTO PHTMY, BKMIOYAIOYH 3aHAATO MBHAKe cepueOuTTs (piaKicHmii mobiymuii edekr) abo
Heperynsphe cepueburra (torsade de pointes) a6o 3ynuuky cepueporo put™y (ayxe piakicHuii i omHOYacHO
Ayxe HeOesnenuit 1 KUTTs nobivHmii edexr)

* WO BH panTOM MNOYHHACTE MOTaHO NMOYYBaTHCL abo NMoMiuacTe NMOMKOBTIHHA Oilkis ouell, NOTeMHIHHA ceyi,
cBepOikK WKipH, CXHIBHICTb 10 KPOBOTEY a0 MOPYILEHHA MHC/ICHHA a60 HecnaHHA (Lie MOKYTh BYTH 03HAaKH Ta
CHMIITOMH (yJIbMIHAHTHOTO 3aNajJeHHA MeYiHKH, O MOXe NIPH3BECTH 10 NEYiHKOBOT HENOCTATHOCTI, 1O
3arpoKye KUTTIO (ayxKe pinkicHuii noGiuHmit eekT, o MoXKe MaTH JeTanbHi BHIATKH))

* BHCHINAHHI, MOYEPBOHIHHA, JIyILIeHHA ab0 MyXupi Ha WIKIPi Ta CAH30BMX 0BOIOHKAX (cimzoBa obononka oyeit,
HOCa, pOTa Ta CTaTEBMX OpraHis), 0COOIMBO 3 JIMXOMAHKOW a60 03HOGOM, 10 MOe OyTH noB’s3aHo 3 ayxe
PiAKiCHUME Ta HeGe3MeUHUMI UTA KUTTS NOGIYHIMH e)eKTaMHu, 1O HA3HBAIOTLCH CHHIPOM CriBeHca-JI;xoHcoHa
Ta TOKCHYHHI emiiepManbHuii Hekponis, abo iHWHM CTaHOM HEBiTOMOI HA4CTOTH, L0 HA3MBAECTLCH TOCTPHM
TCHEPalli30BaHNM EK3aHTEMATOZHUM MyCTYNbO30M, IKHH B OCHOBHOMY Bpakac MaxBH, max i o0Jmuys,

* 3aNAlCHHA KPOBOHOCHMX CYIHH, O3HAKaM AKHX MOKYTh GyTH 4epBOHI misMd Ha WIKIpi, fK MpaBwio, Ha
HUAHIH 4acTHHI HOrM a0 Taki edekTH, K Ginb y cyrnodax (myxe piaxicuuit noGiunmii edekr).
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* TAKKE, paNTOBA reHepaTi3oBaHa aneprivna peakwis, B 1.4, AykKe PiAKO WOK, 110 JArPOKYE KUTTIO, HAMPHKIAL,
CKNAJHICT NP ANXaHHI, NAAIHHA apTepiaibHOro THCKY, TPHCKOPEHHI nyabe (piakicHuii noGivnmii edekr)

* HaOpsK, BKIIOYAKOUN HAOPAK MMXANBHHX LINAXIE (piaxicunii nobivnmii edexr, notTeHniiio nebGesnewmnuii wis
HUTTA)

* CYAOMH (piakicHuii noGiunumii edexr)

* npobneMu, NoB’sA3aHi 3 HEPBOBOIO CHCTEMOIO, TakKi K Oislb, NeYiHHA, NOKOMIOBAHNA, OHiIMiNHS Ta / abo

cnadKicThb B KiHUiBKaX (piakicHuii no6iyuuii etexr)

* Aenpecia, 10 y AyXKe PiAKiCHHX BHNaakax NPH3BOJHTL 10 3aNOMIAHHA coOl WKOAM, HANpHKIAL, cyiuuaansmi
inei / aymku abo cnpoGu camoryGeTsa (pinkicHHiT noGiunmii edyexr)

* boxeBinaA, AKe MOKe NPH3BECTH 10 3aMOIAHHA COO] LIKOAHM, HanpuKnan cyiumaansHnx izeil / aymok aGo
cnpob camorybeTsa (mysxke pinkicHuii modiunuii e(exT)

*TAKKA Jlapes, 10 MICTHTh Kpoe Ta / abo cnn3, Tak 3BaHuii KONiT, acouiiiopauuii 3 aHTHOIOTHKAMH, B T.4.
nces1oMeMOpaHosHUit KOMIT, Ikl y Ayrke PIIKICHAX BHNAZKAX MOKe NEPEPOCTH B YCKIIAHEHH S, AKi HeGesneuHi
s JKUTTA (pinkicHi no6iuni edexrn)

* Oitb i HaGpsak CyxoXWLIs, TOOTO TeHAMHIT (piakicHwil moGiumHuii efekt) abo pospuB cyxomHIIA (myKe
piakicuuii no6iunuii edekr)

* M'530Ba c1abKicTh i yyTanBicTs a6o 6ink, ocobaupo NpH BHCOKIl TemnepaTypi Ta BuAineHHi TeMHOT ceyi, wo
Mooxe OyTH HACHiAKOM pyiiHyBanHs M’s3iB (yacToTa HEBIZOMA) NpUNHAITEL npuiiom [TB230 Toproea Ha3ea| i
HEraiHo NOBIIOMTE NPO e CBOT0 MiKapPsi, OCKiIbKH BaM MOKE 3HAI00HTHCS TEPMiHOBA MEIMYHA J0MOMOra,
Takox c1ial NOBIIOMHTH HeraiiHo CBOro MiKaps, AKILO:

* By cTpaiaete miacTenicio i nomivaere noripmerns cumnTomis (myxe pinko )

* Bu cpasknaere Ha aiaGet i momiuacte, mo PiBeHb LYKPY B KPOBi niasuimennii abo sHmkeHuii (pinkwmit un mymxe
piaxicuuii moGiunuii edexr).

AKIo y Bac THM4acoBa BTpara 30py (1yxe piakicunii noGiunuii edext), Heraiino 3BEPHITLCA 10 OKYJIiCTa.

SIKuLo BM MauUicHT JITHBOTO BiKY i3 HasBHUME 3aXBOPKOBAHHAMM HHUDOK, i BH MOMITHIM 3MeHUIEHHA Aiype3y,
HaOpsK Hir, WHKONOTOK a6o cTom, BTOMY, HYIOTY, COHIHMBICTB, 3aAMIIKY ab0 cruyTamicTh cBigoMocTi (e
MOXYTh OyTH O3HAKH Ta CHMITOMH HHMPKOBOI HEJOCTATHOCTI, piakicuHuii no6iunuii edexr), Heraiino 3BEPHITLCSA
1o JiKaps.

Inwi noGiumi peauil, ski cnocrepiranuck nix wac nikysaHns npenapatom [TB230 Toproea uassa), nepeniuei
HHKYE 32 IXHBOIO HMOBIpHicTIO:

IMowmpeni noGiuni peaxuil (MoxkyTH BHHHKATH /10 1 i3 10 ocio):

* Iudekuii, cnpuymneni crifiknmu GaxTepismu aGo rpudKamu, HanpUKiIan MonovHHLs abo sarinit (portosi Ta
BariHanbHi indexuii, cnpuuuneni Candida)

* Tonosuuii 6ine

* 3anamMopoueHHA

*[louyTTs HynOTH (Hy/nOTa)

* [Torane camonouyrts (Ga1080Ta)

*Billb Y LUIYHKY Ta KUBOTI

* Jliapes

* IlinBuienns pisas oco6nuBux hepMenTiB nedinku KpOBi (TpaHcaminaz)

*3mina cepuesoro putmy (EKT) y nauientis 3 Hu3bkuM pissem kaniio B KpoBi

Heuacti no6iuni peakuii (moxyTs BunukaTi 10 1 i3 100 ocio):

* AnepriuHi peakuii

* 3MinH enekTpHYHOT akTHBHOCTI cepus (EKT), cepue6uTTs, HEperyJisipHe Ta NpUCKopeHe cepueGuTTA

* Husbka KUIbKICTb epUTPOLMTIB (aHeMis)

* Hu3bkuii piseHs neitkouurie

* Huseka kinkkicts Ginx kiiTHE KpoBi (neiikouwTie, HelTpodinie)

* 3MeHwenHs abo 36iNbIeHHa CreLianbHIX KNiTHH KPOBi, HEOOXIAHUX U1 3rOPTAHHSA KPOBI (TPOMOOIIUTIR)
* Mineniennii pisens creianizosannx nelikounTis (eozunoinie)

* 3HHAEHHS 3rOPTaHHA KPoBi

* [linermenns pisna ninigis kpoei (sKupin)
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* BiguyTTs TpuBoru, Hecnokoio a6o 36y mKeH s

* BinuyTTs nokomoBanua (nounnysanns KiHLIBKax) Ta/ab0 OHiMiHHA
* 3MiHu cMaky (y Ayke PiAKICHHX BHIAIKax BTPaTa CMaKy)

* Biruyrrs poary6neHocti Ta nesopicurauii

* [1pabaemu 3i cHoM (nanpuknan, 6esconns abo COHJIUBICTD)

* TpemTiHHA

* BiguyTTa 3anamopouenns (po3nan Xoau BHachinok 3anaMopoYeHHs)

* lHopywenns sopy (Bkmoyaioun aumioniio abo HewiTKicTh 30py)

* binb y rpynax (crenokapis)

* Posumpenns KpoBOHOCHUX CyauH (rinepemis)

* Tpyaxoui 3 AuXanAAM (BKIMOYAIOYH aCTMATHYHI CTaHM)

* 3HHKCHHSA ANeTHTY Ta CNOKHBAHHS TKi

* Meteopusm i 3anop

* Posnan mnyuky (nopyuwenss tpapnesus abo neyis)

* 3ananeHHs ULTYHKY

* ITinBuienns piBHA cienianbHOro TpaBHOTO hepMeHTY B KpOBi (aminasu)

* Tlpo6nemu 3 dynxuieto newinky (nigsuuenns 6inipyGiny B KpOBI, M ABHLICHHS CTIeLianbHuX hepMenTin
NeYiHKH B KPOBI, TAKHMX 5K raMMa-T/IyTam i1-Tpancdepasa Ta/abo nyxHa docdarasa)

* Ceep0ix, BUCHNIAHHS, KPONUB'IHKA, CYXICTh HIKipH

* Binb y cyrnobax, 6ins y M’a3ax

* 3HEBOAHEHHS

* Tloripuenns camonouyTTs (3a3Buuaii cnabkicts aGo BTOMa), 601 B Ui, rpyasx, Tazi Ta 6o B KiHUIBKaX

*Ilnyranuna Ta gesopienTattia

* IlitnuBicTs.

Piaxicni noGiuni peakuii (Mo&kyTL BusnkaTn 10 1 3 1000 ocif):

* Baxka, pantoBa anepriyHa peakiis, BKIOYAOUH Hysxe pinko Hebesmeunmii ans  KHTTA
aHadinakTHuHMi WOK  (Hanmpukiaz, YTPYAHEHHA JMXaHHA, NafAiHHA apTepialbHOrO  THCKY,
TPUCKOPEHMIT TyJibe), HAaOPAK (BKIIOYAIOUN MOTeHUiiiHO Hebe3neunuii wis KuTTs HaOpsiK AnXanbHUX
LLIAXIB)

* Baxxa siapes, 10 MiCTHTB KpoB Ta/a60 citu3 (KOJT, OB’ S3aHuii 3 aHuTHOIOTHKAMHM, BKIIOYAI0OYH
ncesomMemMOpaHo3Hmii KOiT), AKuil Lyxke piako Mozke [IEPEPOCTH B YCKJIA/IHEHHSA, 1110 CTAHOBIATh
3arposy WA AHTTA

* Kosraunus (noxosrinua 6inkis oueii abo WKipH), 3aNaneHHs ney ik

* Binb i HaOpak CyXOxKuLIA (TEHIHHIT)

* [linBuutesnii piBess LyKPY B KPOBi

* [TinBHILEHHS PIBHS CEUOBOT KHCIOTH B KpoBi

* EmMouiiiticTs

* Jlenpecis (sxa y mye piakicHux BUNaIKaX MOKe NPH3BECTH JI0 3aNOMISHHEA COO] WIKO/IH, HAPHKIIa,
BHHHKHEHHA CYTUMAATBHUX 1yMOK abo crpol camorybeTaa)

* [amonuHanii

* I[IpoGnemu no’Basani 3 4yTamBicTIO WKipH

* 3MIHH HIOXY

* Hessuyaiini cHu

* IpoGriemu 3 piBHoBaroio Ta koopauxauicio (depes 3aMaMopoYeHHs)

* Cynomu

* Ilopywenns koHUEHTpawii

* [IpoGnemut 3 MOBNIEHHAM

* YacTkoBa a6o noeHa srparta nam’ati

* J3ein abo wym y Byxax, nopyuieHHs cyxy, BRIOYAI04H FIyXOTY (AK npaBmio, 060poTHa)

* Ilprckopenuit, nix 3asguuaii, nyase

* Henpuromuicts
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* Bucokuii abo nnswkuii kpos'sunii Tiek

* Tpyaxouti 3 KOBRTaHHAM

* 3ananenns poToBoi NOPOKHHHM

¢ Cyaomu M’a3iB a60 nocMuKyBaHHs

* M'a3oBa crnabxicts

* [1poGaemu 3 HUpKaMu (BKIIOYAI0OUH 361Mb1IeH S pe3yabTaTis 1a0opaTopHUX A0CIIIKEHE HHPOK,
TAKHX AK CEYOBUHA Ta KPEATHHIH), HUPKOBA HEIOCTATHICTD

* Habpsk (pyk, uir, mukonorok, ry6, pora a6o ropna).

Ayzxe piakicni noGivui peakuit (MokyTs BurmkaTi 10 13 10 000 JIK0eil):

* Cepiiosni npoGneMH 3 cepLieBnM puTmom (torsade de pointes), 3ynunka cepus (3ynuHka CEpLEBOT AIANBLHOCT])
(ausitbes Posnin 2 «1llo notpi6Ho 3HaTH, nepu1 Hik npuiivati [TB230 Topropa Hasga]y)
* Taxke 3ananeHHa NeYiHKH, 11O NOTEHLIHO MOKe NPHU3BECTH 10 HeOE3NEUHOT JUTA HKHUTTH NeYiHKOBOT
HEAOCTATHOCTI (BKIIOYAIOUH NIeTalbHi BUNAAKH)
* BUCHNAHH3, MOYEPBOHIHHA, NYUICHHA 200 yTBOPeHHS NYXHPIB Ha LIKipi Ta CH30BHX 06010HKAX
(cimsosa oGononka oueil, Hoca, poTa i cTaTeBux OpraHiB), 0COGJIHBO MPH NUXOMAaRII a60 03HOGI, (cunpom
Crisenca-JI0OHCOHA, TOKCHYHHMIT enigepManbHuii Hekposiz)
* Po3pHB cyxoxuin
* IlizBHIIEHe 3rOpTaHHS KPOBI, 3HAUHE 3HIMAEHHS CreiaTbHUX GLTHX KPOB'SAHUX Tilels (arpaHyIoUHTO3), HH3bKHMi
piBeHb BCiX KPOB'AHUX Tineub (NaHIATONEHi)
* QHOMAILHO HH3LKHIT piBeHb HATPIIO B KPOBI Yepes 3aTPHMKY 3aHAATO BENHKOT KUIbKOCT] BOJH (CHHAPOM
HeanexeatHoi cexpenii ADH, SIADH)
* Husekwuii piBensb Lykpy B KpoBi, iHOZI A0CHTB CHJIbHMIA, 1110 MOXE NPH3BECTH 0 KOMH
* He npuiinarra cebe (ne 6yti coboro)
* INouyrrs newxivnoro Hesayxanua (MOTEHLiHHO MOxKe NIPH3BECTH J10 3aMOMISHAS 01 KoM, HaNpUKIaz,
cyiumnanbhi izei / mymxu, aGo cnpo6u camory6eTea)
* Tumuacosa rpara 3opy
* ITixBHWeHHA YyTIHBOCTI WIKipH
* 3anajeHHs cyrnobis
* BinuyTrs ckoBaHocTi y M’ s3ax
* Ioripmernsa cumnTomis MiacTerii (aHoManbHa M'A308a BTOMa, 1110 NPH3BOAHT A0 CNa0KOCTI TA Y BAXKKHX BUNALKAX
10 napanivy)

IToGiuni peakuii, yacrora aknx Hesizoma:

* UepBoHa 1IKipa 3 3 BMKOIO KUTBKICTIO APIGHHX rHifinuKiB, 0cOGMIBO B 061acTi naxe, naxy Ta odnuyus (rocTpHii
reHepani3oBaHuii eK3aHTeMaTo3HMil MycTY1503)
* nopyLieHHs poGoTH M’ 5318, 110 MOB’A3aHa i3 M’ 9308010 CIAGKICTIO Ta 4YTIHBICTIO 260 GoseM, 0COBIHBO 3 BUCOKOIO
TEMIIEPATYPOIO i NOSBOIO TeMHOI ceui (pabaomioniz)
Hyxe piakicHi Bunagku tpusanux (10 Micanis a6o pokiB) abo mocTiifHiX No0iYHKUX peakiiii Ha JiKapchKi 3acobm,
TAKHX AK 33MANCHHS CYX0XKUIUIA, PO3PHUB CyXOKHILIS, Gitb y cyrnobax, Gib y kiHuiBKax, TPYAHOLLI MpH X001,
AHOMa/IbHI BIYYTTA Taki SIK WINKIBKH T4 FONKH, TIOKOMIOBAHHS, TOCKOTaHHA, NeYiHHA, OHIMIHHA a60 Ginb
(nefiponaris), renpecia, BToMa, TIOPYLICHHs CHY, MOTIPIUIEHHA TaM’ATi, @ TAKOK MOPYIIEHHS CIyXy, 30pY, CMaKy Ta
HIOXY, 1110 Oy21H MOB’A3aui 3 NpuiioMoM aHTHGIOTHKIB XiHONOHY Ta PTOPXIHONIOHY, B AEAKHX BHIAAKAX HE3ATIEKHO Bil
TNONepeinbo ICHYIOUNX HaKTOPiB PUIHKY.
Takosx Gynn nyxe piakicni BUNagky Takux moGiyHmx edexTi, Npo fKi nosizomuAnoCcs micas NIKYBaHHA iHIIHMH
XiHONOHOBHMH aHTHOIOTHKAMM, SIKi MOKYTh TAKOK BHHUKHYTH 1i 1 Yac nikysauus [TB230 Toprosa Hassa:

* Minsuwennii piBeHs HaTpilo B KPoBi

* [lizBrmennii pisers Kanblilo B KpoBi

* OcoGnuBHii THI 3HUKEHOT KiNLKOCTI epHTPOLHTIE (reMomTiTHYHA aHeM is1)

* Peakuit, 1110 BUKIHKAIOTE MOIKOWKEHHS M A30BHX KJIITHH

* ITiABHILIEHa YyTIHBICTL WKIPH A0 COHAYHOrO abo yabrpadionerosoro ceitna
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* [Ipobnemu, noe’s3aui 3 HepsoBowo CHCTEMOIO, Taki AK OLib, NEYiHHA, NOKOMOBANHS, OHIMIHHS Ta/a60
cnalkicTh B KiHNiBKax

Iosizomaenns npo nobiuni peaxuii

AKImo y Bac BUHHKAIOTL noGiuni peakuir, 3BEPHITLCA 10 CBOTO JiiKapa. Lle cTocyeThes Taxom nobGiummx peaxutiii
HE 333HAYCHUX B LILOMY JIMCTKY - BKJIAAUIIY An8 nauicHTIB, Skuio MOKIIHBO, BM MOXKETE NOBIAOMIATH NPO Gy lb-
AKY 3 NOOIYHHUX peakilifi HanpsMy uepes HauioHanbHy cueTeMy 3BiTHOCTI. [loBinomasroun mpo noGiusi peaxuit,
BH MOKCTC ZI0NOMOITH NOKPAIMTH PO3yMiHHA Gesneku UbOTo npenapary.

5. HAK 3BEPII'ATH [TB230 Toprosa uaseal

3Gepiraiite niku 103a NoJeM 30py Ta B HEIOCTYTHOM y ana apireii Micui.

30epiratit npu Temnepatypi He Buite 30°C y CyXoMy wmicui. 3axumarn Bix ceitna. 36epirati B opurinanbhiii
YIaKOBLi.

He BukopucToByBaTH el npenapat micas sakinvenns TEPMiHY NPUAATHOCTI, 3a3HAYEHOrO HA eTHKETIL. Tepmin
TPHIATHOCTI BiTHOCHTBCS JI0 OCTAHHBOIO IHA BKA3aHOTO MiCALIS.

He puknpnaiite Gyap-ski miku 3i cTiduMu BozaMm um 3 nobyrosumu  Binxomamu. Jliswaiitece y cBoro
(apmauepTa, AK yTHAi3yBaTH NikM, fAKi BM Ginblle He BUKOpHcTOBYeETe. 11 3ax0aM XONOMOKYTH 3aXHCTHTH
HABKOJIMUIHE CepeoBHIILE.

6. BMICT YIIAKOBKH TA ITHUWIA IHOOPMALIIS

o mictsite [TB230 Toprosa naseal

Mliloua pedosuna - Mokcuduokcauun (y dopmi rizpoxnopuny). Koxsa Tabnetka MicTuts MOKCH(IIOKCALIMHY
FiIpOXN0pH, ekBiBateHTHOro 400 MI MOKCH(IOKCALIMHY.

JlonomizxHi peyoBuHum:

Slmpo Tabnerku: HaTpilo Kpockapmenosa, TiAPOKCHIIPONLILENION03a, TAKTO3H, MOHOrIpaT, Marxio creapar Ta
LIeJTF0I03a MIKPOKPHCTATIYHa.

[lniekoBe nokpurra: IizpokcunponinmeTnauentonosa, okcHa 3aniza YCPBOHM, MONIETHICHITIIKOMb, TANBK
OYHIIEHHMH | THTAHY miokcHA.

Ax surnsiaac [TB230 Toproea nassa| Ta smict ynakopkn

[TB230 Toproea Hassa] - 1e TabneTku LEr0-4¢PBOHOIO KOJILOPY Kamcy/nonoaiouoi dopmu, JBOOTYKIi, BKPHTI
MTBKOBOIO 0G0JI0HKOIO | MalOTh PO3ALTIOBANTLHY NONEPeYHY PHCKY 3 OHOI0 Goky Ta rmanki 3 iHworo Goky.

Tabnetkn [TB230 Toprosa nasea] npeacTaieHi B amOMiHicBiii Onicrepnifi ymakosui Alu-Alu 3 Gnictepoi
amomiHieBoi gonbru Ta GricTepHoi GOMBrH X0ONOAHOTO THCHEHHS. KOXKHMii Gnictep MicTHTh 5 Tabnerok, mo 1 abo 20
OnicTepis ynakopaui y kaproHny YNAKOBKY Pa3oM i3 JIHCTOM-BKJIaJHLLIEM.

Tabnerxku [TB230 Toprosa Hassa] npeicTaBieHi B amoMiHieBiii cTpun-yrakosui Alu-Alu 3 npocroi Ta ApykoBasoi
amoMinieBoi dombru. Koxuuii crpun mictute 5 ta6nerok, no 1 a6o 20 CTPHIIB ynakoBaHi y KapTOHHY YIaKOBKY
PasoM i3 THCTOM-BK/IaHILIEM.

Tabnetku [TB230 Toproea wasea] npencrasneni B amominiesiii Onictephili ynakosui Alu-Alu 3 Grictephoi
amoMmiHieBoi gonbrn Ta GricTepHOT GONBIM XONOAHOTO THCHEHHS. Koxuuii Gaictep micturs 7 Tabnetok, no 10

OnicTepiB ynakoBaHi y KapTOHHY YNakoBky Pa3oM i3 JTHCTOM-BKIaIHILIEM.

Tabnerkn [TB230 Toprosa Hassa] npeicTasieHi B amoMiniesiii cTpun-ynakosui Alu-Alu 3 npocroi Ta apykoBaoi
amominiesoi gonbru. Koxuuit ctpun mictits 7 Tabnertok, no 10 crpunis ynakosaui Y KapTOHHY YNAaKoOBKY pa3oM i3
JIHCTOM-BKJTAJIHIIIEM,

TaGaerku [TB230 Toproa Haspa] mpejcTaB/ieni B amominiesiii Gricrepuiii ynakosui Alu-Alu 3 6nicreproi

Cropinka 11 3 12
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Moxkeugpnokcatyn (riapoxnopia) 400 mMr radrerkn WHOPAR, JIunens 2021
(Makneonc dapMachioTikanc Jlimiten), TB230 yacTuHa 3

amoMiniesoi Gonsri Ta GuictepHoi donbri xonoanoro THenenns, Koxnuii Gnicrep mictuts 10 Tabnetok, no 10
Gnicrepis ynakoBaui y kapronny VAAKOBKY pasoM i3 JHCTOM-BKNAZHLICM,

Tabnerkn [TB230 Topropa Hasea| NpeAcTaBicHI B AMOMIHICE]ii crpun-ynakosui Alu-Alu 3 npoctoi Ta apykosanoi
amominicrol domeru. Koxnnit etpun micturs 10 TabaeTok, no 10 crpunis ynakopani y KaPTOHHY YMaKoBKY pa3oM i3

JIHCTOM-BKIAaUILIEM,

Tabnetkn [TB230 Toprosa wassa] npeictasieni B OnicrepHiil ynakoBui 3 amominiesoi donsru i TIBX. Koskuuii
Gnicrep mictTs 10 Tabnetok, no 10 Omictepie ynakosani y kapToHHy YMAKOBKY pasoM i3 JIMCTOM-BKJIA/IMILEM.

Mocrayanbuuk Ta BHpoOGHIK

Hocrayanbuuk Bupotuux

Macleods Pharmaceuticals Limited Macleods Pharmaceuticals Limited

Atlanta Arcade, 3rd Floor, Church Road, near Leela Unit I1, Plot No. 25-27

Hotel, Survey No. 366, Premier Industrial Estate Kachigam,
Andheri-Kurla Road Daman (U.T.)

Andheri (East) India

400 059 Mumbai

India

Phone: + 91 0260 2244337
Phone: +91-22-66762800 Fax: +91 0260 2241565
Fax: +91-22-2821 6599

E-mail:vijay@macleodsPharma.com Macleods Pharmaceuticals Ltd

Block No. N-2, Village Theda, P.O. Lodhi Majra,
sjadhav@macleodspharma.com Tehsil Nalagarh, Baddi,

Dist. Solan,

Himachal Pradesh 174 101,

India.

TEL: +91 01795 661400,

Fax: +91 01795 661452

Email: jayaramk@macleodspharma.com

3a Oyab-sikow indopmauicro mogo uworo JiKapebkoro 3acofy 3sepraiitecs 10

mocradyajlbHHKA.

Aannii AMCTOK-BKAAAMII BocTaHHC OyB neperyigHyTHil y yeprHi 2021 poui.

Hetanbha indopmaltis npo ueit npenapar 1ocTynHa Ha eG-caiiti BeecBiTHEOL OpraHi3aLii 0XOpoHH 310poB’A
(BOO3) https://extranet.who.int/pqweb/medicines
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SATBEP/JKEHO

Hakaz  MinicreperBa  oxoponn
310poB’ss  VKpainu
D S 202 No 2720
Pecerpaniiine nocinyenns

N LB S /BGRT 422 foor
7 P

ITepeknan yKpaiHCbKOIO MOBOKO, aBTCHTHYHICTB SIKOTO TTiITBEp/KeHa 3aIBHIHKOM
abo 1ioro ynoBHOBaKeHOI0 000010, IHCTPYKIIT PO 3aCTOCYBaHH NiKapChKOTO
3aco0y abo indopmanii mpo 3acTocyBaHHsA JiKapeLKOro 3aco6y, 3aTBEpAKEHOT
BIZINIOBI/IHO 10 HOPMATUBHUX BUMOT KpaiHu 3asiBHiKa/BupoGHuka a6o kpainw,
PeryJsTOpHHH OpraH siKoi KepyeThCsi BACOKHMH CTaHIapTaMH SIKOCTI, 1110
BIJINOBIIAIOTH CTaHAApTaM, pekomengosanuM BOO3, ta/abo 3rinHo 3
pe3ynbTaTaMy KIIHIYHMX BUIIPOOYBaHb, 3aCBiTYE€HHIA i INMMCOM YIIOBHOBAKEHOT
oco0Ow, 1110 BUCTyNaE BijJ iMeHi 3asBHuKa. (Koporka xapakrepucrnka
JIKapchbKoOro 3acooy)

3asiBHHK, KpaiHa: Maxkneoac Papmacsrorukasc Jimiren, Inais
Macleods Pharmaceuticals Limited, India

BupoOuuk, kpaina: Maxkaneonc ®apmacsrorukasce Jimiren, Iuais
Macleods Pharmaceuticals Limited, India

MOKCH®JIOKCAIUH (Y BUTJISIAI I'TAPOXJIOPH]1Y) 400 MIT
TABJETKHA
MOXIFLOXACIN (AS HYDROCHLORIDE)400 MG TABLET

Ta0JIETKU BKPHUTI ILTIBKOBOIO 060710HKOI0, 110 400 Mr; 1o 10 TabneTok y cTpHi;
no 10 cTpumiB y KapTOHHINA YIAKOBILI.




Moxcndnokcauns (rigpoxnopumn) WHOPAR wuactuna 4 JInnens 2021
400 mr rabnerkn
(Maxneonc PapmacbloTHKaNC
Jlimiten), TB230

Koporka Xapakrepucruka Jlikapcskoro 3aco6y

Ipeanmerom wiei KOpoTKOi XapaKTepHCTHKH JIIKapChKOro 3acofy € 3aCTOCYBaHHs NMpenapary, 1o
posrasnacTeea Biaainom nonepeanboi ominku nikapebkux 3acobis BOO3. PekoMmenaatii mono
3aCTOCYBAHHA IPYHTYIOThCS Ha KepiBHUX npuHumMnax BOO3 Tta Ha iHpopwmauii peryaorounx oprauis. *
Jlikapcbkuii 3aci6 Moxe GyTH 3apeecTpoBaHuii 1718 A0AaTKOBOro a6o iHmoro 34CTOCYBaHHS
HalliOHATEHUMH PETYJIIOIYAMH OPraHaMH.

*https://extranet. who.int/pgweb/sites/default/files/documents/75%20SRA%20clarification_Feb201 T_newtempl.pdf
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Moxkendnokcauns (riapoxnopmn) WHOPAR uactuna 4 Jlunens 2021
400 Mr TabneTkH
(Maxkneonc MapmacrroTnkanc
Jlimiten), TB230

1. HAMMEHYBAHHS JIIKAPCHLKOI'O 3ACOBY
[TB230 Toproea nazsa]*
2. IKICHUM I KUIBKICHAM CKJIAJL

Kokna Tabnetka MicTiTh MOKcHpIOKCALMH MAPOXIOPHALY, 11O eKBiBaseHTHO 400 Mr MokcHdnokcalnny.
Jlonomixui peuosunu 3 BiomMumu edektamu: 50 Mr 1akTO3H MOHOTAPATY B O/HiH TaGaeTLi.
ITosnuii nepestik JONOMIKHHX PEYOBHH JIMB. Y po3ini 6.1.

3. JIKAPCBKA ®OPMA

TabneTku, BKpUTI NNIBKOBOIO 060IOHKOIO.
Tabnetku LerNTHO-4EPBOHOTO KONBLOPY, KANCYIOBHAHOT GOPMH, ABOONMYKII, BKPHTI M1iBKOBOIO
060110HKOI0, 3 JIHICIO PO3TOMY Ha OJIHIM CTOPOHI i APYTOIO IMIANKOIO CTOPOHOIO.

4. KJIIHIYHI XAPAKTEPUCTUKH

4.1 TepaneBTH4HI NOKA3aHHA:

[TB230 Toproea na3ea] NpH3HAYAKOTECA Y NOCAHAHHI 3 IHIIMMH MPOTHTYGEPKYILO3HUMHU 3acobamMu Jist
nikyBaHHs TYGepKyaL03y, cripuunHenoro Mycobacterium tuberculosis.

[TB230 ToproBa nasBa] nokasani nMuie sK aHTHMiKoGakTepialbHi mperapaTd Apyroi JiHil, Ko
3aCTOCYBaHHA NpEnapartis NepLIoi JiHIT HeIOUINBHO Yepes CTIHKICTb ab0 HeNePEeHOCHMICTD.

Cnin Bpaxosysarn odiuifini pekomeHmauii woao JKyBaHHS Ta peKOMEHallil 1OA0 TyGepKyIbo3y.
Odiniiini Bra3iBKky, SK NPABUIIO, BKIOYAIOTE BKasisku BOO3 Ta MiClIeBHX opranie oXopoHH 3710pOB’ 1.

4.2 lozyBauHs Ta cnocid 3acrocyBanus

gozsgnamm

Hopocni, nionimxu ma dimu sazoro ne menuie 30 k2 ma cmapuwe 15 poxie:

PexoMeHnoBaHa 103a cranosuts 400 Mr B TabieTkax OfHH pas Ha JICHb.

binbiia 103a Mozke 3acTOCOBYBATHCA Y NEBHHX cXeMax JikyBaHHs MDR/RR-TB. fAkiio HeMae pH3HKy
TOKCHYHOCTI, BUCOKA /1032 MOYKe 3aCTOCOBYBATHCS, SIKILO PiBeHb aHTHMiKpoGHOT /i mpenapaTy Moxke
OyTH 3HIKeHH Yepes GapMakOKIHCTHYHI B3a€MOi, NOPYIIIEHHS BCMOKTYBaHHs a00 3 iHIIMX
MeTabOoNIYHHUX NPUUHH, 260 SKIIO LITAM Mac HU3LKY CTIMKICTh 10 hTopXiHonoHy.

Cropinka 23 18

* Toproei HaliMeHyBaHHA He NPOXOAATH NonepeaHio keanidikauio BOO3. Ile e pianopizanshicTio
HALIOHAIBHOIO PEryJIIOI0YOro opraHy 3 Jikapchkux 3aco0is (NMRA).



Moxkendnokcaunn (rigpoxiopun) WHOPAR uactuna 4 JIunens 2021
400 mr Tabnetku
(Makneosc MapmachioTHKANC
JlimiTen), TB230

Peromendauii wiodo 0o3yeanns 048 AiKyeanis 6ucokuMu 0o3amu MORCUh1oKcanuny

Maca mina Kitvkicmy maoaemox no 400 m2 Joboea doza
Bio 30 k2 00 36 k2 luuls 400-600 m2
Bio 36 ke 0o 46 xe i 600 mz
Bio 46 x2 00 56 xe 1.5yu? 600-800 m2
56 ke ma euuye 2 800 me

PeKOMEHIYETbCS MOHITOPHHT TePaNeBTHYHKX 103 Npenapary, KOJIH 4033 3HAXOAHTHCs Y BEPXHBOMY Ta
HHXKHBOMY KIHUAX JlianasoHy A71a Toro o6 MiHiMisyBaTH HECHIPHAT/IHBI TEPANeBTHYHI HACTiIKH
Ha/IMIPHOTO Ta HEIOCTATHLOTO BILTHBY BIANOBIIHO.

Aimu 3 macoro mina menwe 30 ke ma moaoowi 15 poxie:

Pekomennosana 10608a 103a y airteii cranoBuTsh 10-15 Mr/Kr Big Mack Tina Tina. Jloboera noza noeuuHa
OyTn obmexkeHoro 10 10 mr/kr y aiteii 10 6 Micsuis.

Jiti 3 Macoro Tina 24-30 kr MoxyTh NpuiiMaTi oany Tabrerky 400 mr [TB230 TOprosa Haspa)] Ha 100y.
Hiram 3 Macolo Tina MeHule 24 Kr ¢1ijl 3aCTOCORYBATH iHLLY NTiKapchKy $opmy, HanpHkiIan TabneTku, 1o
AMCTIEPrYIOTBCA Y POTOBIH NOPOKHUHI, w0 MicTaTs 100 Mr Mokcudokcauuny. Skumo Taka JiKapceKka
(opma He 1oCTYNHA, MOKHA NPUTOTYBATH 0JHOpPazoBy peuenTypy 3 400-Mr TabneTku MOKCH(IOKCALHHY
Ta 10 M1 BOJIH U1 OTPHMAaHHS TAKHX J000BUX J103:

Maca Tina aireii 06’cm Jlo6osa no3a#
5-7 kr 2 mn 80 mr
7-10 kr 3 mn 120 mr
10-16 kr 5 mn 200 mr
16-24 kr 5 mn*-7.5 M 200-300 mr
24 kr Ta 6inblue BukopuctoByBaTH TabneTku 400 mr (1 Tabnetka)

#JlucnepryBanns TaGleTKH y BOAI MOXKE MOJNErIMTH BBEJEHHS NAaLicHTaM HHKYOro PiBHA Barosoi
Kareropii Ta yHUKHYTH Apo0neHHs TBepoi nikapebkoi Gopmu, xoua GionocTynHicTs HeBu3Havena (cia
TNEPEBAXKHO BUKOPUCTOBYBATH TabJICTKH, L0 AUCTIEPTYIOTCA Y POTOBIH MOPOKHMHI, AKILO TaKi €).
*Jitam, ski notpebyiors 103y 200 Mr, B AKOCTI abTEpPHATHBH MOKHA JaBaTH MOJI0BHHY TableTKH
[Toproea nassa TB230], posnamyioun TaGneTky B3noBk Ninii posnamy.

HetanbHi BKasiBKH W10/10 NMPUIOTYBaHHS TAKOT PELENTYPH JIMB. Y po3aini 6.6: «Croci6 3aCTOCYBAHHH,
TIPHIOTYBaHHA OJIHOPa30BO1 PeLeNTYPH IS JiTeiy.

THopywenns ¢ynxyii Hupox:

He notpiGHo kopuryeati no3yBanms y nauieHTie i3 nopylesssmMu GyHKIii HHpok abo y NauieHTiB, sKi
nepeOyBalOTh Ha XPOHIYHOMY Jiafmisi, BKIOYAIOYH remopianis Ta GesnepepsHmii amOynaropHuii
NepUTOHeATLHUI Jianis (1uB. po3ain 5.2).*

ITeyinxosa nedocmammuicme:

He pexomentyeThes KOpHIyBaTH 03yBaHHA NPH NEHiHKOBIH HEIOCTATHOCTI (nHB. Takok pozain 4.4).
Jodsam noxunoeo 6iky

Jlronasm MoXuiioro Biky KOpeKLis J03yBaHHA He NOTPiOHa.

Iponywena 0o3a ma 6mosoma nicas npuiiomy 0o3u

Baxnieo, 1106 nauicHr pery/ispHo npuitMae rpenapar BiAroBiAHO 10 NpH3HAYeHHS nikaps. [ponyieHi
A03H MOXKYTh 301IBIIMTH PUZHK PE3UCTEHTHOCTI 110 [Toproroi Hasen TB230] Ta smeHwmHTH iforo
e()eKTHBHICTb.

INauieHT noBHHen npuiiHsaTH Nponylleny A03y, AKWIO 1T noTpiGHO Gyio NPHUHHATH MEHIIE HiXK 12 rogud
ToMy. SIKuo npoiiuuto Ginbine 12 roamMH micas 3aKiHYeHHS Yacy NPHIOMY /I03M, MAUICHT NOBHHEH
NPONYCTHTH A03Y TA NPHHHATH HACTYMHY 3arUlaHOBaHY A03Y B 3BMYaiinuii vac. ITauieHT HE 1OBHHEH
NPHAMATH MOABIHHY 103Y.

Cropinka 3 3 18
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400 mr TabneTkn

(Makneosc dapMacelOTHRANC
Jlimiten), TB230

Ao y nanicira cnoctepiranocs 6itoBanHs y npoaorx 1 romuuu nicins sacrocysanns [TB230 TOproea
Ha3Ba], NALUCHTY CIiJ NMPUIHATH N0AATKORY A03Y. SIKWO GIIOBAHHS BUHHKIO GibL HiX yepes roiuHy
Mic/s BKWBAHHSA NPENapary, To NAIEHTY He NOTPIOHO NpUiiMATH J0JATKOBY 103y, a JoueKaTHes yacy
HACTYIHOIO NPUHOMY JIaHOTO Mpenapary.

Cnocib 3acrocyBanns
3acTOCOBYIOTHCS NEPOPATBHO

TaGnerku [TB230 ToproBa Ha3ea] ciiji npUiAMATH He POIKOBYIOUH, 3aNHBAIOYH JTOCTATHLOIO KiNbKICTIO
PIAMHM Ta NPUIIMAIOTH HE3ANEKHO Bijl K.

4.3 Ilporunoxkazanus

Tabnerkn [TB230 Toproea Hassa] npoTunokasasi:

- IlawienTam 3 MABHILEHOIO Yy TIAHBICTIO 10 MOKCH(IOKCALIMHY, iHINHX XiHOMOHIB a60 Gyab-SKOi 3
AONOMIKHHX PEYOBHH NEpesiYeHuX B MyHKTi 6.1,

e TlauienTam i3 3aXBOPIOBAHHSMH / pO3NaziaMM CyXOXKH/b B aHAMHE3i, MOB A3aHMMH 3 JIKYBaHHAM
XIHOJIOHOM.

e [lalieHTam 3 NiBMIILEHUM piBHEM TpaHcaminasu y 5 pazie ULN

Ak y NOKIIHIYHHX JOCIDKEHHSAX, TaK i y oJeii, crocTepiranncs 3Milu B efekrpodisionorii cepus micns
BIUIMBY MOKcH(IoKcaumny y opmi noosxenns intepsany QT. 3 ornsay Gesneku 3acTocyBaHHs 1aHOTO
npenapary, MOKCH(JIOKCAIIMH NPOTHNOKA3aHHH NauieHTaM i3:

eBinomum nofosxennam inrepeany QT (Bpomsenum abo naGyTim)

e[lopyuieHHAM €eKTPOIiTiB, 0OCOOIMBO NPH HEKOperoBaHii rinokamiemii

e KniniyHo 3Hauywmoro Gpaaukapieto

@ KUIiHI4HO 3HAYYLIOK0 CEPLEROIO HEIOCTATHICTIO 31 3HIKEHOIO (DPaKLLi€l0 BUKH/LY JTBOTO IUTYHOYKA
ellomnepe/IHBOIO ICTOPIEKO CHMITTOMATHYHIX APHUTMIi

4.4 OcobauBi nonepexenns Ta 3ano0iAni 3aX0/1H 010 BAKOPHCTAHHS

He caiin 3acTocoBysaT MOKCHGIOKCALMH MAllicHTaMH, SKi MaIH A0CBi/ cepifo3HuX noGiuHAX peakwiil y
MHHYJIOMY MPH 3aCTOCYBaHHI XiHOMOHIB 44 (TOPXiHONOHOBMICHHX MpenapaTis ( JuB.po3aii 4.8).
JlikyBanns uux nauieHTis MOKCH(IOKCALMHOM MOBHHHO 3iliCHIOBATHCS U Y BUNAAKY BiACYTHOCTI
aNbTePHATHBHOIO JIIKYBAaHHA Ta TCNA OLIHKH KOPUCTL/PU3HK. (IMB. posain 4.3)
ITonosaxkennus inTepany QTc Ta noTenuiiini Kainiuni yMoBH, nos’si3ani 3 nogopxennsam QTec.
[Tokasawo, 10 y AesKMX nmauicHTie MokcHIokcalmH noaoesxkye intepsan QTc Ha enexrpokapaiorpami. B
ananisi EKT', orpumanomy B pamkax nporpamu kiiiusoro BunpoGysauus, nofosskenns intepsany QTc 3
MokcuriokcaHoM cTaHoBHIO 6 Me £ 26 Mc, 1,4% nopieusano 3 BUXiAHMM piBHeM. OCKiNbKH KiHKH, 9K
NpaBujo, MalOTk JoBUIHH Gasopuit inTepsan QTc nopiBHAHO 3 YONMOBIKAMH, BOHM MOXKYTb GyTH Gijblu
YYTIMBHMH 10 JIKiB, Wwo noaoexyiots QTc. IMauicHTH JTHROrO BiKY TAaKOK MOXYTh OYTH Ginbu
CHNPHAHATIMBHMH J10 JIKapchbKHX edekTiB Ha inTepean QT.
[Huwi nikapebki 3aco6M 110 nonoBskyioTh inTepsan QT (1B, Takok po3nin 4.5) NoBMHHI 3aCTOCOBYBATHCS
MpH rOCTPiii HeOGXIAHOCTI 3 3aCTepeKEHHAM NALIEHTIR 110710 BXUBAHHS MOKCH(pIOKcaumny. Bucoki no3u
BKMBaHHA MOKCH(IOKCaunHy HeoOXinno ynukatd. EKI™ Ta pisenb Kanilo y cHpoBaTili KpoBi NOBHHHI
peTesIbHO KOHTPOIIOBATHCS.
Jliku, AKi MOXKYTh 3HM3HMTH PiBeHb Kaliio, CJi/l 3aCTOCOBYBATH 3 06EPEeKHICTIO NallicHTaM, AKi OTPHMYIOTh
MOKcH(IoKealuH (auB. Takok posain 4.3 a 4.5).
Moxkendriokeaumn caia 3acTocoByBaTH 3 00epeKHICTIO MallieHTaM, sKi NPUIMAIOTH JTiKH, TOB’sA3aHi 3
KJIHIYHO 3Ha4YyIol0 Opaankapaicio (AuB. Takoxk posain 4.3).
Mokcndaokcaunn ¢zl 3acTOCOBYBATH 3 OOCPEKHICTIO MALEHTAM i3 MOCTIIHAMH NPOAPHTMIYHUMH
cranamy (0cobaMBO JKiHKaM Ta MALi€HTaM MOXWIONO BiKY), TAKMMM K roctpa imemis miokapaa aGo
MOAOBKEHHA iHTepBany QT, OCKINLKH 11e MOKE MPHIBECTH J10 MiJBUIIEHOrO PU3UKY LLTYHOUKOBHX
Cropinka 4 3 18
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apUTMIll (BKIIOYAKO4H «ITipyeTHY» LLTYHO4KOBY TaXiKap/lifo) Ta 3ynuHKM ceplld (1R, Takox po3ain 4.3). Bemmyuua
nonoekerHs intepsany QT Moxke spoctary i3 36inbeHHAM KOHLEHTpaNii npenapaty. Tomy pekoMeHI0BaHy 103y
HE CIiJ NepeBHILYBaTH.

SK10 i yac NiKyRaHHS MOKCHANOKCANHOM BHHHKAIOTH O3HAKH 200 CHMITOMH cepLeBoT apuTMIT, JIiKyBaHHS chia
NPHUNHHATY T4 npoBecTH EKI.

Tpueauni, wo cnpusoTey inBasiguocti Ta norenuiiino HE3BOPOTHIM cepiio3HUM nobivyHuM peakuism

Hyxe piakicui Bunaaknm TpuBanux (TpuBami MicAlsAMHM 4u POKaMH), CHPHAIOYHX iHBATIAHOCTI Ta MOTEHUIIHO
HE3BOPOTHIX CEPHO3HMX MOGIYHMX peakiuiil Ha Niku, 1O BILIMBAIOTH Ha pi3Hi, iHOAi Ha NeKiNbKa CHCTeM opraHismMy
(omopHO-pyXoBa, HEpPBOBa, NMCHXiYHA TA CEHCOPHA) MOBiAOMIAIHCA Y NMAUi€HTIB, SKI OTPUMYBAJH XiHONOHM Ta
(TOPXiHONOHH, HE3ANCKHO Bill IXHLOTO BiKy Ta iCHYIOUHX (axropir pusuky. [Ipu nepmmx o3Hakax uu NepLInx
cumnTomMax Oyab-sKkoi cepiiosHol nobivHOT peakuii 3acTocyBanus MOKCH(IOKCAIMHY CITiJl HeraliHO MpHOHHATH, |
NALCHTaM CI1il IOPaIHTH 3BEPHYTHCS 10 CBOTO JiKapsi 3a TOPaoio.

TinepuyrausicTs / anepriuni peakuii

Bike noeigomnsnocs npo rinepuyTausicTs Ta anepriymi peakuii Ha TopxiHonoHu, BKIOYAIOYH MOKCHDIOKCAIIH,
micis nepumoro npuiiomy. AsadinakTiuni peakiii MoXKyTh NepepoCTH B MIOK, 110 3arpoKye KHTTIO, HABITh Micns
NEpLIOro npuiomy. ¥ LMX BUNAAKax 3acTOCYBAHHA MOKCH(DIOKCALMHY CIlil MPHIIMHUTH Ta PO3IOYaTH BiINOBiAHE
NiKYBaHHA (HANPHKIA, NIKYBaHHA WOKY).

Tazxki peakuii nevinkn

[ToBinomnsnocs npo Bunanku ¢yabMIHAHTHOTO TenaTHTY, AKHIi MOTEHUIHO MokKe NMPH3BECTH 10 TCHiHKOBOT
HE0CTAaTHOCTI (BK/MIOYAI0YH JleTanbHi BUNAAKH) NPH 3aCTOCYBaHH] MokcHpaokcanny (aus. posain 4.8). IMamientam
C/iAL TOPAZMTH 3B’S3aTHCA 3i CBOIM NiKapeM mepea MPOAOBKCHHAM NiKYBAHHA, AKWIO TaKi O3HAKH Ta CHMITOMM
(ynbMiHAHTHOT XBOPOOM NMEYiHKM PO3BMBAIOTLCS, AK LUBHIKHIL PO3BUTOK acTeHil, TMOB’A3aHOT 3 KOBTAHMLEIO,
TNOTEMHIHHAM Cedi, CXHIBHICTIO 10 KpOBOTeY 260 MeuinKoRoIo eHtedanonaticio.

TectyBanna / pocnimxenns ¢yHkuil neviHku cain NPOBOAMTH y BHMNAKaX, KOJIM CIOCTEPIralOThCH O3HAKH
NnopyueHHs dyHKuii neqiHku.

IMayicnmu 3 yorce nassnumu nopywiennamu Qyuxyii newinku

He pexomeH1yeThCs KOPHIYBaTH 103YBaHHA NPH MeYiHKOBiii HeI0CTATHOCT NIETKOT, cepeinbol TAKKOCTI abo Baxkoi
dopmu. Oxnak neski 3Minm y meraGomizmi MOKCH(IIOKCALMHY CHOCTEPIraiich y NAUIEHTIB 3 TEYiHKOBOIO
HEZ0CTATHICTIO. OTXKe, MM NaLicHTaM MOKCH(IOKCALMH CJTi/I 3aCTOCOBYBATH 3 obepexHicTiO.

Cepiiosui 6yabo3ni wkipni peakuif

Ilin wac sactocyraums MoxcndIokcauMHy NOBiZOMIANOCH Npo BHOAOKH TAMKHX a0o HebesneyHHX A JKHTTA
OynbO3HHX WKIPHUX peakwiii, Takux Ak cuuapom Crisenca — JKOHCOHA a60 TOKCHYHI eninepManbHUii HeKpoi3
abo rocTpuii reHepanizoBanuii ex3aHTeMATO3HMI nmyctynbo3 (AGEP). Ipu nosBi peakuiii va wkipi Ta/aGo camsoBmx
000JIOHKAX MallicHTaM PeKOMEHIyeTLCA HeraitHo 3BEPHYTHCA 110 MiKaps, NEpII HIK IPOAOBKYBATH JIKYBaHHA.

TTanicHTH, CXHIBLHI 20 PO3BHTRY Cya0M
Binomo, mo XiHononn MoxyTh BHKIMKAaTH cynomu. Chiin 3 obepekHicTio MPH3HAYATH iX MalfieHTaM, siki MaloTh
nopyments 3 6oky IIHC a6o inmi dakropu pusuxy, mo MoxyTs NPOBOKYBATH BUHHKHEHHA cyoM a0 3HIKYBaTH
cyaomtuii nopir. I1px nosBi cy10M HEOOXiAHO NPUITHHUTH 3aCTOCYBAHHA MOKCH(IOKCAUMHY Ta BXKHTH BiANOBIAHUX
3aX0/IiB.
Iepudepuuna neiiponaris
Y DNauieHTis, SKi OTPUMYBaIM XiHONOHHM, MNOBIIOMIANOCA NP0 BHIAAKH ceHcopHoi alo ceHcoMOTOpHOT
nosisefiponarii, no npu3BOMIIA 10 BUHMKHEHHS NapacTesiii, rinecTesii, An3ecTesiii 460 c1a6KOCTI. [TanieHTam, ki
nepedyBaloTh Ha NiKYBaHHI MOKCH(IOKCALMHOM, Ciil NMOPAAHTH MOBIZOMHTH CBOIO nikaps abo MeauvHOro
NPaLiBHHKA UION0 MPOJOBKEHHA JIKYBaHHSA, SKIIO PO3BHBAIOTLCA TaKi CUMITOMH HEBpoNaTil, Ak Gifb, MeuiHHs,
NOKO/TIOBAHHA, OHIMiHHA 260 ¢1abKicTh 114 TOro Wwo6 nonepeIHTH BHHIKHEHHSA HE3BOPOTHHX CTaHIB.
IMenxiuni peakuii
Tcuxiuni peakuii MoKy Th BHHHKATH HARITL MiCAS NepiIoro NpHAOMY XIHONOHIB, BKIIOYAI0YH MOKCH(IOKCALHH, Y
AyZKe piIKICHUX BHMAnkax jenpecis abo NeuXOTHYHI peakuii NEpepocTaloTh y CYIHIaNbLHI IyMKH Ta NOBEAIHKY, 110
3arpoAyIOTE CaMO30CPEKEHHIO ANTTS JIIOHHI, HANPUKAA, Crpobu camorybersa. V pazi po3BuTKY Y nauiesra unx
peakuiii sactrocyBania MOKCH(IOKCAUMHY i/l NIPUITHHATH Ta BAHTH
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BIANOBIAHMX 3aX0/1iB. PeKOMeHAYETLCA 3 0GepenHicTio 3aCTOCOBYBATH MOKCH()IOKCATINH NMATlIEHTAM 3 ICHXOTHYHHM
cTaHom abo nalieHTaMm 3 NCHXIYHUMH 3aXBOPIOBAHHAMH B aHAMHE3 .
HMiapesi, nop’si3ana 3 anTHGioTHKAMK, BKJIOYAI0YI KOJIT
TMosinomnanocs, 1o niapes, nos'ssana 3 antubiotnkamu (AAD), i komiT, NoB'sS3anMil 3 AHTHOIOTHKAMM (AAQ),
BIJTIOHAIOH TICEBIOMEMOPaHO3HHI KOiT i aiapeto, nos'ssauy 3 Clostridium difficile, noB'a3ani 3 BHKOPHCTAHHAM
aHTHOIOTHKIB HIMPOKOrO CHIGKTPY Aii, BKIOYaI0uM MOKCHBIOKCALMH, i MOJKYTh BapiFOBATHCA 3@ CTYNIEHEM TAKKOCTI
B JIErKoi tiapei 710 Koty 3 dataibHum pesynbrarom. ToMy BakIHBEO BPAaxXOBYBATH LCHi JiarHo3 y NALEHTIB, Y AKHUX
nia yac abo micns 3acTocyBaHHA MOKCH(NOKCALMHY PO3BHBAETHLCA CepiiosHa aiapes. [py nizospi abo nigTsepaxenHi
AAD a6o AAC HeoOXinHO NPUNMHUTH NIKYBAHHS aHTHOAKTEPiaIbHIMH 32c06aMH, BKIFOYAKOYH MoKcHpIOKCaUMH, i
HeraifHo mo4aTH BiAnoBiaHi TepanerTHuHi 3axoau. KpiM Toro, cnia BXKWTH BiAnoBizHMX 3axonis indekuiiinoro
KOHTPOJIO, MO0 3HUSMTH PHM3HMK PO3NOBCIO/UKeHHs. JIikM, WO NPUrHidyIOTH NEPHCTANILTHKY, MPOTHIOKA3aHI
TIALIEHTaM, Y SKHX PO3BHBAETHCS Cepiio3Ha niapes.
ManienTn 3 MiacTenicro rpasic
Mokcnfnokcauns cnij 3acTocOBYBaTH 3 00epekHICTIO NalienTaM i3 MiacTeHicio rpaBic, OCKUILKH CHMITOMHI
MOZKYTh NOCHIIOBATHCA.
Tenauniti, po3puB CyXoKHAISA
TenmuniTi Ta pospus cyxokuuis (0co6auBo He Iue AXILIOBE CyXOKIILIA) iHOMI JIBYCTOPOHHI MOXYTh BHHHKATH
Bke npoTAroM 48 roauH micaA NoyaTKy JNiKyBaHHA XiHonoHamu, aGo QTOpXiHOMOHAMY i MOXYTh BHHUKATH HaRiTh
uepes JeKiTbka MiCAIIB Mmicns MpHNHHEHHA NiKyBaHHA. PU3HK TEHAMHITIB Ta PO3PHBIE CYXOKMIIA NHABHILYETLCH
0COGITHBO Yy MAlliEHTIB NITHLOTO BiKY, Y NMAUICHTIE 3 NOpYWEHHAM (YHKIIT HUPOK, NMaIicHTIB 3 TPaHCIIAHTALLICI0
TBEPIMX OPradiB Ta y THX, XTO OJHOYACHO OTPHMYE KOPTHKOCTepoiam. ToMy C/ill YHHKATH OIHOMACHOTO
33aCTOCYBaHHSA KOPTHKOCTEPOiNiEB.
Ilpu nepumx o3Hakax TeHauHiTie (Gomounii wabpsax aGo 3ananeHus) nauicnTam ciia NPHIHHHTH JIIKYBaHHA
MOKCH(IOKCAUMHOM Ta PO3NOYATH albTepHATHBHE NikyBaHHA. Cil HA3HAYMTH BiAMOBiIHE NKYBaHHS BPaKEeHHX
Kinuipox (Hanpuknan, immoGinisania). He crin gxusary KOPTHKOCTEPOTAN NPH BUHUKHEHHI 03HAK TeHIHHONATIT,
AHeBpH3Ma Ta IHCEKIIiA A0PTH TA perypritanist / HelocTaTHICTL CepieBoro Kiaanamua
Enizemionoriyni gocnikenns NOBIIOMISIOT: NPO MiABMILEHHH DPH3MK AHEBPH3MH T4 AMCEKLil aopTH Ta
perypriTauis aopTanbHoro aGo MiTpaabHOTO KiamaHa aGo HEIOCTaTHICTEH CepLeBOro KiamaHa micis npuiiomy
¢ropxiHononis, 0cOOGMMBO y M0AEH CTapWIOro BiKy.
Omxe, GTOpXiHONOKM €I 3aCTOCOBYBATH JMILE MICAA PETENBHOI OLIHKH CHIiBBiAHOMEHHS KOPHCTI Ta PU3HKY Ta
nicas 00roBopeHHs iHIIHX TepPaNeBTHYHUX BapiaHTIB Y NALIEHTIB i3 NO3HTHBHOIO CiMelHOIO icTopieto aHeBpu3MH 260
BPO/KEHOT XBOpoGH cepiut, abo Y NALICHTIB 3 JiarHo30M BKe HasABHOT aHeBPH3MH aopTH abo aMcekuii aopTi abo
3aXBOPIOBAHHA CEPLICBHX KiIanaHiB, abo NpH HasBHOCTI iHIMX (akTopiB pu3KKy a6o cTaHiB, 1o NPU3BOIATE 0 LIMX
craHis (nanpuknan, cunapom Mapdana, cyanunnii cunapom Enepca-Jlanioca, apTepiit Takasacy, riraHTOKIITHHHHIT
aprepiiT, xpopo6a Bexuera, rinepronis, pepmaroiaunii aprpur, aTcpoCKIepos).
V pasi panroux Gonis y xkuBOTI, rpyaix abo cnmHi nauicHtam ciia nopaauTn Heraiino 3BEPHYTHCSH 10 JiKapa y
BIJU1IIEHH] HeBifKNanHoi gonomory. Takox MalieHTaMm ciia NOPAIHTH HETalHO 3BEPHYTHCA /10 JIKAPA, AKILO Y HUX
PO3BHBAETBCA IOCTPA 331MLIKA, BNEPIIE CHIOCTEPIracThes MifBHIIEHe cepuednTTs abo Habpak KkuBOTA a6O HHKHIX
KIHIIBOK.
IMauicnT 3 paniuie icHylOUHMH nopyuensmMu GyHKuii HHPOK
[MauieHTn NiTHBOTO BiKY 3 NOPYIIEHHAMH QYHKLLT HHPOK NOBHHHI 3aCTOCOBYBATH MOKCH(IIOKCALIMH 3 00epexHICTIO,
AKILO BOHH HE MOKYTb I ATPUMYBATH AOCTATHE CTIOKHBAHHS Pi/IHHN, OCKLILKH 3HEBOIHEHHS MOKe 36LILIIHTH PH3HK
HUPKOBOI HEJI0CTATHOCTI.
Hopymenns 3opy
Slkwio 3ip noripuryetres abo BunuKkae Gyab-AKHil BILIHB Ha 04i, ¢J1ia HeraiiHo 3BEPHYTHCA 10 O TaIBMONOra.
Jucraikemin
Ak i ans Beix ¢ropxiHoMOHIB, NOpYIIeHHA PIBHA INIIOKO3H B KPOBI, BKMOYAIOMH SIK rinornikeMmito, Tak i
rinepriikemiio nosimomnanocs mpu  3acTocysaumi MokcHuOKcalmmy. Y nauieHTis,  sKi OTPHUMYBAJIH
MOKCH(IOKCAIUH, JTHCTAIKeMis criocTepiranics nepeBaxHo y JiTHIX XBOPHX Ha LyKPOBHIl AiaGeT, AKi 0NHOYACHO
OTPHMYBANH NEPOPANBHO rimornikeMiuni 3acobu (Hanpuknan, cynbdoninceuosnny) abo imcymnin. XBOpHM Ha
LLYKPOBHii iabeT peKOMEH/1YETHCA NPOBONNTH PETeNbHII KOHTPONL FTIOKO3M B KPOB.
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Hpoginakruka peakuiii esitanouyransocri

JloBeneno, MO XiHONOHH BUKAMKAIOTL Peakiii CBITIOYYTMBOCTI y NauicHTiB, X0ya 10CHiIkeHHA NoKasyloTh, 110
MOKCH(IOKCAIIMH Mae MeHIMit PU3HK BMKIMKaTH CcBiTmouyTnueicts. He 3pakaioum ma ue namicHTam comin
PEKOMEHYBATH YHHKaTH BruniBy Y-onpoMiHents abo iHTEHCMBHOro / CHIBHOTO COHSYHOrO CBIT/IAa NMiA yac
NKYBAHHA MOKCHQIIOKCAIIHOM,

IauicuTn 3 pepiunrom rawkoezo-6-goedaraeriaporenasu

auientn i3 cimefinoo icropicio abo daxrwunum nediunTom rI0K030-6-ocdaraeriaporeHass CXuiabHi 10
FeMOJIITHYHHX PeakiLiii nmpu nikyBanHi xinononamu. Tomy MokcHIOKCaLMH cITij 3aCTOCOBYBATH 3 00EPekHICTIO UM
nalieHTam.

IMeaiaTpuyna nonynasiuis

Yepes HecnprATAMBHIL BIUTMB Ha Xpsiiili MOJIOMX TBAPHH (IHB. PO3ain 5.3), a TaKOX uepes o0MesKeHy JOKYMEHTALL 0
3 Oesnekn MOKCHGIIOKCALMHY CITill BHKOPHCTOBYBATH TibKK JUIS fiteli i miuniTkie 3 indekuicto M. Tuberculosis,
AKILO BBAKACTHCA, 0 KOPHCTH NEPEBHILYE PUIHK | HEMAE allbTePHATHBH JTIKYBAHHIO.

Honomiseni pewoeurnu

[TB230 Toproea Ha3Ba] MiCTHTh HEBENHKY KiILKICTh JaKTO3M.

INanienTn 3 PiAKICHHMH CNanKOBMMH NPoGIeMaMH HeMepeHOCHMOCTi ranaktosn, aediuntom naktasn Jlanma a6o
ManbabeopOLicio MIIOKO3H-TANAKTO3H MOKYTh CTIOCTEPIraTHCs CHMITOMH HENePeHOCHMOCTI.

Baxiieo BpaxoByBaTH BIUTHB NONOMIKHHUX PEYOBHH Bill ycix fikis, Aki npuitMac nauiexT.

4.5 B3aemoisi 3 iHIUHMH JIIKAPCHLKUMH 3ac00aMH TA i BIANM B3aeMO il

Bsaemozii, onocepenkosadi uutoxpomom P450

Hocnimxenns in vitro 3 isopepmentamu untoxpomy P450 (CYP) BKasyioTs Ha Te, 1110 MOKCHAIOKCAIIMH He IPUIHIvYe
CYP3A4, CYP2D6, CYP2C9, CYP2C19 a6o CYP1A2, npunyckaiouu, mo MOKCH(IIOKCATMH HARPAL YK MOXKe
3MIHHTH (apMakoKiHETHKY npenapatis, 1o MeTabomi3yioThes LAMH (epMeHTamu. Takok HeBiiomo, mo6
13opepment CYP450 Gepyth yuacts y MetaGoismi MokcHnoKcaumny. BpaxoByioun iii pesyibTaTh, Metaboniumi
B3aemonii wepes (epMeHTH LUTOXpoMY P450 ManoiiMosipHi.

Kniniuni 1ociiukeHHs OKasal, Wo BiICYTHI B3acMOJIT NPH 0JHOYACHOMY 3aCTOCYBAHHi MOKCH(IIOKCAIHHY 32
PaHiTHIMHOM, NPOOCHELMIOM, IEPOPATTLHAMH KOHTPALEITHBAMN, IPeNapaTaMu KajbLiio, MOpGhiHOM, 1110 BBOAUTHCH
napeHTepaibHo, TEO(DLUIIHOM, LHKIOCTOPHHOM abo iITpaKoHa30/10M.

PudamMniunn

Ilpu oaHouacHomy 3actocyBanui 3 nekinekoma no3amu pupamnimuny AUC MOKCH(IOKCALMHY 3HHAKYETLCA
npubausHo Ha 30%. Kniniuni Hacniaku mbOro HeBiZOMI, i NPH OJHOMACHOMY 3aCTOCYBaHHI He pPeKOMEHIYEThCS
KOPHI'YBATH J03Y,

Pudanentin
Ilpu onHouacHomy 3actocysanmi 3 aexinbkoma nozamu pudanentuny AUC MOKCH(IOKCAIMHY 3HIDKYBanaca Ha
17%. Kniniuni HacKiku LBLOTO HEBIAOMI, i IIPH 0/IHOYACHOMY 3aCTOCYBaHHI KOPHIYBAHHA 103H HE PEKOMEH/YCThCS.

Pudabyrun
Hemae aHuX Npo BILIMB 01HOYACHOTO MpHiioMy Ha fif0 MokcHOKcaumny i pudabyTuiy.

3acobu, ujo nodosacyioms OT

He MoskHa BHKTIOUATH JONATKOBMH BILTHB Ha nojoexkenHs intepsany QT Mokcudrokcaunny Ta iHmNX 3aco6is, 1o
nonopxyroTh intepsan QT. Lleii epekt Moke NpU3BECTH 10 NiABUIEHOr0 PU3NKY NUTYHOUKOBHX apHTMiii, 0co611Bo
mipyeTHoT Taxikapaii. ToMy MOKCH(IOKCAIMH ¢TI/ 3 06ePekHICTIO 3aCTOCORYBATH NALICHTAM, AKi NPHIIMAIOTH 6y 15-
AKHIT 13 HACTYITHHX Tpenapatie (1HB. TAKOX po3in 4.4):
- @aHTHAPHTMIYHI 3aco0u Kinacy 1A (Hanpuknan, XiHioun, 2I0POXIHIOUN, Ouzonipamio),
= aHTHapHTMiYHI 3acobu knacy 111 (nanpuknan, aviodapow, comanon, doghemunio, ibymunio),
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- HeliponenTuku (Ranpukman, genomiazunu, nivosud, cepmundon, 2aNOnepuAan, eyirbmonpud),

- TPHUMKAIYHI aUTHACTpecanTH (HANPUKAAN, avimpunmunin, KIOMInpamin, dokcenin, iMInpamin, Hopmpurmunin)
- Jesiki aHTUMIKPOGHI 3acobu (caxeinagip, cnapghnoxcayun, epumpomiyun (GHympitunvosenuit), nenmamioun,
aHmumanapiuni 3acobu, ocobauso carohanmpun),

- JIeAKi aHTUricTaMingi 3acobu (mepghenadun, acmemizon, Mizonacmun),

- IHWi (HaNPHKNIAL, YU3ANPUO, GeHKarmin 6/8, benpudun, dighemanin).

3acobu, wo snuxcyroms kanit

Mokcudnokcanns ciia 3 00epekHICTIO 3aCTOCOBYBATH NALIEHTAM, AKi MPUIMarOTh JIKH, 10 MOXKYTh 3MEHIITHTH
PIBEHb Kaulilo (HANPHKNaJ, NeTIBOBI Ta Tia3HaHi AiypeTHKH, NPOHOCHI T4 KNi3MU [BHCOKI J1031], KOPTHKOCTEPOINH,
amorepuiis B) abo sriku, AKi Nop’a3aHi 3 KIIHIYHO 3HaYyIIOI0 GpajHKapieio.

OznoyacHe 3acTocyBanHs 3 KOPTHKOCTEPOTAAMI MOKE TAKOK 3GUTLIINTH PHIHK PO3IBUTKY PO3MaAiB CYXOKHIL
(mue. Po3nin 4.4)

Heosanenmni ma mpusanenmui kamionu

YTBOPEHHS XesiaTiB 3 3a1i30M, amOMIHIEM Ta MarHieM, MOXKYTh NPUCHIYYRATH BCMOKTYBAHHS MOKCH(IOKCALIMHY.
[Tpuiiom npenaparis, mo MicTsTh Ui KaTioHH, 0AHOYACHO 260 y YacoBiii GaM3bKOCT Bl npuiiomy Mokcuduiokcaunny
MOKe 3MEHLINTH BIUIMB MOKCH(IoKCaLHHY Ha 25-60%. Mix BBe/leHHAM Npenaparis, 1O MiCTATh ABOBANCHTHI 260
TPHBANEHTHI KaTioHH (HaNpMKnaa, aHTalMIH, 10 MICTATE Maruiii aGo amOMiHiit, TabneTkH IMIaHo3MHY, CyKpansdat
Ta 3aco0iB, 1O MIiCTATH 3ani30 abo UMHK), Ta BBeJeHHAM MOKCH()IOKCALMHY TOBHHEH 3aMHIIATHCA iHTEpBal He
MEHILEe 6 roauH.

OanouacHuii npuiioM 1epeBHOTO BYTiANA 3 NepOPATLHO 103010 mokcndokcamuy400 Mr npusBie 10 noMiTHOrO
3ano0iraHHs BCMOKTYBAHHIO MKiB Ta 3HIKEHHS CHCTEMHOI 1OCTYMHOCTI mpemapaty Oinbiu Hik Ha 80%. Otxe,
OHOYACHE 3aCTOCYBAHHA LMX JBOX NPENapaTiB He PEKOMEHAYEThCA (KPiM BHMAAKIB Nepeo3yBaHHS, IHB. TAKOK
po3nin 4.9).

Fnibencnamio

Y RocniKeHHAX, NpOBEACHMX Ha A0GPOBONBIAX i3 ialeTOM, ONHOYACHE 3aCTOCYBAHHSA MepopaitLHOro
MOKCHQIOKCAUHMHY 3 ITi0eHKIaMIZIOM NPU3BENO 10 3HIKEHHSA MKOBUX KOHLEHTpaLiit riibenknaminy y niasmi kposi
npubmusno wa 21%. Oanak dapMakoKiHeTHYHI 3MiHM, 110 crocTepiranucs st rnibeHKIaMiy He Mpu3BenH 10
JKOIHUX KIIHIYHO 3HAYYIIMX 3MiH GapMaKOAMHAMIYHNX MOKA3HMKIB (FII0K03a B KpOBI, iHCYiH).

3Mminu B INR

V nainienTip MORINOMAATOCS Npo BeNMKY KINBKICTL BHMOAZKIB, MO cpigvuarh npo 36iMbIICHHA NEpopalIbHOT
AHTHKOAryNAHTHOT aKTHBHOCTI Npu npuiioMi aHTHGioTHKIB, ocobnuBo dropxinonowis, Makponizis, TeTPALMKIIHIB,
KOTPHMOKCA30/1y Ta AeAKkuX uedanocnopusie. Indekuiiino-3anansui craun, Bik Ta 3aransHuil cTaH NaifienTa cTaoTh
(axTopamu pusnky. 3a UMX 06CTABHH BaXKO OLIHUTH, iHdeKLis un aHTHbioTHKOTEpanis cnpuauHUna posnaa INR
(MikHapoaHe HOpMasi3oBaHe CMIBBIAHOWICHHA). 3anoGixkHMM 3axooM Oyxe OULIbLI YacTHii KOHTposs INR y
MaiieHTIB, SKi OTPUMYIOTH Rapdapis a6o Gy ih-5ki NOIBHI AHTHKOATYISHTH,

4.6 ®epTuabHicTL, BAriTHICTL TA JaKTALINA

Barirnicrs

besneka 3actocyBanns MOkcuguokcauMuy MiJ Yac BariTHOCTI JKIHKM He nocnimKysanack. Mokcudnokcaums i

3aCTOCOBYBATH TIifl YaC BariTHOCTI JMIIE B TOMY BMNaAKy, SKIIO KOPHCTE BBA)KacThesd OiNbIIOIO 3a pH3HK, a

AILTEPHATHBHI METONM NikyBaHna BincyTHi. O6opoTHI nowkomkennsa cyrno6is onncani y miteii, AKi npHiiMaIOThH

HesIKi XIHOJIOHH; O/IHAK HE MOBINOMIANOCA, IO el eekT cnocTepiracThes y mioay, uo nepedysae nmin ix BIUIMBOM.

JocnikeHHs. Ha TBAPHHAX MOKA3AIH PEMPOMYKTHBHY TOKCHYHICTH (MMB. po3ain 5.3). [Morenuiiinuii pusuk m1a

MOMHN HeBiAoMAUiL. JKiHkaM, 1O NpuitMaloTh MOKCH(IOKCAUHH ¢l yHuKaTh Barithocti. Calil BAKHTH HATGKHHX

3aXO0JiB KOHTpaUEILii.

Jlakrauis

3acTocyBaHHA MOKCH(NOKCALMHY MiA 4ac TOAYBaHHA IPY/IO MPOTHNOKazaHo. SK i Y BHMAAKY 3 iHIIHMH

XiHOJIOHamMK, Oyn0 10BeeHO, 10 MOKCH(IOKCAIMH CpHHiHSE YPOKEHHS Xpsla Hecydyux cyrnobiB Hespinmx

TBapuH. JlokminiuHi Aani CBiguaTh PO TE, O HEBEANKA KiNbKICTh MOKCH(IOKCALMHY NOTPAILISE V MPYIIHE MOIOKO.
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Moxcudaoxeaunn (rigpoxnopun) 400 | WHOPAR wactuna 4 JInnens 2021
Mmr rabierkn
(Makneonc ®apmacsrorukane Jlimiten),
TB230

MepTHILHICTL
Creniansumx gociipkens 3 MOKCH(IOKCAIHHOM HA MOLAX I8 OLiHKH BIUTHRY Ha QEPTHILHICTL HE NPOROANIOCE.
JloCHi/KeHHA Ha TBapHHAX He BKA3YIOTh HA HOPYIICHHS thepTuarHOCTI (aMB. po3in 5.3).

4.7 BNUIMB Ha 31aTHICTL KEPYBATH TPAHCNOPTHHMH 3aco6aMi Ta NpauKBaTH 3 MeXaHismami

Jlocrijukerns BrIMBY MOKCH(NOKCALMHY Ha 34aTHICTh KepyBaTH aBToMoGineM i NpaloBaTH 3 MEXaHI3MAMH He
NpoBoHea. Omiak GTOPXINoNONH, BKIOYAIOYH MOKCHGIOKCALLIMIL, MOKYTE CIIPHYHITHTH NOTIPLWIEHHA 31aTHOCTI
MALICHTA KepyBaTH aBTOTpaHCropToM afo mpamoBaTH 3 MexauisMamu yepes peakuii IIHC (nanpuknan,
3anaMOpO4EHHA; TOCTPA, THMYACOBA BTpaTa 30py, HB. po3ain 4.8) abo rocTpa i KOpoTKOYacHa BTpaTa CBiAOMOCTI
(cunxone, ne. po3nin 4.8). ManicHraM cnia NOPaaHTH NOIMBHTHCE, AK BOHK pearyioTs Ha MOKCHIOKCALHH nepes
THM, AIK KEpYBaTH aBTOMOOLIEM abo nMpainoBaT 3 MexaHi3MaMH.

4.8 Hebakani eextn

TToGiuni peakuii, 3acHOBaHi Ha KJIiHIYHUX BHNPOGYBAHHAX Moxcudrokeaunny no 400 mr (mepopalibHa Ta Nocai0BHa
Tepanis), BiICOPTOBaHI 3a YacTOTOM, NepepaxoBani Hikve. Chin 3a3HAYUTH, 1O GUILWICTE JOCTYNHUX JaHUX NpO
Gesneky MokcHokcaunny 6y/10 OTPMMAHO Bifl MAIICHTIB 3 HIMMH 3aXBOPIOBAHHAMH, KPIM TyOepKynL0o3y, mij yac
AOCHiIKEHb TPHBATICTIO MEHLIE TPHOX THAKHIB.

Hebaxani sBna, aki, npuHaiiMHi, MOKIHBO NOB'A3aHi 3 JiKYBAHHAM MOKCH(IOKCALIMHOM, miepesiiueHi Hukue
3Q1eXKHO Bi/l CHCTEMH OpraHis, Kiiacy oprasis i wactotd. OKpiM HyZOTH Ta iapei, Bei no6iumi peakuii criocrepirannck
NpH YacToTi Hikue 3%.

HacroTa BH3HAYacTLes AK: Ayske yacto (> 1/10), wacto (= 1/100, <1/10), neyacto (= 171000 no <1/100), piako (=1 /
10000 no <1/1000 ), myxe piako (<1/10000), “Herinomo™ (He MOKHA OLIHHMTH 32 HAABHHMH JaHUMH).

Cucrema Yacto Heuacto Piako Jlyae piako Hegigomo
oprauis
Kanac
Indexuii Ta Cynepindexiis,
inBasii 110 BUHHUK/IA
BHACTIIOK
GakTepiaibHOi  4H
rpubKoBoi
PE3HCTEHTHOCTI,
HATIPHKIAL
OpalLHHR qH
BariHanLHUii
KaHMI03H
Poznaan 3 AHenis, [ TinBueHns
Goky nefikonewis, piBHs
KPOROHOCHOT HelTponeHis, nporpoMbiny /
Ta TpOMOOLMTONEHIA, 3IMCHILCHHS
Aimdaruanoi TpoMOOLHTEMIs, INR,
cHcTem eo3uHodinis, arpaHy/IouMTo3
NOIOBAKCHHS NaHLMTOTIEHIA
npoTpomOiHoBOTrO
yacy / abinelienns
INR
Posznaan 3 AJeprivsi peakuii AHadinakcis, BKMOYaOYM
Goky imyunofl (zuB. poznin4.4.) pLIKiCHI BHNAZKH 1HOKY, 1110
CHCTEMH 3arpoKye KHTTIO
(ans.posain 4.4),
anepriunmii  wabpsax  /
AHTIOHCBPOTHYHIH HaOpsK,
BKIIIOYAI04H Habpak
roprati, mo noTeHuiiino
JArPOKYE  KUTTO  (JIMB.
posnin 4.4)
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Moxcnduokcaunn  (rizpoxnopun) | WHOPAR wactiHa 4 JIunens 2021
400 mr Tabnetku
(Maknieoac dapmackroTHKaNC
Jlimiten), TB230
Cucrema Yacro HeuacTo Pixko Jyaxe pinko Hesi
opraHis oMo
Kiac
Poznaan 3 CHHapoMm NopylIeHHs
Ooky CeKpelil  aHTHAiypeTHYHOTO
CHIOKPHH ropmony. (SIADH)
HoT
CHCTEMH
Mopyuen linepnininemis I'inepraikemis I'inornikemis
Hsl Iinepypukemis IinornikemiyHa Koma
merabouis
MY Ta
Xap4yyBaH
HS
Henxivni Peakuii JlabinbuicTe  mHactpoio, | Jlenepconanizauis,
posnaau* CTPHBOKEHOCTI, nempecis (y piakicHux | memxormusi  peakuii (3
TiABHILEHHS BHMA/IKAX 3 MOXKIMBOK | MOKIHBOIO  CaMoarpecieio,
NCHXOMOTOPHOT Camoarpecielo, Takol AK | TAKOK Ak CyilMmanbhi inei /
AKTUBHOCTI/ cyiumaanbHi inei / IyMKH | IymMKm abo crnpobn
30y 1IKEeHHA abo cnpoGu camorybeTea, | camorybeTsa, InB po3nin 4.4)
JIHB. po3ain 4.4)
I"amounnanis
Masuns
Poznanu 3 | Tonosnwii | [lapecresii / | I'inoecresis, nopyweHHs | rinepecresis
Goky 6inb amnsecTesii, HIOXY (BKIIOYAIOYH
HepBOBOI | 3anamop | NOpyLICHHA CMaky | BTpaTy HIOXY),
cHCTCMHU™ | ouells (prmoyaroun HenopManbii
areB3ito Y | CHOBHIIHHA, NOPYLIEHHS
pinkicHnx KOOpAHHALLT
BHNAJIKax), (BKTIOYa09H po3nan
CIUIYTaHICTh XO/IH BHACNINIOK
cBigomocrTi Ta | 3anamMopoyYeHHs abo
BTpaTa OpieHTalil, | BepTHrO), CyIOMHI
posnanm CHY | HanmaaM Yy TOMY YHCII
(nepeBakHoO grand mal Hananu (aus.
Oe3coHHA), po3nin 4.4),
TPEMOp, BEPTHIO, | NMOPYIIECHHS yBaru,
COHJIMBICTB posnaau MOBJIEHHS,
amHesis, nepudepuyHa
Heliponarisa Ta
nosiHeiponaris
Posmanu 3 lopywmenns 3opy, | ®orodobis Tpausuropna  BTpata 30pYy
Goky BKJIIOYAI0TH (ocobamBo nin yac peakuiii 3
opramis JHILIONII0 Ta 6oky LIHC, nus
30py* HEYiTKiCTh  30py po3zninu 4.4 ta 4.7),

(ocobauBo min yac
peakuiii 3 Goky

LIHC, nus
posain 4.4)

yBEIT Ta GinaTepansHa roctpa
TpaHCIMOMiHaLiA paiiyKKu
(auB. po3in 4.4)
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Moxkcudaokcaunn (rinpoxnopun)

400 mr tabneTkn

(Maxneosc

dapmaceroTHKaIC

JlimiTen), TB230

WHOPAR yacTtuna 4

Jlunens 2021

Cuerema Yacro Hewacto Pinko Jlye piako Hesinomo
opramie
Kaac -
Hopymenun Nssin y Byxax,
3 Gory HOPYILEHHS CAYXY,
opramis BKJIIOHAIOUH TITYXOTY
CAYXY Ta (3a3emuaii obopotuy)
secTubynap
HOTO
anapary*
Poznaau 3 Ionosxken Moaosxenna inTepeany Lmynoukosi Hecneundiuna
foky Ha QT- QT TaxiapuMii apHTMis
cepun®® iHTepsanyy | (aue. posnin 4.4) Henpuromuicts (Tobro Torsade de pointes (aus
XBOPHX 13 Cepueburrs rocrpa poszin 4.4)
rinokaniemi | Taxikapain 1 KOPOTKOTPHBA/IA 3ynuuKa cepis (aup
€10 (JIHB. Murotnuea apurmia BTPATa CBIAOMOCTI) posain 4.4)
posainn 4.3 | CreHokapais
Tad4)
Posnanu 3 Bazoaunarauis ApTepiatbHa rineprenzis, BACKYIIT
boky aprepiankHa rinoTeHsia
CYAHHHOT
CHCTEMH
Poinanm 3 3anmka
Boky (B TOMY "HCAi
IMXANLHOT ACTMATHYHHEIA cTau)
CHCTEMM,
opramis
rpyauoi
KOITKH Ta
cepenocTing
A
lL1ysKoBo- Hynora SHIKCHHA ANCTUTY Ta Jlncdaria, cromarur,
KHUIKOBI Emosota SMCHIICHHA BAMBAHHA TKi, | acouifosaHmii i3
pozaaan IinyukoBo- | 3anop, mMCnencis, 3ACTOCYBAHHAM
KHIIKOBI thnatynenuis, ractpur, anTHOioTHKA KoniT
6oni, 6inb B | nizssuieHHA PiBHA aMinazn | (BKmMOYAOUH
HAHBOTI neesaoMeMGpano3-Hui
Jiapes KOJT, ¥ PIAKICHHX
BHIMAMKAX aCOLIOBAHMIT i3
3ArPOITHBHMM JUIA JKHTTH
YCKTATHEHHAMH, NB
posain 4.4)
I'enato- Minemmenn | Tlopyuenns dywkisii HKoptsinung dyneminanTunii | renarur,
Giiapui A piBHA NEYiHKH (BKAI0YAI0YH Fenatur IO  NOTEHUIHO  MoOxe
NOPYIHCHHS TpaHcaminas | migsnmenns JIIAT (nepesaxHo NPHIBECTH  JI0  POIBHTKY
(naKTaraerinpo-rexasu)), XOACCTATHYHMIT) Hebesnewnol ana  kuTTA
1iABHINEHHA piBHA NE4iHKOBOT HENOCTATHOCTI
OinipyGiny, nizgnmenns (¥ TuM. 3 neransHum
I'T'TII (ramma-royTamin- HACHAKOM, [MB.  PO3AiN
TPAHCTICNTHIAZH), 44)
NUABHILICHHA B KPOBI PiBHA
nyxHoi doctaraszu
HMopywenus CaepOin, BHCHNAHHA, bBynso3Hi WKIpHi peaki, I"octpuii
3 Doky KPONUB SHKA, CYXICTh Taki Ak cunapom CTiBeHca | renepanizoBaHi
wKipu Ta WKipK — Jbxoucona abo it
nimuKipwoi TOKCHYHUI CK3AHTEMATO3H
KJITKOBHHH eMiePMATEHIIT HEKPONi3 uii
(o noTeHwUiio NycTyNL03
3ArPOKYIOTE ANTTIO, AHB (AGEP)
posain 4.4)
Mopymwenus Aptpanria Tenanuit (ans Pospue cyxosunnsa PaGaomionia
3 Boky Mianris poanin 4.4) (ams. posnin 4.4)
onopHo- Cynomu m'a3is Aptpur
pyxosoi [MocMHKYBaHHA M'A3iB Purinnicts m’s3ig
cHereMm, M'azosa cnabkicts
cnoayqHoi
TKAHHHE TA
KicToR*
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400 mr Tabnerkn
(Maxkneonc ®apmacsiotuxanc Jlimiten),
TB230
Cucrema Yacro Heuacro Piako Hyaxe piako Heeinomo
opramis
Knae
3aroctpenns
CHMITOMIB
MiacTeHii rpasic
(11B. posyin 4.4)
Posaanu 3 Goky JHerinparanis nopyuenns
HHPOK Ta dyukuii Hupok
CeYoBHIIILHOrO (BKITIOHAKOYH
TPaKTy 3binburenns BUN
Ta KpeaTuHiHy),
HUPKOBA
HEJIOCTATHICTE
(auB. po3nin 4.4)
3araneui INorawne HaGpsku
posaaaun Ta caMonoyyTTA (B
peakuii Ha micui OCHOBHOMY
BBeleHHS* acTeHis uu
BTOMJICHICTS),
BiI4yTTA 60110
(BKmovaroun 6ib
y 1nonepexy,
rpyAHii ki,
Oinnb y KiHUiBKaEX,
Bomoyicts y
npoekiii Manoro
Ta3a), rinepriapos

* Jlyxe pinkicHi Bunagku Tpusanux (10 Micsuis ao POkiB) peaxilii, BUKIHKAWOYHX iHBAMIIHICTD Ta MOTeHMifiHO HE3BOPOTHI
Cepio3Hi peakuii, 110 BIUIMBAIOTH HA ACKiILKA, iHOI MHOKHHHI, CHCTEMHI Kiach OpraHiB Ta Oprasis 4yTTa (BKIOYAIOYN TaK
PeaKkuii, AK TCHAMHIT, PO3PHB CYXOKMIA, apTpairis, 6k y KiHUiBKaX, NOPYLICHHS XO1H, HEBPONATii, NoB'A3aui 3 napecresicio,
Jenpecis, BTOMa, NMOTipIIeHHs aM ' AT, PO3/IaH CHY Ta NOriplIeHHS CIIYXY, 30pY, CMaKy Ta HIOXY), 110 Oy/IH MOBLIOMICH v
3B’A3KY i3 3aCTOCYBAHHAM XIHOJIOHIB Ta PTOPXIHOTOKIB y ACAKHX BUIALKAX, HE3ANCKHO Bill ICHYI0MMX paHine Gakropis pusHky
(2MB. pozzin 4.4).

** Buna/iki aHCBPH3MH Ta JIMCEKILA a0PTH, iHOAI YCKnaTHeHi PO3PHBOM (BKIIOHAIOYH NETANLHHIA), 4 TAKOX perypritatis /
HEJI0CTAaTHICTL OyAb-AKOT0 CEPLEBOro KIallana y naiicHTis, sKi OTPUMYBAIH QTOPXIHOMOHH (AMB.po31in 4.4)

Icuyiors nyxe piakicui runanks takux nobiunmx edexTis, 1po SKi NOBLAOMARIOCH Mic/s JMKYBaHHA THIIUMA (TOPXIHONOHAMH,
AKi MOMKYTh TAKOXK BHHMKATH 111 YaC TiKYBAHHS MOKCH(IOKCAIMHOM: TRMIeHIS RHVTPIIIHLOYMEPENHOro THEeKY (BRIIOUAIOTH
MCEBAONYXJIMHHI MO3KOBI 3aXBODIOBAHHA), TiNepHATPIEMiA, TinepKaibllieMis, remomiTHIHA aHemis, pabnomionis, peakuii
CBITJIOUYTAHBOCTI (AuB. po3nin 4.4),

Hosioomnenns npo nidospiosani nodiuni peaxuir

Iosizomnenns npo ninosproani noGiuni peakuii Ha nikapcbkuii 3acio s nocTpeccTpauiiHmii nepiosl € BaxKIUBHM.
He no3soe uposoumim noctiiinuii MOHITOPHHI CLIBBILHOWEHHA KOPMCTb / PH3HK nikapcskoro 3acoby. IMpocaTs
MEIMYHHX MpaliBHHKiB NoBiaoMIsTH npo Oyas-siki mizosproBani noGiumi peakilii BiacHHKY peecTpalliiiHoro
noceixyeHns abo, AKIIO TaKuii €, Yepes HalioHaNbHIET OpPraH CHCTEMH 3BITHOCTI.

4.9 Mepegosysauns
Cumnromu
Onxopasosi nepopanbhi nepenosysatus 10 2,8 r He CYNpOBOLKYBAINCH XKOJIHHMH cepilo3HUMK NOOIYHHMHU
edexramu.
Tepanin
Hiskux crienianbHuX 3aXoniB NPOTHIIT Micis BUNAJKOBOTO Tepeso3yBaHHA He pekoMennyeThesa. Cnia posnoyarn
3aralilbHy CHMITOMAaTHYHY Tepaniio. Heobxiano nposectn monitopunr EKIT wepe3 MOMIHBICTh MONOBKEHHS
intepsany QT. OaHouacHmii npuifoM BYTiAIA 3 MOKCHIOKCAHHOM no3yeanuaMm 400 Mr nepopankHO 3MEHIINTE
CHCTEMHY JIOCTYIHICTh npenapaty Oinbm Hixk Ha 80%. INpuiioM akTHBOBAHOTO BYTiIA, AKOMOrd IUBMAIIE micis
MIEPOPANLHOro NEPE/I03YBAHHA MOXKE 3am00irTH HaIMIPHOMY 301/IbIIEHHIO CHCTEMHOrO BIUTHBY MokcHgIOKCauMHy,
brnsbko 3% 1 9% nosn Moxcngnokcaumny, a Takok 6nmuznko 2% i 4,5% fioro MeTaboMiTy MIHOKYPOHIAY BHAATAOTHCA
WILAXOM NOCTiliHOro amMOyJ1IaTOPHOTO NEPHTOHECATBHOIO Aiani3y Ta reMOAIaNi3y BiANOBI1HO.
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400 mr Tabnerku
(Makneonc Mapmackiotukanc Jlimiten),
TB230

5. PAPMAKOJIOT'TYHI BJIACTHBOCTI
5.1 ®apmakoaunamiuni BaacruBocTi

DapmakoTepaneBTHYHa rpyna: anTHOakTepiaabHi 3aco6m TpYnH XiHosnoHie, GropxiHononu,
kon ATC: JO1 MA14

Mexauizm aii

Mokendnokeaunn mac aktuBHicTs in vitro npotu M. Tuberculosis, a Takosx NPOTH LIMPOKOro CNeKTpa
TPAMMNO3HTHBHHUX Ta rpaMHeraTHBHUX 30yaHuKiB. bakTepuiana ais Mokcudokcaimny npotu M.
Tuberculosis ¢ pesynsrarom inriGysanns JIHK-ripasu, Kogosanoi reHamu oA Ta gyrB.

Pizni gocninnnkn nosizomasau npo posnoain MIK aukoro THITY U1 KINiHIYHUX i3onsTie M. Tuberculosis
B Mexkax 0,03-1 mr/n. Tlpononyersest 3nauenns 0,5 Mr/n SK rpaHHYHMI MOKA3ZHHK uyyTanpocti. Konu
BHHHMKAE PE3UCTEHTHICTh 10 PTOPXiHONOHIB, 1ie, AK MPABKI0, CTIPHYHHEHE myTauismu B gyrd. Tlepexpecna
PE3UCTEHTHICTD y KJIACi mpenapaTie GTOpXiHOMOHIB € BEIHKOIO, X0Oua He YHIBEPCATbHOIO.

Kniniunuii gocsis

Mera-ananis nannx okpemux mauicutis 3 50 cnocrepeiHux Ta CKCIIEPHMEHTAILHHX JOCIIIKEHb 3 25
KpaiH nokasas, wo 3 12 030 nauicutie 7346 (61%) mann yenix y nikyeauni, 1017 (8%) manu Bigmosy abo
peunans, i 1729 (14%) nomeprno. IopisHsHo 3 Hepaaueo abo PELIMIMBOM, YCTIIX JIIKYBaHHA TO3UTHBHO
MOB'A3aHMIA 13 3aCTOCYBaHHAM JiHe307i1y (CKOpHroBaHa pisHmMIs pusuxy 0-15, 95% CI 0-11 no 0-18),
neeookcauuny (0-15, 0-13 no 0-18), kapbanenemie (0-14, 0-06 no 0-21), mokcuduokcaunny (0-11, 0-08
10 0-14), 6epaxsininy (0-10, 0-05 0 0-14) Ta knodazuminy (0-06, 0-01 xo 0-10). IcnyBag 3HauHMii 3B'930K
MIJK 3HHKEHHAM CMEPTHOCTI Ta npuifoMoM ninesoniay (-0-20, -0-23 o -0-16), nepodnokcaruny (-0-06, -
009 no -0-04), mokcudnokecauuny (-0-07, -0-10 no -0-04), abo benaksininy (-0-14, -0-19 zo -0-10). Bys
3pobJieHHi BUCHOBOK, 110, X04a BIUIHB OOMEKEHHI 3 OrfIAy Ha XapaKTep JaHHX, Pe3y/bTaTH JTiKYBaHHA
MYJETHPE3HCTEHTHOTO  TyOepKynbo3y Gyam cyrreBo kpamumu mpu 3aCTOCYBaHHI (PTOPXiHOJIOHIB
MIi3HILIONO MOKOMHHA, TAKMX AK MOKCH(IIOKCALIMH, a TAKOK TpH 3aCTOCYRaHHI JiHe3oniny, Genaksininy,
knodasuminy Ta kapbaneHemis.

5.2 ®apmakokinernuni BaacTusocti

XapaxrepucTHKH BeMOKTYBaHHs [TB230 toprosa Hassa] Oynu BU3HAYEH] y 300pOBHX 106POROBILIB
IIOJ10 MOKCH(IIOKCALIMHY Ta 3BE/IeHi B HACTYMHiH Tabauui

Moxkcudnokcaunn
XapaKkrepucTHKH CepeiHe apudMeTHUHE + CTAHAAPTHE BiIXHICHHS
(cepenne reomeTpruHe)

Maxkcumanbha koHueHTpanis (Cmax) 2,123+ 0.679

(2.039)
ITnowa nin kpueoio (AUC0-), BetHuMHA CTyTICHS 29.4+57
abcopbuii (28.9)
Yac nocsrHeHHs MakcHManbHOT 2.30 £ 1.09 roaun
KOHUEHTpaLLii I'max
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Moxkcudnokcauun (rigpoxaopun)
400 Mr Tabnerku
(Makneonc
JlimiTen), TB230

DapmackOTHKaIC

WHOPAR yactiha 4

Jlunens 2021

Dapmakokieruka Mokendrokcauuuy

Moxkcndaokcaunn

Abcopbuis

AbcomoTHa 6i010CTYNHICTL

91%

Ilepopantha 6iogoctynmicTs

lIBnako Ta Maiike NOBHICTIO BCMOKTYETHCS 1iCs
NepOpaNbHOTO 3aCTOCYBAHHS

Baue ixki Ha BCMOKTYBanHs He BILIMBAE OUHOYACHMI LIPUITOM TKi
(i%a 3 BHCOKHM BMICTOM HpY)

Poznoain

3aransHuii HIBHAKO PO3NONINA€THCS B €KCTPABACKYIAPHOMY IIPOCTOPI

Hlocsrae piBHOBaX)HOTO CTaHy NPOTAroM 3 AHiB (400 Mr
OJIMH pa3 Ha JeHs)

O0’eM posnosiiny B pIBHOBAXHOMY cTaHi

Ipubnusno 2 n/kr

3B’a3yBanus 3 GiskaMu KpoBi

[pnbéausno 40-42 % Ta He 3anexuTh BiA KOHUEHTpaLiT
npenapary
3B’A3YI0TECA NEPEBAKHO 3 ATLOYMiHAMH M1a3M 1

=

Tranuna KonuenTpauis PiseHb y nnasmi kposi :
ITnazma 3,1 mr/n - |
Cnuna 3,6 Mr/n 0,75-1,3
BumicT myxups 1.6 mr/n 1.7
Cnmsora obononka Gponxis 5,4 mr/kr 1,7-2.1 |
AnbBeonspui Makpodaru 56,7 Mr/gr 18,6-70.0
Piauna eniteniansHoro mapy 20,7 mr/n 5-7 5
T'aliMoposa naszyxa 7.5 mr/kr 2,0 |
Etmoinansui nazyxu 8.2 MI/Kr 2,1 f
HasaneHi nominu 9.1 Mr/kr 2,6 |
IaTepeTHLiaNbHA pinuHa 1,0° mr/n 0,8-1.4%3 |
XiHoui cratesi oprann* 10,2* Mr/kr 1,72 |

'10 roaun nicns eBenenns.
*BinbHa KOHLEHTpaLis.

B kinmi indyzii.

*BHYTpilIHEOBeHHE 3aCTOCYBaHHS OHOPa30Boi 1031 400 Mr.

*Bin 3 ronun 10 36 roAMH Micas BBENEHHS JI03H.

MeTtaboaizm

Giotpancdopmauia 11 pasn: 52% sia nepopansHoi 1034 y
BUIISAI IIOKYPOHIAY i cynbdocnonyk

AKTHBHI MmeTaboniTi

Bincyrni

Busenenus

Ilepion HamiBBHBE ICHHA

npubauszso 12 roann

Cepenniit 3aransuuii kKiipeHc
(CI/F)

nicns BeefenHs 400 Mr cranoeuTs Bix 179 1o 246 mu/xs
Hupxkoguii knipenc crasosuts npubnusno 24-53 Ma/xs ta
CBIZYHTH MPO YaCTKOBY KaHANbLEBY peabeopOiio
Npenapary 3 HUPOK.

% 1031 BHBEIEHO] i3 cedero

19 % — nikapcekuii 3aci6 y HeamineHoMy BUIIAAL, GAH3EKO
2,5 % — ana cynudar-merabonity Ta
0n3pK0 14 % — 118 TIIOKYPOHifI- MeTaGomniTy

% 1031 BUBEIEHOT i3 KanoM

0mi3BK0 25 % — nikapebkuii 3aci6 B He3MiHeHOMY BHrALL,
Gnn3bKo 36 % — s cynbhar-meraboniTy Ta BinCYTHICTS

BHBEIEHHA Y BUIIISLII IIOKYPOHIA- MeTaboniTin
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Mokendaokcaunn (rizpoxnopua) WHOPAR wactina 4 Junens 2021
400 mr TabaeTkn
(Makneonc hapmackiotukance Jlimiten),

TB230

JliniiinicTs papmakokinernkn Jlinifina B nianasoni 50 - 1200 Mr nic/is 01HOPa3oBOro
npuiiomy Ta 10 600 mr
mics 103yBaHHS OIMH pas 1ia J100y npotsarom 10 awis.

Bsacmonis 3 aikapesknmn 3acobamn ;
Merabonisytoui gepmenTy Bincyrhicts B3aemozii 3 nikapchkumu 3acobamu, 1o
npoxoaits OioTpadcdopmatiio dazu [

13 3ay4eHHAM (epMeHTiB wHToXpomy P450
Koanux 03Hak OKHCHOro MeTaboniamMy

Hayienmu nimuvozo sixy ma nayicumu 3 nussxorw macoio mina

Y 3710pOBHX 100POBOMBLIIB i3 HI3LKOIO MACOKO Tina (30KpeMa y kiHoK) Ta ¥ 310POBHX 100POBONBLLIB JIITHLOTO BiKY
CTIOCTEpirai BULLY KOHIEHTPALLiIO Npenapary B niasMi Kpoei.

Huprosa nedocmamuicme.

He BusBiEHO icTOTHIX 3MiH dapMakoKiHeTHKH MOKCH(IOKCALMHY Y NALIEHTIB 13 MOPYIIEHHAM QYHKLIT HHPOK
(BKIMIOYal0uK NAUiCHTIB 3 KipeHcoM Kpeatnuiny > 20 m/xs/1,73 m?). Ockinbk QyHKLsS HHPOK 3HHIKYETBCA,
KoHUeHTpauis MetaGonity M2 (rmokypoHiny) 36isiyeTsca npu6iusHo B 2,5 pasu (y namieHTiB i3 KIipeHcoM
KpeatHHiny < 30 M/x8/1,73 M?).

Hopywenns gynxyii nevinku.

Ha niacrasi nauux nocnimkens GapMakokiHeTHKH, ki NPOBOIIH 32 YYACTIO NMAIICHTIE i3 ne4iHKOBOIO
HefocTatHicTio (knach A, B, C 3a knacudikanicio Yaitnna — IT'10). HEMOMJIHBO BU3HAYNTH, UM € Pi3HHIA NOPIBHAHO
31 310poBHMH 106poBOIbILAMY. [TopyieHHs (hyukuii nevinku 6yso nos’szane 3 6inpmoro micio M1 Yy MasMi kKposi,
TOMLI AK JiA BUXiAHOT NiKapChKoi peuoBuHM Gyna NOPIBHAHHOW 3 Jicko ¥ 310pOBHX 100pOBONLILIB,

5.3 loxkainivni gaui 3 6e3nexn

Brnue Ha KPOBOTBOPHY CHMCTEMY (HE3HAYHE 3HHKEHHS KLTbKOCTI EPHTPOLIHTIR Ta TPOMBOLKTIE) criocTepirapcs y
umypie Ta Maen. SIK i IpH 3aCTOCYBaHHI iHIMX XiHOMOHIB, reNaTOTOKCHUHICTD (miBHUIEHHS PiBHSA (EPMEHTIB NeYiHKH
Ta BaKyOJIbHa JIerpajiais) BiA3Hauanacs y Wypis, MaBn ta cobak. ¥ Mapn (ikcyBann BHNAAKH HEHPOTOKCHYHOCTI
(ypaxenns IIHC, sxe npossnanocs cynomamu). Brasani edexrn CroCTepiramics TibKHA MicAs NpuifoMy BHCOKUX
203 MOKcH{IOKCaHy 260 miciia 10BrOTPHBATOTO 3aCTOCYBAHHA NIPENapaTy.

Mokcudrnokcauus, sk i iHmi XiHOJIOHH, NOKA3aB TEHOTOKCHYHICTB MiA ¥ac TeCTiB in vitro 2 OakTepismu ato
KIiTHHaMH ccaBLiiB. OCKUTbKN BKasaHUil e)eKT MOACHIOETHCA B3aEMOIICIO 3 GakTepianbHOIO ripa3oio Ta B pasi BULLOT
KOHIICHTpALl — B3aeMoticio 3 Tonoizomepasor I1 y kiiTHHAX ccaBliB, MoxHA NIPUITYCTHTH HAABHICTBH MOPOroBOY
KOHUEeHTpauii s resoTokenuanocti. ITin yac TeeTis in vivo He Gy/10 BHABACHO 03HAK FeHOTOKCHYHOCTI, HE3BAKAKOUH
Ha 3aCTOCYBaHHA BHCOKHX 103 MOKCH(nokcaumHy. TakuM 4HHOM, NpenapaT Noka3ae A0CTAaTHil NoTeHian Ge3nexu
A MOAWHKA MPH 3aCTOCYRAHHI B TepaneRTHUHII 1031 Moxkeudnokcaunn ne mokasas KaHUeporeHHOro eQexty mia
4ac A0CALUKEHHA, AKe NTPOBOAIN Ha LLypax.

€ nani npo BiACYTHICTH (OTOTOKCHYHMX Ta (POTOrEHOTOKCHYHUX BAACTHBOCTEIl Y MokcHduokcauuny npu iioro
TECTYBAHHI B PAMKaX KOMIIGKCHOT MPOIPAMH Tl YAC IOCTIUKEHR in Vitro Ta in vivo, B Takux canuy YMORAX
XiHOJIOHH AEMOHCTPYBAIH BKa3aHi eekTH.

Y BHCOKHX KOHLEHTPALAX MOKCH(IOKCALHH i€ SK IHTIGITOP IUBMAKOrO KOMIOHEHTa 3aTPHMKH BHIPAMJIAIOHOTO
KaTi€BOro CTpymMy B KapAiOMIOLMTax, OTKe, MOkKe MPH3BOJANTH 10 NONOBKeHHA iHTepBary QT. TokcHkonoriymi
JOCTIKEHHS, AKI NTPOBOIMIM Ha coGaKax Ta Il 4ac AKNX Mpenapar 3acTOCOBYBANH NEPOPaIbLHO B J03ax > 90 MI/Kr, 110
3abe3neuyBano KOHUECHTPALO > 16 MI/1, BHABHIH NOIOBKEHHS intepeany QT Ge3 apurwiit. OGopotry HEJIeTAILHY
LUUTYHOYKOBY apHTMilO0 CTOCTEpirand TUILKH MIiCIs BHYTPIlIHLOBEHHOTO BBEICHHS BHCOKOI KYMYJIATHBHOI [03H, sika
Ginbine Hixk y 50 pasis nepermiyBana a03y, nepeabaueny s moaunu (> 300 MI/KT), 0 3a0€3MeyyBao KOHLEHTpaLlilo
B rnasmi kpoei > 200 Mr/n (o Ginbine Hix y 40 pasis nepesuimysano TepaneBTHIHMIT piBeHD ),

Bizomo, 110 XiHONOHH cNpUYMHAIOTL YpaKeHHA XPAWLIB BEJMKHX JiapPTPOMaNbHUX CYTI0GiB Y MONOINX TBapHH.
Haiinikya nepopansha n103a MOKCHQUIOKCALMHY, AKa MPH3BOLHTE 10 apTPOTOKCHYHOTO ed)eKTy y MONoanxX cobak, y
HOTHPH pasi NEpeBHIlyBana MakCHMalbHy PEKOMEHIOBaHY TepaneBTHYHY 103y 400 mr (nepeaGaveHy as SO kr
MacH TiJIa), po3paxoBaHy Ha MiJcTaBi cniBBiAHOWCH s n03a/Maca Tina (Mr/Kr), i3 KOHLEHTpALICI0 B Na3Mi KPOBi, y
/iBa HH TPH PasH BULIOIO 32 KOHLUEHTPALiIO, nepenbayeHy B pasi 3aCTOCYBaHHA MAKCHMAbHOT TEepanesTHYHOT J03H.

TecTn Ha TOKCHYHICTD, AKi MPOBOMIMCS Ha Lypax Ta MaBnax (NMOBTOPHE BBCACHHSA NPOTArOM NEPIOAY A0 LIECTH
MICALIB), He BUABHIIM PH3MKY JUIA Oprauis 30py. ITil yac 0CHiIKe b Ha coGaKax 33CTOCYBAHHS TUILKH BHCOKHX J103
NEPOpanbHO (= 60 MI/KT) NpU3BOAMAO 10 KOHUEHTpauii B miasmi KpoBi > 20 MI/, 10 CHPHYMHALO 3MiHH
CJICKTPOPETHHOIPAMH Ta B OKPeMHX BHNaKax — atpodito ciTKiBKH.
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Ilpn BuBueHHi BIIMBY MOKCH(IOKCAUHHY Ha PENpoOaYKTHBHY (YHKWIIO TBapHH (WLypH, KPOJHKH Ta MaBIin)
NOBEMICHO. L0 MOKCH(IIOKCALIHH NPOHUKAE KPi3h nnauenTy. Jlocaian, mwo nposoaunuck Ha utypax (npu 3aCTOCYBAHHI
MOKCH(IOKCAUHAY NEPOPANILHO | BHYTPIMIHLOBEHHO) | MaBrax (npw 3acTocyBanHi MOKCH(IOKCAUMHY NEePOPANbHO),
He BUABHIH TEPATOTEHHOT il MOKCHIOKCaLMHY i HOro BiMBY Ha deprinbhicTs. TTinsuimena uactora pan PO3BHTKY
XpeOLiB Ta pebep cnocrepiranacsa y niofis KpojaMkie, ane mmile y A03i (20 Mr/Kr BHYTPIlIHLOBEHHO), 1110
acoLIOBANOCS 3 BAXKKOI0 TOKCHYHICTIO 1S MaTepi. BusiBieHo 3611bIeH s KinbKOCTi BHKHAHIE ¥ MasBn i Kpoiie npu
3aCTOCYBAHHI MOKCH(IOKCAUNHY Y TepaneBTHYHiT 103 Moaunn. YV ULypiB Bi3HAuanocs 3MeHLIEHHA MacH NJoja,
MOYACTIAHHA BHIIAAKIB BUKHIHIB, HeBeNWKe 36IMbUICHHS TPHBANOCT nepiosy RariTHOCTI | A6INKIMEHHA cnonTaHHoT
AKTHBHOCTI TOTOMCTBA NPH 3aCTOCYBaHHi MOKCH(UIOKCAUNHY, AO3YBAHHA AKOr0 y 63 pasd NepeBHILyBano
MAKCHMAIbHY PEKOMEH0BAHY JI03Y LIO PO3pax0oBaHa Ha OCHOBI MIVKT i3 KOHLCHTPALIE ¥ M1a3ui KPORI B ianasoHi
TepaneBTHYHOT 103M JUIA JIIOAHHH,

6. DAPMALIEBTHYHI JAHI
6.1 Tepeik 10NOMEKHIX pedoBHH

Slapo TabmeTKi: HaTPilo KpockapMenosa, TiIPOKCHIPOMINLENION03a, IAKTO3a, MOHOT1IPAT, MArHiio cTeapar Ta
LEI0NI03a8 MIKPOKPHCTATIUHa.

ILniskoBa 0BononKa: riApoKCHAPONIIMETHILEI0N03a, OKCH/ 3a/1i3a 4ePBOHHIL, NOJICTHIEHIIIIKOb, TATbK
OYHILEHHIT | THTaHY JIOKCHIL.

6.2 Hecymichicrn

He Buznauena

6.3 Tepmin 36epirannsn

60 micauis: cTpun-ynakopku Alu-Alu
36 micsuis: Grictephi ynakopku Alu-Alu
60 Micsuie: GnicTepHa ynakoeka 3 amowminicsoi donsru i TIBX

6.4 OcobamBi 3ax0aK WO/0 36epiranus

30epirati y cyxomy Micui npu Temnepatypi He Bume 30 © C. 3axumati Bix cBimia. 30epirath B opHriHanbHiii
YNaKOBL.

6.5 Bua Ta BmicT KoHTeliHepa

Amowminiera Gnictepra ynakoska Alu-Alu 3 Gricreproi amominicsoi donbri Ta GrictepHOi dONBIH XONOAHOrO
THeHeHHs. Kosxkuuit Gnictep mictnts 5 Tabnetok, no 1 abo 20 OnicTepis ynakoBaHi y KapTOHHY YIIaKOBKY Pa3oMm i3
JIHCTOM-BKJIA/INILIEM.

Amowminiesa ctpun-ynakoska Alu-Alu 3 npoctol Ta ApyKOBaHOT wWHOMIHIEBOT Qonsry. Koxuuii crpun miciurs 5
TabneTox, no 1 abo 20 cTpuMiB YNakoBYIOTH Y KAPTOHHY YMaKOBKY pa3oM i3 JIMCTOM-BKJIA IHIIEM.

Amominiesa GricrepHa ynakoska Alu-Alu 3 Gaicteproi amominicsoi gonbru Ta GricTepnoi donsrH XonoaHOro
TicHeHHs. KoxHuii 6icrep MicTuTs 7 Tabnerok, no 10 Gricrepis ynakosasi Y KapTOHHY YIIAKOBKY pa3oM i3 JTHCTOM-
BKJIAIHILIEM,

AJmoMinieBa cTpun-ynakoska Alu-Alu 3 npoctoi Ta mapykoBaHoi amominieroi ¢doneru. Koxnuii ctpun micturs 7
TabseToK, 1o 10 CTPUNIB YIIaKOBYIOTh Y KapTOHHY YNIAKOBKY pa3oM 3 IHCTOM-BKIATHILEM,

AmioMinicsa Gnicrepua ynakoska Alu-Alu 3 Gnicrephoi amominicsoi ¢oasrn Ta Gnicteproi donsry XonoaHOro
THCHeHHA. Koxuuit Gnicrep micturs 10 Tabnerok, mo 10 OnicTepiB ynakoBaHO y KapTOHHY YNAKOBKY pa3oM i3
JTHCTOM-BKJIA/IHIIEM.

Amowminicsa cTpun-ynakoska Alu-Alu 3 npocToi Ta ApykoBaHoi amOMiHicBOT ¢oneru. Koxkuuii crpun Mictuts 10
TabrieTok, no 10 cTpuniB ynakoByiOTh ¥ KAPTOHHY YIaKoB KY pas’oM i3 AHCTOM-BKJIAJIHILEM.

BrictepHa ynakopka 3 amominicroi onsru i TIBX. Po3amip ynakoeku: 10x10 TaGnetok

Cropinka 16 3 18

10

~



Mokcndaokcann (riapoxaopua) | WHOPAR uactuna 4 Junens 2021
400 mr rabnerkun
(Makneonc DapmMacklOTHKaIC
Jlimiren), TB230

6.6 Cnoci6 3actocyBanus, oqnopasosa peuentypa aas girei

Onnopa3oBa penentypa juis aiteii

Jlns uporo notpibui i ManeHbki eMHOCT, THTHA BOJA, yaiina noxka Ta wnpuu 06 emom10 M juis
NEpPOPaILHOrO 3aCTOCYBaHHS 3 rpajayioBaHHamM] M

Ilixroroeka exkcreMnopanbHoi peuentypu.

/1S NpUroTyBanKsA CI1ix BUKOHATH HACTYIIHI KPOKH:

1. Onny Tabnerky 400 Mr cnia posim’ st B HeBemKii emHocTi 310 M nHTHOT BO/IM, 00ePEeKHO
NepeMilYIO4H.

2. Heobxiany nopuito cymimi (aue. TaGmumo A03YBAHHA BHUlLILE) C1iA HAOPaTH 3a JIONOMOT0IO UINPHLA.
3. Bunyyeny cymiw c/1ia 3mMilaTs 3 10/1aTKOBOIO pifkoro a6o HANIBTBEP/I0IO DKelo, 106 3aMacKyBaTH
ripkuii cMak.

4. Cymim cniji oapasy 1aTH AUTHHI.

5. Byab-aKy HEBUKOpHCTaHY cyMill HeoGXiIHO BHKHHYTH.

7. HIOCTAYAJIBHHUK

Macleods PharmaceuticalsLimited
Atlanta Arcade, 3rd Floor, Church Road, near Leela Hotel,
Andheri-Kurla Road

Andheri (East)

400 059 Mumbai

India

Phone: +91-22-66762800

Fax: +91-22-2821 6599
E-mail:vijay@macleodsPharma.com
mailto:sjadhav@macleodspharma.com

8. PEOEPEHTHUI HOMEP (IIPOI'PAMA IPEKBAJII®IKALILT BOO3)
TB230

9. JATA IIPEKBAJIIPIKALIT
16 nucronana 2012 p

10. JATA NEPEIJISIAY TEKCTY
Jlunens 2021 p.

IHocunanns:
General reference sources for this SmPC include:
Avelox ® SmPC. Available at: https://www.medicines.org uk/emc/medicine/ 11841

Avelox® U.S. Prescribing Information, Available at:
https://www.accessdata.fda.gov/drugsatfda docs/label/2018/02 10855064,021277s0601bl.pdf

Guidelines for the programmatic management of drug-resistant tuberculosis, 2014 update. Available at:
https://apps.who.int/iris/bitstream/handle/10665/130918/9789241548809 eng.pdf?sequence=1

Quinolones and Fluoroquinolones Art 31 referral; Amendments to relevant sections of the summary of
product characteristics and package leaflets, 2018. Available at
https://www.ema.europa.cu/en/documents/ referral/quinolone-fluoroquinolone-article-31-referral-

annexiii_en.pdf
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Section 4.2: Guidelines for multidrug-and rifampicin-resistant tuberculosis, 2018 update.
Available at

https://www.who.int/tb/publications/2018/WHO.201 8.MDRTB.Rx.Guidelines.prefinal text.pdf?
ua=]

Section 4.5

Weiner M et al. Antimicrob Agents Chemother 2007, 51:2861-2866
Nijland HM et al. Clin Infect Dis 2007; 45:1001-1007

Dooley K et al. Antimicrob Agents Chemother 2008; 52: 4037-4042

Section 4.8 Ball P et al. Clin Ther 2004; 26: 940 - 950

Section 5.1

Gillespie SH and Billington O. J Antimicrob Chemother 1999; 44:393-395
Hu'Y et al. Antimicrob Agents Chemother 2003; 47:653-657

Angeby K et al. ] Antimicrob Chemother 2010; 65: 946-952

Rodriguez JC et al. Int J Antimicrob Agents 2001; 3:229-31

Rodriguez JC et al. Int J Antimicrob Agents 2002; 20:464-67

Van Ingen J et al. J Clin Microbiol 2010; 48:2749-2753

Gumbo T Antimicrob Agents Chemother 2010; 54:1484-1491

Von Groll A et al. Antimicrob Agents Chemother 2009; 53:4498-4500
Dorman SE et al. Am J Respir Crit Care Med 2009; 180: 273-280

Conde MB et al. Lancet 2009; 373: 1183-1189

Collaborative Group for the Meta-Analysis of Individual Patient Data in MDR-TB treatment—
2017.
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Yei Be6 -mocunanns gocrynni 11 6epesna 2019 poky

Hemanvna ingopmayis npo yeii nixapevxuii 3aci6 posmingena na eeb-caumi Bceeceimmuwvoi
opeanizayii oxoponu 300poe s (BOO3):
website: https://extranet.who.int/pqweb/medicines
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